YANMAR PARTS CATALOG

0CR10-M41701EN

Last update May., 2013




PREFACE

. This Parts Catalog carries all parts incorporated in YANMAR Model 2T90L-E, 2T90LE-G1,
2T90LE-TA, 2T90LE-TB, 3T90L-E, 3T90LE-Gl, 3T90LE-TA &3T90LE-TB engines

manufactured since December, 1981.

. Each illustration corresponds to the parts list on the following page.

. When ordering parts, clearly write down the engine model and serial number, as well as the

name and number of each part in your order sheet. This will help insure reliable delivery of

the parts you have ordered.

. Pub. No. 000YOORO0901 First Published :December, 1981.

Pub. No. 000YQOOR4171 First Revised : December, 1992.
(The Last Edition)



Fig. No.

Fig. Name

2T90LE-(G1.TB.TB)

1.

2.

9.
10.
1.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.

3
4
5.
6
7
8

CYLINDER BLOCK
GEAR HOUSING

. MAIN BEARING HOUSING
. CYLINDER HEAD & BONNET

SUC.MANIFOLD & AIR CLEANER

. EXH.MANIFOLD & SILENCER
. CAMSHAFT
. PISTON & CRANKSHAFT

LUBRICATING OIL SYSTEM
COOLING WATER SYSTEM

FUEL INJECTION DEVICE

FUEL OIL LINE

GOVERNOR

STARTING MOTOR(S12-23)(PREVIOU
STARTING MOTOR(S12-52)(PREVIOU
STARTING MOTOR(S12-77)
GENERATOR(LR135-31)(PREVIOUS)
GENERATOR(LR120-15)(PREVIOUS)
GENERATOR(LR120-15C)
THERMOSTART

INSTRUMENT PANEL

GASKET SET(OPTIONAL) & TOOL
OIL GAUGE (OPTIONAL)

OUTPUT SHAFT(OPTIONAL)

Contents

Fig. No.
25.
26.
27.
28.
29.
30.

3

e

32.
33.
34.
35.
36.

Fig. Name
HYDRAULIC OIL PUMP(OPTIONAL)
LUB.OIL EVACUATION PUMP(OPTION
WATER REPLENISH TANK(OPTIONAL)
FAN(OPTIONAL)
THERMOMETER SENDER(OPTIONAL)
FUEL FEED PUMP(OPTIONAL)

. FUEL TANK(OPTIONAL)

FUEL TANK BRACKET(OPTIONAL)
CONVERSION KIT(OPTIONAL)
ELECTRIC STARTING DEVICE(OPTIO
SPECIAL TOOL(OPTIONAL)

GASKET SET(OPTIONAL)

3T90LE-G1.TA.TB

37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.

CYLINDER BLOCK

GEAR HOUSING

MAIN BEARING HOUSING
CYLINDER HEAD & BONNET
SUC.MANIFOLD & AIR CLEANER
EXH.MANIFOLD & SILENCER
CAMSHAFT

PISTON & CRANKSHAFT
LUBRICATING OIL SYSTEM
COOLING WATER SYSTEM
FUEL INJECTION DEVICE



Fig. No.
48.
49.
50.

51

52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.

Fig. Name
FUEL OIL LINE
GOVERNOR
STARTING MOTOR(S13-24)

. GENERATOR(LR135-31)(PREVIOUS)

GENERATOR(LR120-15)(PREVIOUS)
GENERATOR(LR120-15C)
THERMOSTART

INSTRUMENT PANEL

GASKET SET(OPTIONAL) & TOOL
OIL GAUGE (OPTIONAL)

MOUNTING FLANGE(OPTIONAL)

AIR CLEANER(OPTIONAL)

OUTPUT SHAFT(OPTIONAL)
FLYWHEEL FOR(OPTIONAL)
HYDRAULIC OIL PUMP(OPTIONAL)
LUB.OIL EVACUATION PUMP(OPTION
WATER REPLENISH TANK(OPTIONAL)
FAN(OPTIONAL)

THERMOMETER SENDER(OPTIONAL)
FUEL FEED PUMP(OPTIONAL)

FUEL FEED PUMP(OPTIONAL)

FUEL TANK(OPTIONAL)

FUEL TANK BRACKET(OPTIONAL)
CONVERSION KIT(OPTIONAL)
ELECTRIC STARTING DEVICE(OPTIO

Contents

Fig. No. Fig. Name
73. STARTING MOTOR(S13-41)
74. SPECIAL TOOL(OPTIONAL)
75. GASKET SET(OPTIONAL)



0CR10-M41701

Fig.1. CYLINDER BLOCK

Fig. ] CYLINDER BLOCK

PREVIOUS
4—0 4-1\3

PREVIOUS

27 18 915

e— "

A

37 inc. 39 ~ 41

No. Lev. Parts No.

Description

(A)=2T90LE (D)=2T90LE-TB
(B)=2T90LE-G1 (E)=
(C)=2T9OLE-TA (F)=

Qty |

A) _(B) (C) D) (E) (F)

1 1 724465-01561

BLOCKASSY, CYLINDER

1 1 1 1

1-1 1 724701-01560  BLOCKASSY, CYLINDER 11 1 1 s
(A=EMGO0351)  (B=EMG00351)  (C=EMG00351)  (D=E/#G00351)
1-2 1 724701-01561  BLOCKASSY, CYLINDER 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 2 124060-01050  PLUG, PT1/8 2 2 2 2
4 2 124450-01210 BOLT, HEAD 4 4 4 4
4-1 2 124450-01211  BOLT, HEAD 4 4 4 4 N
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
42 2 124450-01210  BOLT, HEAD 4 4 4 4 N
(A=E/#83658) (B=E/#83658) (c= (0=
5 2 124450-01220 BOLT, HEAD 1 1 1 1
6 2 124450-01230 BOLT, HEAD 1 1 1 1
7 2 124450-01240  WASHER 6 6 6 6
7-1 2 124450-01240 WASHER 2 2 2 2 K
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
7-2 2 124450-01240  WASHER 6 6 6 6 K
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
8 2 124450-01250  NUT, CYLINDER HEAD 6 6 6 6
8-1 2 124450-01250  NUT, CYLINDER HEAD 2 2 2 2 K
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
8-2 2 124450-01250  NUT, CYLINDER HEAD 6 6 6 6 K
(A=E/#83658) (B=E/#83658) (c= (0=
9 2 124772-01400 COVER, CRANK CASE 1 1 1 1
9-1 2 124160-34831  BRACKET 11 1 1 s
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
10 2 124550-01900 BUSH 1 1 1 1
10-1 2 124550-01901 BUSH 11 1 1 N
(A=E/#83658) (B=E/#83658) (c= (0=
1 2 124160-01910 PLUG, PT1/4 2 2 2 2
1A 2 171051-01921  PLUG, NPTF1 11 1 1 w
(A=E/#83658) (B=E/#83658) (c= (0=
12 2 124732-01970 PLUG 1 1 1 1
13 2 124450-01980  GASKET 11 1 1
14 2 121250-01990  GASKET 11 1 1
15 2 124160-34843 GASKET 1 1 1 1
156-1 2 124160-34844 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
156-2 2 124160-34845 GASKET 1 1 1 1 N
(A=E/#83898) (B=E/#83898) (c= (D=
16 2 22137-060000  WASHER, 6 4 4 4 4
16-1 2 22117-060000 WASHER, 6 4 4 4 4 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
162 2 22117-060000  WASHER, 6 4 4 4 4 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 2 22217-080000  WASHER, SPRING 8 18 18 18 18
17-1 2 22217-080000  WASHER, SPRING 8 2 2 2 2 K
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
18 2 22137-080000  WASHER, 8 2 2 2 2 w
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
18-1 2 22137-080000 WASHER, 8 2 2 2 2 z

N:Old #1€5 New, Q:01d 455 New, R:0ld

++ CONTINUE ++

Yes

45 New, S:01d 4125 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.1. CYLINDER BLOCK

Fig. ] CYLINDER BLOCK

PREVIOUS
4—0 4-1\3
PREVIOUS

27 18 915

e— "

A

37 inc. 39 ~ 41

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
19 2 22312-080160 PIN, PARALLEL M8X16 2 2 2 2
20 2 22312-080200 PIN, PARALLEL M8X20 2 2 2 2
21 2 23883-100002 PLUG, 10 1 1 1 1
2141 2 23887-100002 PLUG, 10 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
22 2 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2
221 2 26116-080252 BOLT, M8X 25 PLATED 2 2 2 2 S
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
22-2 2 26106-080222 BOLT, M8X 22 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (c= (0=
23 2 26216-080222 STUD, M8X 22 2 2 2 2
24 2 26716-080002 NUT, M8 2 2 2 2
241 2 26366-080002 NUT, M8 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
25 2 27233-400000 PLUG, 40 1 1 1 1
251 2 27231-400000 PLUG 40 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 2 27243-300000 PLUG, 30 1 1 1 1
26-1 2 27241-300000 PLUG 30 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
27 2 43400-500410 SEAL WASHER 8 2 2 2 2
28 2 724465-02500 HOUSING ASSY, METAL 1 1 1 1
28-1 2 724701-02500 HOUSING ASSY, METAL 1 1 1 1 S
(A=E/#GO0351)  (B=EMGO0351)  (C=E/#G00351)  (D=E/#G00351)
29 2 124460-02150 GASKET 1 1 1 1
30 2 26116-100252 BOLT, M10X 25 PLATED 5 5 5 5
30-1 2 26106-100252 BOLT, M10X 25 PLATED 5 5 5 5 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
31 2 22217-100000 WASHER, SPRING 10 5 5 5 5 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
32 2 121250-02100 BEARING, MAIN
32-1 2 121250-02101 BEARING, MAIN 1 1 1 1 N
(A=E/#83836) (B=E/#83836) (C=E/#83836) (D=E/#83836)
33 1 724763-01900 LINER ASSY, CYLINDER 2 2 2 2
35 2 124550-01300 GASKET, LINER 2 2 2 2
36 2 124550-01300 GASKET, LINER 2 2 2 2
36-1 2 121420-01300 GASKET, LINER 2 2 2 2 N
(A="1979.11) (B="1979.11) (C=*1979.11) (D=*1979.11)
37 1 724701-01540 SUMP ASSY, OIL 1 1 1 1
371 1 724701-01541 SUMP ASSY, OIL 1 1 1 1 N
(A=E/#G00369)  (B=EMGO0369)  (C=E/#G00369)  (D=E/#G00369)
39 2 124060-01640 PLUG, M12 2 2 2 2
39-1 2 121400-01640 PLUG, 16 2 2 2 2 N
(A=E/#G00369)  (B=EMGO0369)  (C=E/#G00369)  (D=E/#G00369)
39-2 2 105425-01690 PLUG, 16 2 2 2 2 N
(A="1980.10) (B="1980.10) (C=*1980.10) (D="1980.10)
39-3 2 105425-01690 PLUG, 16 3 3 3 3 K
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
39-4 2 121400-01640 PLUG, 16 3 3 3 3 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.1. CYLINDER BLOCK

Fig. ] CYLINDER BLOCK

PREVIOUS
4—0 4-1\3
PREVIOUS

27 18 915

e— "

33

A

37 inc. 39 ~ 41

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
40 2 24311-000140 O-RING, 1AP14.0 2 2 2 2
40-1 2 24311-000180 O-RING, 1AP18.0 2 2 2 2 S
(A=E/#G00369)  (B=EMGO0369)  (C=E/#G00369)  (D=E/#G00369)
402 2 43400-500490  SEAL WASHER 16 2 2 2 2 s
(A="1980.10) (B="1980.10) (C="1980.10) (D="1980.10)
40-3 2 43400-500490 SEAL WASHER 16 3 3 3 3 K
(A=E/#00723) (B=E/#00723) (C=E/#00723) (D=E/#00723)
40-4 2 24311-000180 O-RING, 1AP18.0 3 3 3 3 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
41 2 124160-01910 PLUG, PT1/4 1 1 1 1
42 1 124465-01750 GASKET, OIL SUMP 1 1 1 1
421 1 124465-01751 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
43 1 22137-080000 WASHER, 8 16 16 16 16 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
44 1 26116-080302 BOLT, M8X 30 PLATED 16 16 16 16
44-1 1 26106-080252 BOLT, M8X 25 PLATED 16 16 16 16 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
45 1 121400-01600 HOUSING, FLYWHEEL 1 1 1 1
46 1 26226-120252 STUD, M12X 25 2 2 2 2
46-1 1 26216-120252 STUD, M12X 25 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
47 1 26716-120002 NUT, M12 2 2 2 2
48 1 26116-100352 BOLT, M10X 35 PLATED 9 9 9 9
48-1 1 26206-100352 BOLT, M10X 35 PLATED 9 9 9 9 N
(A=E/#83658) (B=E/#83658) (c= (0=
49 1 22137-100000 WASHER, 10 9 9 9 9
491 1 22117-100000  WASHER, 10 9 9 9 9 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
50 1 124550-51950 SHIM SET, ADJUSTING 1 1 1 1
50-1 1 124550-51951 SHIM SET, ADJUSTING 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
51 1 121250-01850 COVER 1 1 1 1
52 1 124160-01862 GASKET 1 1 1 1
52-1 1 124160-01863 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
53 1 26116-060142 BOLT, M6X 14 PLATED 4 4 4 4
53-1 1 26106-060122 BOLT, M6X 12 PLATED 4 4 4 4 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
54 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2
54-1 1 26106-080142 BOLT, M8X 14 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
55 1 26116-080222 BOLT, M8X 22 PLATED 2 2 2 2
55-1 1 26106-080222 BOLT, M8X 22 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
56 1 124160-01650 CLAMP, PIPE 1 1 1 1
57 1 23065-090560 PIPE, 9X 560 1 1 1 1
571 1 23065-090500 PIPE, 9X 500 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
58 1 26226-100222 STUD, M10X 22 8 8 8 8
58-1 1 26226-100252 STUD, M10X 25 8 8 8 8 R

Yes

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

i (A)=2T90LE (D)=2T9OLE-TB
Fig.1. CYLINDER BLOCK e o
(C)=2TQOLE-TA (F)=
No. Lewv. Parts No. Description Qty
(A) (B) (©) (D) (E) (F)
Fig. CYLINDER BLOCK (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
59 1 26716-100002 NUT, M10 8 8 8 8
BREVIOUS 59-1 1 26706-100002  NUT, M10 8 8 8 8 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
4 4 -1 60 1 22217-100000 WASHER, SPRING 10 8 8 8 8 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
61 1 124763-01330  GASKET, HEAD 11 11

PREVIOUS

27 18 915

A

37 inc. 39 ~ 41 ves o ves N I .
N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.2. GEAR HOUSING

F;g,2 GEAR HOUSING

Camshaft Gear -

Driving Gear 4
for Hydraulic Oil Pump

Crankshaft Gear-

Driving Gear for Lub. Ol pump -

6 7 REFER TO FIG. |

21 13 1220 10 19

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 724160-01612 CASE ASSY, GEAR 1 1 1 1
3 2 121250-01550 COVER 1 1 1 1
4 2 124160-01531 GASKET 1 1 1 1
4-1 2 124160-01532 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5 2 26116-080122 BOLT, M8X 12 PLATED 1 1 1 1
5-1 2 26116-080142 BOLT M 8X 14 PLATED 1 1 1 1
5-2 2 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
6 2 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1
6-1 2 26116-080142 BOLT M 8X 14 PLATED 1 1 1 1
6-2 2 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
7 2 23414-080000 GASKET, 8X1.0 5 5 5 5 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 2 121400-01950 BOLT, M8X15 2 2 2 2
9 2 23065-090560 PIPE, 9X 560 1 1 1 1
9-1 2 23065-090500 PIPE, 9X 500 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10 1 124240-01881 GASKET 1 1 1 1
10-1 1 124240-01882 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10-2 1 124240-01883 GASKET 1 1 1 1 N
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
1 1 22117-080000 WASHER, 8 9 9 9 9 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 1 22137-080000 WASHER, 8 4 4 4 4
12-1 1 22117-080000 WASHER, 8 4 4 4 4 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
13 1 22217-080000 WASHER, SPRING 8 4 4 4 4 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
14 1 124450-01511 GASKET, GEAR CASE 1 1 1 1
14-1 1 124450-01512 GASKET, GEAR CASE 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 1 26116-080502 BOLT, M8X 50 PLATED 2 2 2 2
15-1 1 26106-080502 BOLT, M8X 50 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
16 1 26116-080602 BOLT, M8X 60 PLATED 2 2 2 2
16-1 1 26106-080602 BOLT, M8X 60 PLATED 2 2 2 2 N
(A=E/#83658) B=E/#53658) - (0=
17 1 26116-081002 BOLT, M8X100 PLATED 4 4 4 4
17-1 1 26106-081002 BOLT, M8X100 PLATED 4 4 4 4 N
(A=E/#83658) (B=E/#83658) (c= (0=
18 1 26116-081052 BOLT, M8X105 PLATED 1 1 1 1
18-1 1 26116-081002 BOLT, M8X100 PLATED 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18-2 1 26106-081002 BOLT, M8X100 PLATED 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
19 1 124450-01800 SEAL, HTC588012 1 1 1 1
20 1 124240-01870 COVER 1 1 1 1
20-1 1 124240-01871 COVER 1 1 1 1 F

Yes

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M41701

; A)=2T90LE D)=2TOLE-TB
Fig.2. GEAR HOUSING e o
(C)=2T90LE-TA (=
No. Lewv. Parts No. Description Qty 1
A B) (©) (O (E) (F)
Fig. 2 GEAR HOUSING (A="1979.06) (B="1979.06) (C="1979.06) (D="1979.06)
21 1 26116-080222 BOLT, M8X 22 PLATED 4 4 4 4
211 1 26116-080182 BOLT, M8X 18 PLATED 4 4 4 4 S
(A=*1979.06) (B="1979.06) (C="1979.06) (D="1979.06)
22 1 124250-91400 GEAR 1 1 1 1
GCamshatt Gear 23 1 124250-91411  GASKET 1111
23-1 1 124250-91412 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
24 1 23414-060000 GASKET, 6X1.0 3 3 3 3
'D(;;Viqursa?lric oil Pump T 25 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2
251 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2 N
Crankshaft Gear (A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
26 1 26116-060322 BOLT, M6X 32 PLATED 1 1 1 1
Driving Gear for Lub. Ol pump - 26-1 1 26106-060322 BOLT, M6X 32 PLATED 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)

6 7 REFER TO FIG. |

21 13 1220 10 19 16 11

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.3. MAIN BEARING HOUSING ErTenie o1 e
(C)=2T9OLE-TA (F)=
No. Lewv. Parts No. Description Qty 1
3 (A) _(B) (C) (O () (A
H 1 1 724465-02500 HOUSING ASSY, METAL 1 1 1 1
F'g' MAlN BEAR'NG HOUSING 1-1 1 724701-02500 HOUSING ASSY, METAL 1 1 1 1 S
(A=E#G00351) (B=E#G00351) (C=E/#G00351) (D=E/#G00351)
3 2 121250-02100 BEARING, MAIN 1 1 1 1
3-1 2 121250-02110 BEARING, MAIN 1 1 1 1 S
(A=E#G00351) (B=E#G00351) (C=E/#G00351) (D=E/#G00351)
3-2 2 121250-02111 BEARING, MAIN 1 1 1 1 N
(A= (B=E/#83836) (c=l (D=l
4 2 124450-02220 SEAL, HTCX60X82X9 1 1 1 1
4-1 2 121250-02220 SEAL, OIL 1 1 1 1 S
(A=E#G00351) (B=E/#G00351) (C=E/#G00351) (D=E/#G00351)
5 1 124460-02150 GASKET 1 1 1 1
6 1 26116-100252 BOLT, M10X 25 PLATED 5 5 5 5
6-1 1 26106-100252 BOLT, M10X 25 PLATED 5 5 5 5 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 1 22217-100000 WASHER, SPRING 10 5 5 5 5 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 1 121250-02100 BEARING, MAIN 1 1 1 1
8-1 1 121250-02101 BEARING, MAIN 1 1 1 1 N
(A= (B=E/#83836) (c=l (D=l
9 1 124450-02110 BEARING, THRUST 1 1 1 1
10 1 124450-02110 BEARING, THRUST 1 1 1 1
10-1 1 124701-02110 BEARING, THRUST 1 1 1 1 S
(A=E#G00351) (B=E#G00351) (C=E/#G00351) (D=E/#G00351)

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.4. CYLINDER HEAD & BONNET

Fig.4 CYLINDER HEAD & BONNET

52 inc. (52) ~ 65
58
Al

1

PREVIOUS

P 25
l7;\
G’/A 70

PREVIOUS

No. Lev. Parts No.

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F)=

Description Qty 1

A) _(B) (C) D) (E) (F)

1 1 724701-11700 HEAD ASSY, CYLINDER 1 1 1 1
1-1 1 724701-11701 HEAD ASSY, CYLINDER 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
2 2 124701-11000 HEAD ASSY, CYLINDER 1 1 1 1
3 3 121400-11080 SEAT, INTAKE VALVE 2 2 2 2
4 3 124770-11090 SEAT, EXHAUST VALVE 2 2 2 2
5 3 124450-11160 GUIDE, VALVE 2 2 2 2
5-1 3 124450-11161 GUIDE, VALVE 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5-2 3 124450-11800 GUIDE, VALVE 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5-3 3 120130-11860 GUIDE, VALVE 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 3 124450-11170 GUIDE, VALVE 2 2 2 2
6-1 3 124450-11171 GUIDE, VALVE 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6-2 3 124450-11810 GUIDE, VALVE 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6-3 3 129150-11810 GUIDE, VALVE 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 2 121400-11120 SPRING, VALVE 4 4 4 4
71 2 121400-11121 SPRING, VALVE 4 4 4 4 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7-2 2 124772-11120 SPRING, VALVE 4 4 4 4 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 2 121400-11101 VALVE, INTAKE 2 2 2 2
9 2 121400-11110 VALVE, EXHAUST 2 2 2 2
10 2 103338-11180 RETAINER, SPRING 4 4 4 4
1 2 103338-11190 COTTER 4 4 4 4
12 2 124460-11270 NUT, M12 2 2 2 2
13 2 121400-11340 SEAL, VALVE STEM 4 4 4 4
14 2 104700-11350 STUD 2 2 2 2
15 2 124450-11671 COVER, CYLINDER HEAD 1 1 1 1
16 2 124450-11681 GASKET 1 1 1 1
17 2 26216-080752 STUD, M8X 75 4 4 4 4
17-1 2 26216-080822 STUD, M8X 82 4 4 4 4 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
18 2 22351-060014 PIN, SPRING 6.0X14 2 2 2 2
18-1 2 22351-060012 PIN, SPRING 6.0X12 2 2 2 2 N
(A= (B= (C=l (D=l
19 2 23873-020000 PLUG, R02 2 2 2 2
19-1 2 23871-020000 PLUG, R02 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
20 2 23873-040000 PLUG, R04 1 1 1 1
20-1 2 23871-040000 PLUG, R04 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
21 2 26116-080142 BOLT M 8X 14 PLATED 3 3 3 3
211 2 26106-080122 BOLT, M8X 12 PLATED 3 3 3 3 N
(A=l (B= (c= (D=
22 2 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1
221 2 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 N

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.4. CYLINDER HEAD & BONNET

Fig.4 CYLINDER HEAD & BONNET

52 inc. (52) ~ 65
58
Al

1

PREVIOUS

P 25
l7;\
G’/A 70

PREVIOUS

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty
(A) (B) (©) (D) (E) (F)
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
23 2  26216-080602 STUD, M8X 60 4 4 4 4
24 2 26716-080002 NUT, M8 4 4 4 4
241 2  26366-080002 NUT, M8 4 4 4 4
(A= (B= (c= (D=
25 2 26657-080002 NUT, CAP M8 4 4 4 4
251 2 26716-080002 NUT, M8 4 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
25-2 2 26756-080002 NUT, LOCK M8 4 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 1 124772-11250 SUPPORT 2 2 2 2
28 2 24190-060001 BALL, STEEL 3/16 2 2 2 2
281 2 24190-060002 BALL, STEEL 3/16 2 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
29 1 724450-11650 ARMASSY, ROCKER 2 2 2 2
291 2 124450-11380 ARM, ROCKER 2 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
30 1 724450-11660 ARMASSY, ROCKER 2 2 2 2
30-1 1 124450-11390 ARM, ROCKER 2 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
34 2 101158-11230 SCREW, VALVE ADJUST 4 4 4 4
34-1 2 111100-11230 SCREW, VALVE ADJUST 4 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
35 2 26756-080002 NUT, LOCK M8 4 4 4 4
35-1 2 26366-080002 NUT, M8 4 4 4 4
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
36 1 121400-11420 CHAMBER 2 2 2 2
38 2 103338-11430 PIN 2 2 2 2
39 1 104900-11410 CHAMBER 2 2 2 2
40 1 104900-11450 GASKET, CHAMBER 4 4 4 4
41 1 103854-11490 INSULATOR 2 2 2 2
42 1 124450-11290 RETAINER 2 2 2 2
43 1 104511-11370 CAP, VALVE 4 4 4 4
44 1 173400-11900 FLANGE 2 2 2 2
45 1 22137-080000 WASHER, 8 3 3 3 3
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
46 1 22217-080000 WASHER, SPRING 8 4 4 4 4
47 1 24311-000140 O-RING, 1AP14.0 2 2 2 2
48 1 24311-000320 O-RING, 1AP32.0 1 1 1 1
49 1 124460-11360 CAP 2 2 2 2
50 1 124722-11730 COVER 1 1 1 1
50-1 1 124160-01750 COVER 1 1 1 1
(A=E/#00492) (B=E/#00492) (C=E/#00492) (D=E/#00492)

50-2 1 124160-01751

COVER, FILLER

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

51 1 124722-11740
52 1 724701-11520
52-1 1 724722-11520

PIPE, EXTENSION
BONNET ASSY, HEAD
BONNET ASSY, HEAD

(A= ©-

(c -

54 2 124450-03600
55 2 124250-03611

SHAFT, DECOMPRESSION
LEVER, DECOMPRESSION

1
1

1
1

1
1

1
1

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M41701

Fig.4. CYLINDER HEAD & BONNET ErTenie o1 e
(C)=2T9OLE-TA (F)=
No. Lev Parts No. Description ® ® (C)Qlt}ED) © © 1
Fig.4 CYLINDER HEAD & BONNET 56 2 124250-03621  SPRING,DECOMPRESSION 11 1 1
57 2 124250-03630 SCREW 2 2 2 2
57-1 2 120220-03660  SCREW 2 2 2 2 N
(A=E/#G00443 B=E/#G00443; C=E/#G00443 D=E/#G00443
52 inc. (52) ~ 65 58 2 12425009640  SCREW' b "1
| 58 59 2 124460-03650  COVER 2 2 2 2
60 2 124460-03662  GASKET 2 2 2 2
60-1 2 124460-03663  GASKET 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
@, 61 2 22322-030140  PIN, TAPER 3X14 11 11
o 62 2 22322-030180  PIN, TAPER 3X18 11 11
: 63 2 24311000070  O-RING, 1AP7.0 11 11
54 64 2 26116-060102  BOLT, M6X 10 PLATED 4 4 4 4
61 64-1 2 26106-060102  BOLT, M6X 10 PLATED 4 4 4 4 N
57 (A=E/#83658) (B-E/83658) (c- (D=E/#83658)
55 L P 65 2 26756-050002  NUT, LOCK M5 2 2 2 2
S 65 66 1 124736-07900  LIFTER 11 11
i‘s}/‘ﬁ'\ 67 1 121400-07910  LIFTER 11 11
56 68 1 12445044610  NUT,LOCK 111
Y 65 69 1 26116-080182  BOLT, M8X 18 PLATED 2 2 2 2
62 26 69-1 1 26116-080122  BOLT, M8X 12 PLATED 2 2 2 2 s
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
2 69-2 1 26106-080122  BOLT, M8X 12 PLATED 2 2 2 2 N
e (A=E/#83658) (B=E/#83658) (c=l (D=E/#83658)
—35—8 % 70 1 26716-080002  NUT, M8 2 2 2 2 z
! g (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

20
17 25
46 I
4(9’25— U lerevious

LA
(Z

70

PREVIOUS

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.5. SUC.MANIFOLD & AIR CLEANER oo e
(C)=2T90LE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)QIt)ED) © © 1
Fig. ) SUCTION MANIFOLD & AIR CLEANER i R SRR
1-1 1 124763-12501 CLEANER, AIR 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 2 124450-12510 ELEMENT 1 1 1 1
3-1 2 124763-12510 ELEMENT 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 2 101147-12550 NUT 1 1 1 1
- 4-1 2 124450-12560 NUT 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5 2 124450-12570 WASHER 1 1 1 1
5-1 2 124450-12571 WASHER 1 1 1 1 S
(A=E/#G00300) (B=E/#G00300) (C=E/#G00300) (D=E/#G00300)
7 1 124450-12520 RETAINER 1 1 1 1
8 1 22137-080000 WASHER, 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 1 22217-080000 WASHER, SPRING 8 1 1 1 1
10 1 26116-080142 BOLT M 8X 14 PLATED 1 1 1 1
10-1 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
1 1 26716-080002 NUT, M8 1 1 1 1
11-1 1 26366-080002 NUT, M8 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
12 1 129136-12600 LABEL, AIR CLEANER 1 1 1 1 w
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

i A)=2T90LE D)=2T90LE-TB
Fig.6. EXH.MANIFOLD & SILENCER e o
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
Fig.6 EXHAUST MANIFOLD & SILENCER 1 1 12473213510 SILENCER 1111
1-1 1 171010-13510 SILENCER 1 1 S
(C=E/#83692) (D=E/#83692)
2 1 121420-13510 MANIFOLD, EXHAUST 1 1 1 1
3 1 27233-350000 PLUG, 35 1 1 1 1
3-1 1 27231-350000 PLUG 35 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 1 103954-13200 GASKET, SILENCER 1 1 1 1
4-1 1 23446-040000 GASKET 40 1 1 S
(C=E/#83692) (D=E/#83692)
5 1 124701-11910 GASKET, SILENCER 2 2 2 2
5-1 1 124701-11911 GASKET, SILENCER 2 2 2 2 N
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
6 1 124732-13550 PIPE 1 1 1 1
6-1 1 171010-13211 BEND, EXHAUST 1 1 S
(C=E/#83692) (D=E/#83692)
7 1 22217-080000 WASHER, SPRING 8 4 4 4 4 z
(C=E/#83692) (D=E/#83692)
8 1 22217-100000 WASHER, SPRING 10 3 3 3 3
8-1 1 22217-100000 WASHER, SPRING 10 4 4 K
(C=E/#83692) (D=E/#83692)
9 1 26216-080252 STUD, M8X 25 4 4 4 4 z
(C=E/#83692) (D=E/#83692)
10 1 26716-080002 NUT, M8 4 4 4 4 z
(C=E/#83692) (D=E/#83692)
1 1 26736-100002 NUT, M10 3 3 3 3
11-1 1 26736-100002 NUT, M10 4 4 K
(C=E/#83692) (D=E/#83692)
12 1 26116-080452 BOLT, M8X 45 PLATED 2 2 w
(C=E/#83692) (D=E/#83692)
13 1 26116-080952 BOLT, M8X 95 PLATED 2 2 w
(C=E/#83692) (D=E/#83692)
14 1 22137-100000 WASHER, 10 4 4 w
(C=E/#83692) (D=E/#83692)

2T90LE-TA

2T90LE-TB
1-1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.7. CAMSHAFT

Fig.7 CAMSHAFT

Tinc. (1) ~ 4

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 724465-14580 CAMSHAFT ASSY 1 1 1 1
3 2 124450-14120 NUT 1 1 1 1
4 2 22512-070180 KEY, 7X 18 1 1 1 1
5 1 121250-14100 GEAR, CAMSHAFT 1 1 1 1
6 1 103338-14200 TAPPET 4 4 4 4
7 1 124450-14400 ROD, PUSH 4 4 4 4
8 1 24101-062064 BEARING, BALL 6206 1 1 1 1
8-1 1 172400-02410 BEARING, BALL 6206 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

9 1 121250-02450
10 1 26587-080122

RETAINER, BEARING
SCREW, M8X12

N:Old #1€5 New, Q:01d 455 New, R:0ld

Yes

Yes

e New, S:0ld ‘%New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.8. PISTON & CRANKSHAFT

Fig.8 PISTON & CRANKSHAFT

S+
ﬁ/24 17
22 » B
27_
” 25
29
28
9L\ 15 16 T-Tinc. (1-D ~4-1

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 724450-21701 CRANKSHAFT ASSY 1 1 1 1
1-1 1 724701-21700 CRANKSHAFT ASSY 1 1 1 1 S
(A=E/#GO0351)  (B=EMGO0351)  (C=E/#G00351)  (D=E/#G00351)
1-2 1 724701-21701 CRANKSHAFT ASSY 1 1 1 1 N
(A= (B= (C=l (D=l
3 2 22512-070240 KEY, 7X 24 1 1 1 1
3-1 2 22512-070242 KEY, 7X 24 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 2 22512-070280 KEY, 7X 28 1 1 1 1
4-1 2 22512-070282 KEY, 7X 28 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5 2 22512-100360 KEY, 10X 36 1 1 1 1 z
(A=E/#GO0351)  (B=EMGO0351)  (C=E/#G00351)  (D=E/#G00351)
6 1 121250-21200 GEAR, CRANKSHAFT 1 1 1 1
7 1 124160-21670 NUT, M30 1 1 1 1
8 1 124460-21651 V-PULLEY 1 1 1 1
9 1 124701-21591 FLYWHEEL ASSY 1 1 1 1
9-1 1 124701-21592 FLYWHEEL ASSY 1 1 1 1 S
(A=E/#GO0351)  (B=EMGO0351)  (C=E/#G00351)  (D=E/#G00351)
1 2 124550-21600 GEAR, RING 1 1 1 1
12 1 124550-21530 NUT, END 1 1 1 1 z
(A=E/#GO0351)  (B=EMGO0351)  (C=E/#G00351)  (D=E/#G00351)
13 1 124160-21700 DISC, OIL SHIELD 1 1 1 1
14 1 124227-21920 PIN, PARALLEL 1 1 1 1
(A=E/#GO0351)  (B=EMGO0351)  (C=E/#G00351)  (D=E/#G00351)
15 1 124220-21130 BOLT 6 6 6 6
(A=E/#GO0351)  (B=EMGO0351)  (C=E/#G00351)  (D=E/#G00351)
16 1 24107-060054 BEARING, BALL 6005ZZ 1 1 1 1
17 1 724768-22720 PISTON ASSY 2 2 2 2
17-1 1 724768-22721 PISTON ASSY, D90 2 2 2 2 N
(A=E/#00351) (B=E/#00351) (C=E/#00351) (D=E/#00351)
17-2 1 121400-22090 PISTON ASSY 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
19 2 724763-22500 RING SET, PISTON 2 2 2 2
23 1 104600-22300 PIN, PISTON 2 2 2 2
24 1 104600-22400 CIRCLIP 4 4 4 4
25 1 724450-23100 ROD ASSY, CONNECTING 2 2 2 2
27 2 124450-23100 BEARING, PISTON PIN 2 2 2 2
28 2 124450-23200 BOLT, CONNECTING ROD 4 4 4 4
29 2 124450-23300 BEARING, CRANK PIN 4 4 4 4
291 2 124450-23301 BEARING, CRANK PIN 4 4 4 4 N
(A=E/#83836) (B=E/#83836) (C=E/#83836) (D=E/#83836)

previous  linc. (1D~5

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

No

Yes

Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.9. LUBRICATING OIL SYSTEM

Fig @ LUB. Ol sysTEM

33 }@

27 34

PREVIOUS

47

No. Lev. Parts No.

(A)=2T90LE (D)=2T90LE-TB
(B)=2T90LE-G1 (E)=
(C)=2T9OLE-TA (F)=

Qty |

Description

A) _(B) (C) D) (E) (F)

1 1 124465-32000

PUMP ASSY, OIL

1 1 1 1

OPTIONAL

1-1 1 724790-32100 PUMP ASSY, OIL 1 1 1 1 N
(A=EMG00324)  (B=EMG00324)  (C=EMG00324)  (D=E/#G00324)
1-2 1 124790-32010 PUMP ASSY, OIL 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1-3 1 124790-32001 PUMP ASSY, OIL 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
2 2 121250-32201 GEAR, OIL PUMP 1 1 1 1
21 2 121390-32200 GEAR, OIL PUMP 1 1 1 1 S
(A=EMG00324)  (B=EMG00324)  (C=E/G00324)  (D=E/#G00324)
3 2 22322-030220 PIN, TAPER 3X22 1 1 1 1 z
(A=EMG00324)  (B=EMG00324)  (C=E/G00324)  (D=E/#G00324)
4 2 22351-040008 PIN, SPRING 4.0X 8 1 1 1 1
5 2 22351-040012 PIN, SPRING 4.0X12 1 1 1 1
6 2 22522-030100 KEY, WOODRUFF 3X10 1 1 1 1
(A=EMG00324)  (B=E/G00324)  (C=E/#G00324)  (D=E/#G00324)
7 2 26716-080002 NUT, M8 1 1 1 1
(A=EMG00324)  (B=EMG00324)  (C=EMG00324)  (D=E/#G00324)
8 2 22217-080000 WASHER, SPRING 8 1 1 1 1
(A=EMG00324)  (B=E/G00324)  (C=E/#G00324)  (D=E/#G00324)
9 1 124450-32020 GASKET 1 1 1 1
10 1 26116-060222 BOLT, M6X 22 PLATED 3 3 3 3
10-1 1 26013-060222 BOLT, M6X 22 3 3 3 3 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
1 1 121400-34710 GUIDE, DIPSTICK 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 1 121400-34720 BOLT, M16 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
13 1 124770-34730 GASKET 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
14 1 121400-34750 RETAINER 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 1 121400-34801 DIPSTICK, OIL 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 1 22217-080000 WASHER, SPRING 8 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 1 24311-000100 O-RING, 1AP10.0 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 1 26117-080149 BOLT M 8X 14 PLATED 1 1 1 1 z
(A=EXXX) (B=EXXX (C=EXXX) (D=EXXX)
19 1 121236-34800 DIPSTICK, OIL 1 1 1 1
20 1 124160-34831 BRACKET 1 1 1 1
21 1 124160-34844 GASKET 1 1 1 1
211 1 124160-34845 GASKET 1 1 1 1 N
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
22 1 22137-080000 WASHER, 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
23 1 26116-080252 BOLT, M8X 25 PLATED 2 2 2 2
23-1 1 26106-080222 BOLT, M8X 22 PLATED 2 2 2 2 N
(A=E/#83658) (B= (c= (0=
24 1 124732-35090 PIPE ASSY, OIL INLET 1 1 1 1

Jes.

Yes

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

H A)=2T90LE D)=2T90LE-TB
Fig.9. LUBRICATING OIL SYSTEM @ or
(C)=2T9OLE-TA (F)=
No. Lewv. Parts No. Description Qty 1
A B) (©) (O (E) (F)
. 27 1 124450-35301  VALVE ASSY, CONTROL 11 1 1
Fig. 9 LLUB. OIL SYSTEM 27-1 1 121250-35300  VALVE ASSY, CONTROL 1111 N
(A=E#G00335) (B=E/#G00335) (C=E/#G00335) (D=E/#G00335)
47 47 272 1 124085-35300  VALVE ASSY, CONTROL 11 1 1 N
(A=E/83658) (8- (c- (-
32 2 22252-000100  RING, 10 11 1 1 z
(A=E/#G00335) (B=E/#G00335) (C=E/#G00335) (D=E/#G00335)
33 2 24190-100001  BALL, STEEL 5/16 11 11
34 1 124450-35350  NUT, LOCK 11 11
341 1 124085-35350  NUT, M20 1111 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
35 1 124450-35070  NUT, PF1/4 11 11
36 1 124550-35110  ELEMENT 11 11
36-1 1 12408535111  FILTER, OIL 11 11 N
(A=E/#83898) (B=EH#83898) (C=E/#83898) (D=E/#83898)
37 2 124450-35110  O-RING 11 11
38 1 124465-39200  PIPE, OIL 11 11
44 1 124160-39140  BOLT, PIPE JOINT M10 11 11
45 1 124450-39240  RETAINER, PIPE 11 11
46 1 121250-29450  SENSOR 11 11
46-1 1 121252-39450  SWITCH, 0.5KG 11 11 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
47 1 124550-59820  BOLT, PIPE JOINT M8 2 2 2 2
48 1 23414-080000  GASKET, 8X1.0 4 4 4 4
49 1 23414-100000  GASKET, 10X1.0 2 2 2 2

33
27 34

PREVIOUS

OPTIONAL

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.10. COOLING WATER SYSTEM oo e
(C)=2T9OLE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)QIt)ED) © © 1
Flg' I o C00L|NG WATER SYSTEM 1 1 121400-42100 PUMP ASSY, WATER 1 1 1 1
1-1 1 121400-42101 PUMP ASSY, WATER 1 1 1 1 N
TO RADIATOR ~_REFER TO FIG. | (A=*1979.04) (B="1979.04) (C=*1979.04) (D="1979.04)
1-2 1 121400-42102 PUMP ASSY, WATER 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 2 121256-42170 CIRCLIP 1 1 1 1
4 2 121256-42240 SHAFT 1 1 1 1
5 2 121400-42261 FLANGE, V-PULLEY 1 1 1 1
5-1 2 121400-42262 FLANGE, V-PULLEY 1 1 1 1 S
(A=E/#G08483) (B=E/#G08483) (C=E/#G08483) (D=E/#G08483)
5-2 2 121400-42263 FLANGE, V-PULLEY 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 2 123482-43350 SEAL, MECHANICAL 1 1 1 1
7 2 121256-42200 IMPELLER 1 1 1 1
8 2 23873-020000 PLUG, R02 1 1 1 1 w
(A=*1979.04) (B=*1979.04) (C=*1979.04) (D="1979.04)
8-1 2 23871-020000 PLUG, R02 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 1 121256-42050 GASKET 1 1 1 1
10 1 121400-42121 BRACKET, PUMP 1 1 1 1
11 1 121400-42251 V-PULLEY 1 1 1 1
111 1 121400-42252 V-PULLEY 1 1 1 1 S
(A=E/#G08483) (B=E/#G08483) (C=E/#G08483) (D=E/#G08483)
12 1 124732-42290 V-BELT, AX37 1 1 1 1
13 1 124450-44410 GASKET 1 1 1 1
14 1 22137-080000 WASHER, 8 6 6 6 6 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 1 22217-080000 WASHER, SPRING 8 8 8 8 8
15-1 1 22217-080000 WASHER, SPRING 8 2 2 2 2 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 1 23414-160000 GASKET, 16X1.0 1 1 1 1
16-1 1 124465-44950 GASKET, 16 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 1 23873-040000 PLUG, R04 1 1 1 1
17-1 1 23871-040000 PLUG, R04 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 1 23883-160002 PLUG, 16 1 1 1 1
18-1 1 121450-42450 PLUG, M16 1 1 1 1 N
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
19 1 26116-080452 BOLT, M8X 45 PLATED 4 4 4 4
19-1 1 26106-080402 BOLT, M8X 40 PLATED 4 4 4 4 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
20 1 26116-080502 BOLT, M8X 50 PLATED 2 2 2 2
20-1 1 26106-080502 BOLT, M8X 50 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
21 1 26116-080852 BOLT, M8X 85 PLATED 1 1 1 1
211 1 26106-080822 BOLT M 8X 82 PLATED 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
22 1 26116-080902 BOLT, M8X 90 PLATED 1 1 1 1
221 1 26106-080822 BOLT M 8X 82 PLATED 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.10. COOLING WATER SYSTEM

rig. JQ) cooLiNG WATER SYSTEM

TO RADIATOR

REFER TO FIG. |

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2T90LE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
23 1 26116-060182 BOLT, M6X 18 PLATED 4 4 4 4
231 1 26116-060122 BOLT, M6X 12 PLATED 4 4 4 4 S
(A=E/#G08483)  (B=EMG08483)  (C=E/#G08483)  (D=E/#G08483)
23-2 1 26104-060182 BOLT M 6X 18 4 4 4 4 N
(A=E/#83831) (B=E/#83831) (C=E/#83831) (D=E/#83831)
24A 1 124701-44501 RADIATOR 1 1
24B 1 171001-44501 RADIATOR 1 1
25 2 124450-44590 CAP, RADIATOR 1 1 1 1
25-1 2 123682-44210 CAP, RADIATOR 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 1 124550-44690 COCK, WATER 1 1 1 1
26-1 1 124060-44510 COCK, DRAIN 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
27 1 124060-44520 GASKET 1 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
28 1 121400-44510 NET, WIRE 1 1 1 1
29 1 121400-44621 SUPPORT, RADIATOR 1 1
30 1 121400-44630 SPACER 2 2
31 1 121400-44640 ABSORBER 2 2
32 1 121400-44650 ABSORBER 2 2
33 1 121400-44740 FAN, COOLING 1 1 1 1
34 1 121400-44952 BRACKET, RADIATOR 1 1
35 1 121400-44961 FOOT 1 1
35-1 1 121400-44962 BRACKET, RADIATOR 1 1 R
(A=E/#83658) (B=E/#83658)
36 1 124701-44971 BRACKET, RADIATOR 1 1
37 1 124701-44980 SPACER 1 1
38 1 22137-080000 WASHER, 8 8 8 z
(A=EXXX) (B=EXXX)
39 1 22137-100000 WASHER, 10 2 2 z
(A=EXXX) (B=EXXX)
40 1 22157-080000 WASHER, 8 2 2
41 1 22217-060000 WASHER, SPRING 6 4 4 z
(A=EXXX) (B=EXXX)
42 1 22217-080000 WASHER, SPRING 8 8 8
421 1 22217-080000 WASHER, SPRING 8 4 4 K
(A=E/#83863) (B=E/#83863)
43 1 26116-060182 BOLT, M6X 18 PLATED 4 4 4 4
431 1 26014-060182 BOLT, M6X 18 4 4 4 4 N
(A=E/#83831) (B=E/#83831) (C=E/#83831) (D=E/#83831)
44 1 26116-080162 BOLT, M8X 16 PLATED 8 8
441 1 26106-080142 BOLT, M8X 14 PLATED 4 4 N
(A=E/#83658) (B=E/#83658)
45 1 26116-080252 BOLT, M8X 25 PLATED 12 12
45-1 1 26116-080252 BOLT, M8X 25 PLATED 8 8 K
(A=EXXX) (B=EXXX)
46 1 26716-080002 NUT, M8 4 4 4 4
46-1 1 26366-080002 NUT, M8 4 4 4 4 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
47 1 26716-100002 NUT, M10 2 2
471 1 26706-100002 NUT, M10 2 2 N

Yes

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

H A)=2T90LE D)=2T90LE-TB
Fig.10. COOLING WATER SYSTEM wmae or
(C)=2T9OLE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)QIt)ED) © © 1
Fig. I o COOLING WATER SYSTEM e e
48 1 26756-100002  NUT, LOCK M10 2 2
ToRrapiaToOR  REFER TO FIG. | 48-1 1 26796-100002  NUT, LOCK M10 2 2 N
(A=E/#83658) (B=E/#83658)
49 1 121400-44610  PAD 11 1 1 w
(A=*1980.10) (B=*1980.10) (C=*1980.10) (D="1980.10)
49-1 1 121400-44660  PAD 11 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
50 1 26106-080162  BOLT, M8X 16 PLATED 4 4 4 4 w
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
51 1 26106-080252  BOLT, M8X 25 PLATED 4 4 w
(A=E/#83658) (B=E/#83658)
52 1 121400-44900  LABEL 11 w
(A=EXXX) (B=EXXX)
53 1 121400-44910  LABEL 11 w
(A=EXXX) (B=EXXX)
54 1 121250-44900  SWITCH 11 1 1
54-1 1 121250-44901  SWITCH, 110 11 1 1 N
(A=*1980.02) (B="1980.02) (C=*1980.02) (D=*1980.02)
55 1 121400-49011  PIPE, WATER 11 1 1
56 1 121400-49021  PIPE, WATER 11 1 1
57 1 124701-49030  HOSE, RUBBER 11 1 1
58 1 124160-49480  JOINT, PIPE 11 1 1
59 1 23010-038000  CLAMP, 38 6 6 6 6
60 1 23414-160000  GASKET, 16X1.0 11 1 1
60-1 1 124465-44950  GASKET, 16 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
61 1 124701-49250  PIPE 11 1 1
61-1 1 121400-49250  PIPE, WATER 11 1 1 N
(A=E/#83863) (B=E/#83863) (C=E/#83863) (D=E/#83863)
62 1 124732-49260  JOINT 11 1 1
62-1 1 121120-49261  CONNECTOR 11 1 1 N
(A=E/#83863) (B=E/#83863) (C=E/#83863) (D=E/#83863)
63 1 124732-49530  COVER, THERMOSTAT 11 1 1
63-1 1 124732-49531  COVER, THERMOSTAT 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
64 1 124736-49540  GASKET 11 1 1
64-1 1 129350-49540  GASKET 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
642 1 129350-49541  GASKET 11 1 1 N
(A=E/#83898) (B=E/#83898) (C=l (D=E/#83898)
65 1 124790-49800  THERMOSTAT 11 1 1
66 1 26116-120302  BOLT, M12X 30 PLATED 8 8 8 8
67 1 23000019000  CLAMP, 19 2 2 2 2
68 1 23414-270035  GASKET, 27X1.0 11 1 1
68-1 1 23414-250031  GASKET, 25X1.0 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
69 1 26226-080482  BOLT M 8X 48 2 2 2 2
69-1 1 26106-080452  BOLT, M8X 45 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
70A 1 121400-08101  FOOT 11

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.10. COOLING WATER SYSTEM

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2T90LE-TA (F)=
I No. Lewv. Parts No. Description Qty
. (A) (B) (©) (D) (E) (F)
Fig. o COOLING WATER SYSTEM 708 1 171010-08100 FOOT 1A
71A 1 121400-08111 FOOT 1 1
ToRADIATOR REFER TO FIG. | 71B 1 171010-08110  FOOT 11
72 1 121400-08120 FOOT 2 2 2 2
73 1 22217-120000 WASHER, SPRING 12 8 8 8 8

r

941
JS ®
Q

0542THERMOSTAT 7 \' ’
66 72

A
32 ~
36
44 70

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

H A)=2T90LE D)=2T90LE-TB
Fig.11. FUEL INJECTION DEVICE B eorEct o
(C)=2T90LE-TA (F)=
No. Lewv. Parts No. Description Qty 1
. 'l 'I FUEL INJECTION DEVICE (A) _(B) (C) (O () (A
F'g~ 1A 1 724701-51700 PUMP ASSY, INJECTION 1 1 1
1B 1 724781-51700 PUMP ASSY, INJECTION 1
2 2 124550-51011 BODY, FUEL PUMP 1 1 1 1
3 2 124560-51100 PLUNGERASSY 2 2 2 2
6 2 124550-51301 VALVE ASSY, DELIVERY 2 2 2 2
9 2 174307-51170 RETAINER, SPRING A 2 2 2 2
10 2 174307-51180 RETAINER, SPRING 2 2 2 2
10-1 2 174307-51181 RETAINER, SPRING B 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1 2 174307-51190 SPRING, PLUNGER 2 2 2 2
12 2 724550-51520 GUIDE, PLUNGER 2 2 2 2
14 3 174100-54120 PIN 2 2 2 2
15 3 711100-51540 ROLLERASSY 2 2 2 2
18 2 174307-51270 GASKET 2 2 2 2
19 2 124550-51320 SPRING, DELIVERY 2 2 2 2
20 2 124550-51341 HOLDER, DELIVERY L43 2 2 2 2
21 2 124550-51350 GASKET, DELIVERY 2 2 2 2
22 2 124550-51370 O-RING 2 2 2 2
. 23 2 174307-51450 PIECE 2 2 2 2
To FUEL 24 2 174307-51460 PIN, LOCK 1 1 1 1
TANK 24-1 2 174307-51460  PIN, LOCK 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
f 25 2 724240-51530 RACK ASSY, CONTROL 1 1 1 1
29 2 174307-51510 SLEEVE 1 1 1 1
30 2 174307-51550 SLEEVE, PINION 1 1 1 1
31 2 122117-51560 SCREW 1 1 1 1
32 2 174307-51560 PINION 1 1 1 1
321 2 774307-51490 PINION ASSY 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
33 2 174307-51700 SHIM SET 2 2 2 2
35 2 22624-230030 RIVET 2.3X 3 2 2 2 2
From FUEL TANK 35-1 2 124220-51890 RIVET 2 2 2 2 N

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

36 2 174307-51250 PIN, LOCK 2 2 2 2
37 1 724770-53100  VALVE ASSY,INJECTION 2 2 2 2
38 2 124770-53000  VALVE ASSY,INJECTION 2 2 2 2
41 2 104900-53080  NUT, NOZZLE 2 2 2 2
43 2 113200-53110 SPINDLE, INTER 2 2 2 2
44 2 103854-53120  SPRING, NOZZLE 2 2 2 2
45 2 113200-53120 RETAINER, SPRING 2 2 2 2
46 2 110250-53150 PLATE ASSY, ADJUST 2 2 2 2
47 2 103854-53180 RETAINER, SPRING 2 2 2 2
48 2 172100-53200  GASKET 2 2 2 2
49 1 124465-59810 PIPE ASSY, INJECTION 1 1 1 1
50 1 124465-59800 PIPE ASSY, INJECTION 1 1 1 1
51 1 124756-59850  BRACKET 1 1 1 1
52 1 124450-59860 RETAINER, PIPE 1 1 1 1
53 1 26116-060102 BOLT, M6X 10 PLATED 2 2 2 2
54 1 26557-060082  SCREW, M6X 8 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

; A)=2T90LE D)=2TOLE-TB
Fig.12. FUEL OIL LINE wemsne o
(C)=2T90LE-TA (=
No. Lewv. Parts No. Description ® ® (C)QIt)ED) © © 1
Fig. 1 2 FUEL LINE 1 1 124732-59090  PIPE, FUEL L=800 11 1 1
1-1 1 121236-59090  PIPE, FUEL D12X800 11 11 N
. (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10-1 inc. GO-D~17  (10-1)15-1 78‘]9 2 1 12125059010  PIPE ASSY, FUEL 111
2-1 1 121250-59011  PIPE ASSY, FUEL 11 11 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
3 2 124460-59050 BAND 1 1 1 1
3-1 2 124766-59050  CLIP, HOSE 12 11 11 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 2 124250-59260 JOINT, PIPE 12 1 1 1 1
41 2 101304-59020  JOINT, PIPE 12 11 11 N
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
5 1 124460-59060 BAND 3 3 3 3
5-1 1 124766-59050  CLIP, HOSE 12 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 1 104200-59170  GASKET, 12 2 2 2 2
7 1 103854-59191  BOLTASSY, JOINT M12 11 11 w
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
7A 2 124060-59391  BOLT, PIPE JOINT M12 11 11
7A-1 2 103854-59201  BOLT, PIPE JOINT M12 11 11 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
8 2 124060-59380  PLUG, 6 11 11
9 2 43400-500390  SEAL WASHER 6 11 11
10 1 124737-59500 PIPE, FUEL RETURN 1 1 1 1
101 1 124701-59500  PIPE ASSY, RETURN 11 1 1 s
(A=E#GO0504)  (B=EMG00504)  (C=E#GO0504)  (D=E/#G00504)
13 2 124550-59030 JOINT, PIPE 8 2 2 2 2
131 2 124550-59030  JOINT, PIPE 8 11 11 K
(A=E#GO0504)  (B=EMG00504)  (C=E#GO0504)  (D=E/#G00504)
14 2 124550-59090 JOINT, PIPE 8 1 1 1 1
15 2 124066-59100  CLIP, HOSE 8 4 4 4 4
151 2 124066-59100  CLIP, HOSE 8 2 2 2 2 K
(A<E/#GO0504)  (B=EMG00504)  (C=E/#GO0504)  (D=E/#G00504)
16 2 121750-59090  JOINT, PIPE 8 11 11
(A=E#GO0504)  (B=EMG00504)  (C=E/#GO0504)  (D=E/#G00504)
17 2 124060-77680 CLIP, HOSE 10 1 1 1 1
(A<E/#GO0504)  (B=EMG00504)  (C=E/#GO0504)  (D=E/#G00504)
18 1 101147-59810  BOLT, PIPE JOINT M8 4 4 4 4
18-1 1 101147-59810 BOLT, PIPE JOINT M8 2 2 2 2 K
(A=E#GO0504)  (B=EMG00504)  (C=E/#GO0504)  (D=E/#G00504)
19 1 23414-080000  GASKET, 8X1.0 8 8 8 8
19-1 1 23414-080012 GASKET, 8X1.0 4 4 4 4 N
v (A=E#GO0504)  (B=EMG00504)  (C=E/#GO0504)  (D=E/#G00504)
¢ - 20A 1 124701-59510  PIPE ASSY, RETURN 11
10 inc. 10) ~17 20A-1 1 124936-59570 PIPE, FUEL D11X1150 1 1 S
(A=E#GO0504)  (B=E/#G00504)
i 208 1 121750-59570  PIPE, FUEL RETURN 11
U 21 2 124550-59030 JOINT, PIPE 8 1 1 1 1 z
From FUEL TANK (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5 22 2 124066-59100  CLIP, HOSE 8 11 11 z
lPREVIOUS (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

B (A)=2T90LE (D)=2T90LE-TB
Fig.12. FUEL OIL LINE [l or
(C)=2T90LE-TA (F)=
No. Lewv. Parts No. Description Qty 1
. (A) (B) (€) (D) (E) (F)
Fig. 1 2 FUEL LINE 23 1 12472259050  CLIP, HOSE 9 1111
231 1 124060-77680  CLIP, HOSE 10 3 3 3 3 s
. 1 (A=EMG00504)  (B=EMG00504)  (C=E/G00504)  (D=E/#G00504)
10-1 inc. GO-D~17  (10-115-1 18- 24 1 12125055600  STRAINERASSY, FUEL 11 11
241 1 121254-55600  STRAINERASSY, FUEL 111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 2 12455055510 COVER 111
261 2 121254-55510  COVER 111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
27 2 10210355520 O-RING 111
28 2 110250-55610  RING, RETAINING 111
20 2 124550-55700  FILTER, FUEL L=90 1111
30 2 10172055750  PLUG, 6 2 2 2 2
31 2 23418-060000  GASKET, 6X1.0 2 2 2 2
32 2 10420055320  VALVE, TAPER 1111
321 2 10420055321  VALVE, TAPER 111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
33 2 10420055340  HANDLE 1111
331 2 104200-55341  HANDLE 111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
34 2 10420055750  SCREW, M4 1111
35 2 10420055330  SPRING, VALVE 111
36 2 24311240100  O-RING, 1AP10A 111
37 2 121250-55620  SPRING 1111
38 1 12470155610  BRACKET, STRAINER 111
39 1 22117080000 WASHER, 8 111 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
40 1 22217-080000  WASHER, SPRING 8 111 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
41 1 26116-080652  BOLT, M8X 65 PLATED 1111
411 1 26106-080602  BOLT, M8X 60 PLATED 111 N
(A-EMB3GSE)  (B-EMBI6ES) | (C= o

v
10 inc. 10) ~17

From FUEL TANK
5

PREVIOUS

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

= =
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.13. GOVERNOR

Fig. 1< GOVERNOR

41

60 44 43 49

57 54 59 50. 55 53 45

761 48 46

3

~
-

PREVIOUS|

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1A 1 124768-66800 LIMITER ASSY, FUEL 1 1 1
1B 1 121481-66800 LIMITER ASSY, FUEL 1
6 2 26756-050002 NUT, LOCK M5 2 2 2 2
7 1 124460-66611 LEVER ASSY, GOVERNOR 1 1 1 1
9 2 24190-100001 BALL, STEEL 5/16 2 2 2 2
10 1 135210-61090 LEAD 1 1 1 1
1 1 121400-66010 SPRING, REGULATOR 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
11A 1 124701-66620 SPRING, REGULATOR 1 1 1
11B 1 121481-66010 SPRING, REGULATOR 1 1 1 N
(A=EXXX) (C=EXXX) (D=EXXX)
11C 1 121400-66610 SPRING, REGULATOR 1
12 1 721400-66530 HANDLE ASSY 1 1 1 1
12-1 1 121400-66000 HANDLE ASSY 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 2 22322-030160 PIN, TAPER 3X16 1 1 1 1
17-1 2 22322-030180 PIN, TAPER 3X18 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 2 22322-030180 PIN, TAPER 3X18 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
19 2 24311-000070 O-RING, 1AP7.0 1 1 1 1
20 1 124550-66420 SCREW 1 1 1 1
20-1 1 103854-66420 SCREW 1 1 1 1 N
(A=E/#83863) (B=E/#83863) (c= (D=E/#83863)
21 1 124550-66370 NUT, M6 1 1 1 1
22 1 22451-100000 WIRE, 1.0 1 1 1 1
221 1 22451-060000 WIRE, 0.6 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
23 1 124465-66400 LINK, GOVERNOR 1 1 1 1
24 1 124450-66411 SCREW 1 1 1 1
25 1 124450-66420 RETAINER 1 1 1 1
26 1 124450-66430 SPACER 1 1 1 1
27 1 124460-66440 WASHER 1 1 1 1
28 1 121400-66460 RETAINER 1 1 1 1
29 1 121400-66480 HOOK 2 2 2 2
291 1 121400-66480 HOOK 1 1 1 1 K
(A=E/#83658) (B-E/#83658) (c= (D=E/#83658)
30 1 124450-66510  SUPPORT 11 11
31 124450-66550  PIN 1111
32 1 22360-060000 PIN, SNAP 6 1 1 1 1
33 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2
331 1 22417-200100 COTTER PIN 2.0X20 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
34 1 26557-060082 SCREW, M6X 8 1 1 1 1
35 1 26657-060002 NUT, CAP M6 2 2 2 2
36 1 26667-080002 NUT, CAP M8 1 1 1 1
36-1 1 26666-080002 NUT, CAP M8 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
37 1 26756-050002 NUT, LOCK M5 1 1 1 1
38 1 26756-080002 NUT, LOCK M8 1 1 1 1
39 1 43400-500400 SEAL WASHER 6 2 2 2 2

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.13. GOVERNOR

Fig. 1< GOVERNOR

41

60 44 43 49

57 54 59 50. 55 53 45

5
2 — s 52
51
4761 48 46
;é/"’
/ J

P

PREVIOUS|

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
40 1 43400-500410 SEAL WASHER 8 2 2 2 2
41 1 121400-66190 BRACKET ASSY 1 1 1
43 2 121400-66130 LABEL, INDICATION 1 1 1
44 2 22625-140040 RIVET 1.4X 4 2 2 2
45 1 121400-66090 HANDLE 1 1 1
46 1 121400-66120 PIVOT 1 1 1
47 1 121400-66140 ROD 1 1 1
48 1 121400-66170 WASHER 1 1 1
49 1 101204-66211 KNOB 1 1 1
50 1 124756-67510 RETAINER 1 1 1
51 1 22117-050000 WASHER, 5 1 1 1
52 1 22117-060000 WASHER, 6 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX)
53 1 22117-100000 WASHER, 10 1 1 1
54 1 22137-080000 WASHER, 8 1 1 1
55 1 22242-000100 RING, 10 1 1 1
56 1 22272-000070 RING, E-7 2 2 2
57 1 22417-120100 PIN, COTTER 1.2X10 1 1 1
58 1 22417-200120 COTTER PIN 2.0X12 1 1 1
59 1 26117-040088 BOLT M 4X 8 PLATED 1 1 1
60 1 26116-080122 BOLT, M8X 12 PLATED 2 2 2
60-1 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX)
61 1 26756-050002 NUT, LOCK M5 2 2 2
61-1 1 26116-040088 BOLT, M4X 8 PLATED 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX)
62 1 724450-61520 SUPPORT ASSY, WEIGHT 1 1 1 1
64 2 124450-61200 WEIGHT, GOVERNOR 2 2 2 2
65 2 124450-61220 PIN, GOVERNOR WEIGHT 2 2 2 2
66 2 22411-200200 COTTER PIN 2.0X20 4 4 4 4
66-1 2 22417-200200 PIN, COTTER 2.0X20 4 4 4 4 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
66-2 2 22417-200100 COTTER PIN 2.0X10 4 4 4 4 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
67 1 121250-61600 SLEEVE 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

No

Yes

Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.14. STARTING MOTOR(S12-23)(PREVIOU [l (DyeTeoLETe
(C)=2T90LE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)QIt)ED) © © I R
Fig.l|4 STARTING MOTOR(TYPE:S12-23) (PREVIOUS) 1 1 124250-77010  STARTER, $12-23 1111 Z
(A=E/#GO0365)  (B=E/GO0365)  (C=E/#G00365)  (D=E/#G00365)

2 2 X21207100 _ ARMATURE ASSY 1111
3 2 x2120115 WASHER SET, THRUST [
1 7 2 X21143155 STOOPER SET, PINION 111
M 3 X21202259 COIL ASSY, FIELD 1111
12 4 xet142215 SCREW 4 4 4 4
13 2 X21202350 COVERASSY, REAR 111
14 3 X21204302 METAL, COVER BEARING 1111
15 2 X21203305Y  HOLDERASSY, BRUSH ]
16 3 X21207311 BRUSH (+) 2 2 2 2
17 3 X21205312 BRUSH (-) 2 2 2 2
18 3 X21201313 SPRING, BRUSH 4 4 4 4
19 2 X21205400 BEARING ASSY 111
20 3 X21204401 METAL,CENTER BEARING 1111
21 2 X21205550 PINION ASSY 111
2 2 X21201605 LEVER 111
25 3 22417200200 _PIN, COTTER 2.0X20 1111
26 2 X21205650 CASE ASSY, GEAR [
27 3 X21202601 METAL, GEAR CASE 111
28 2 X21204610 COVER, DUST 1111
20 2 X2120M6700Y MAGNETIC SWITCH [
30 2 Xe1201742 COVER, RUBBER 111
31 2 Xxe1201744 COVER, RUBBER 1111
32 2 X21204810 BOLT, THROUGH 2 2 2 2
33 2 X21201815Y  BOLT 2 2 2 2
34 2 X21201836 COVER, RUBBER 1111
35 2 26557040082 SCREW, M4X 8 6 6 6 6

35

lélZ 1816 36 17

N 15

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.15. STARTING MOTOR(S12-52)(PREVIOU

Fig. 15 STARTING NOTOR (TYPE:S12-52) (PREVIOUS)

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 124250-77011  STARTER, S12-52 11 1 1 z
(A=E/#G00366)  (B=EMGO0366)  (C=E/#G00366)  (D=E/#G00366)
2 2 X21204150 ARMATURE ASSY 1 1 1 1
3 2 X21201115 WASHER SET, THRUST 1 1 1 1
4 2 X22506105 STOPPER SET, PINION 1 1 1 1
6 2 X21204220 COILASSY, FIELD 1 1 1 1
7 3 X21208311 BRUSH (+) 2 2 2 2
8 2 X21307300 COVER ASSY, REAR 1 1 1 1
9 3 X21301310 METAL, COVER BEARING 1 1 1 1
10 2 X21205305 HOLDER ASSY, BRUSH 1 1 1 1
1 3 X21304313 SPRING, BRUSH 4 4 4 4
12 3 X21206312 BRUSH (-) 2 2 2 2
13 2 X21303400 BEARING ASSY 1 1 1 1
14 3 X21204401 METAL,CENTER BEARING 1 1 1 1
15 2 X212045001 PINION ASSY 1 1 1 1
16 2 X212086002 CASE ASSY,GEAR 1 1 1 1
17 3 X21301310 METAL, COVER BEARING 1 1 1 1
18 2 X21307605 LEVER 1 1 1 1
19 2 X21302610 COVER SET, DUST 1 1 1 1
19-1 2 X21306610 COVER SET, DUST 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
20 2 X21306700 SWITCH ASSY, MAGNETO 1 1 1 1
21 2 X21202803 COVER SET 1 1 1 1
23 2 X21206810 BOLT, THROUGH 2 2 2 2
24 2 X21202815 BOLT 2 2 2 2
25 2 26557-040082 SCREW, M4X 8 2 2 2 2
26 2 X21301827 WASHER 2 2 2 2

JYes

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Yes

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.16. STARTING MOTOR(S12-77)

Fig. 1€ STARTING MOTOR(TYPE:S12-17)

REFER TO FIG. |

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty
(A) (B) (©) (D) (E) (F)
1 1 124250-77012  STARTER, S12-77A 11 1 1
(A=E/#GO0367)  (B=EMGO0367)  (C=E/#G00367)  (D=E/#G00367)
2 2 X21207100 ARMATURE ASSY 1 1 1 1
2-1 2 124250-77500  ARMATURE ASSY 11 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
3 2 X21201110 STOPPER SET, PINION 1 1 1 1
3-1 2 124250-77070 STOPPER SET, PINION 1 1 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
4 2 X21201115 WASHER SET 1 1 1 1
4-1 2 124250-77510 WASHER KIT 1 1 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
5 2 X21204259 COILASSY, FIELD 1 1 1 1
5-1 2 124250-77110 COILASSY, FIELD 1 1 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
6 3 X21142215 SCREW SET, PORE CORE 4 4 4 4
6-1 3 124250-77120 SCREW SET, PORE CORE 4 4 4 4
(A=E/#83898) (B=E/#83898) (c= (D=
7 3 X21209311 BRUSH (+) 2 2 2 2
7-1 3 124250-77130 BRUSH (+) 2 2 2 2
(A=E/#83898) (B=E/#83898) (=l (=
8 2 X21205310 HOLDER ASSY, BRUSH 1 1 1 1
8-1 2 124250-77160  HOLDER ASSY, BRUSH 11 1 1
(A=E/#83898) (B=E/#83898) (c=l (=
9 3 X21207312 BRUSH (-) 2 2 2 2
9-1 2 124250-77170  BRUSH () 2 2 2 2
(A=E/#83898) (B=E/#83898) (c=l (=
10 3 X21201313 SPRING, BRUSH 4 4 4 4
10-1 3 124250-77180 SPRING, BRUSH 4 4 4 4
(A=E/#83898) (B=E/#83898) (c=l (=
1 2 X22501300 COVER ASSY, REAR 1 1 1 1
11 2 124250-77140 COVER ASSY, REAR 1 1 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
12 3 X21204302 METAL, COVER BEARING 1 1 1 1
12-1 2 124250-77150 METAL, REAR COVER 1 1 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
13 2 X21205400 BEARING ASSY, CENTER 1 1 1 1
13-1 2 124250-77190 BEARING ASSY, CENTER 1 1 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
14 3 X21204401 BEARING 1 1 1 1
14-1 2 124250-77520 BEARING 1 1 1 1
(A=E/#83898) (B=E/#83898) (c= (D=
15 2 X212045001 PINION ASSY 1 1 1 1
15-1 2 124250-77210 PINION ASSY 1 1 1 1
(A=E/#83898) (B=E/#83898) (c=l (=
16 2 X21205650 CASE ASSY, GEAR 1 1 1 1
16-1 2 124250-77220  CASE ASSY, GEAR 11 1 1
(A=E/#83898) (B=E/#83898) (c=l (=
17 3 X21202601 METAL, GEAR CASE 1 1 1 1
17-1 3 124250-77230 METAL, GEAR CASE 1 1 1 1
(A=E/#83898) (B=E/#83898) (c=l (=
18 2 X21202602 COVER SET, DUST 1 1 1 1

++ CONTINUE ++

Yes

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.16. STARTING MOTOR(S12-77)

Fig. 1€ STARTING MOTOR(TYPE:S12-17)

REFER TO FIG. |

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
18-1 2 124250-77240 COVER SET, DUST 1 1 1 1 R
(A=E/#83898) (B=E/#83898) (c=! (D=
19 2 X21201605 LEVER SET, SHIFT 1 1 1 1
191 2 124250-77270  LEVER SET, SHIFT 11 1 1 R
(A=E/#83898) (B=E/#83898) (c= (D=
20 3 22417-200200 PIN, COTTER 2.0X20 1 1 1 1
20-1 3 124250-77290 COTTER PIN 2.0X20 1 1 1 1 R
(A=E/#83898) (B=E/#83898) (c= (D=
21 2 X212037002 SWITCH, MAGNETIC 1 1 1 1
211 2 124250-77310 SWITCH, MAGNETIC 1 1 1 1 R
(A=E/#83898) (B=E/#83898) (c= (D=
22 2 X21204810 BOLT, THROUGH 2 2 2 2
221 2 124250-77320 BOLT, THROUGH 2 2 2 2 R
(A=E/#83898) (B=E/#83898) (c= (D=
23 2 X21145866 BOLT M 6X 32 PLATED 2 2 2 2
231 2 26106-060322 BOLT, M6X 32 PLATED 2 2 2 2 R
(A=E/#83898) (B=E/#83898) (c= (D=
24 2 26557-040122 SCREW, M4X12 2 2 2 2
241 2 26557-040122 SCREW, M4X12 2 2 2 2 R
(A=E/#83898) (B=E/#83898) (=l (=
25 1 124550-77030 COVER, TERMINAL 1 1 1 1
26 1 103884-03160 SUPPORT 1 1
27 1 121400-77920 HARNESS, WIRE 1 1 1 1
271 1 121400-77921 HARNESS, WIRE 1 1 1 1 S
(A=E/#00490) (B=E/#00490) (C=E/#00490) (D=E/#00490)
28 1 26116-080102 BOLT, M8X 10 PLATED 1 1
28-1 1 26106-080102 BOLT, M8X 10 PLATED 1 1 N
(A=E/#83658) (B=E/#83658)

N:Old 15 New, Q:0ld

425 New, ROld €255 New, S:0ld 44125 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Yes Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.17. GENERATOR(LR135-31)(PREVIOUS) e e Ts
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty I R
Fig. 17 GENERATOR (TYPE:LR135-31) (PREVIDUS) 1 1 12137077200  GENERATOR, LR135-31 (/:) (?) ((1:) (?) S z
(A=E/#00489) (B=E/#00489) (C=E/#00489) (D=E/#00489)

2 2 XLR135Y1100 ROTOR ASSY 1 1 1 1
1 4 3 X6201SD BALL BEARING 1 1 1 1
5 2 XL135Y1200 STATOR ASSY 1 1 1 1
6 2 XL135Y1300 COVER ASSY, REAR 1 1 1 1
7 3 XL135Y1301 COVER, REAR 1 1 1 1
8 3 XL135Y1302 SR HOLDER (+) 1 1 1 1
9 3 XL135Y1303 SR HOLDER (-) 1 1 1 1
10 3 XL135Y1310 TERMINAL ASSY 2 2 2 2
1 3  XL135Y1311 TERMINAL ASSY 1 1 1 1
12 3 XL135Y13200 BRUSH ASSY. 1 1 1 1
13 3 XTR1Z28 REGULATOR 1 1 1 1
14 3  XL135Y1803 SCREW SET 2 2 2 2
15 4 26557-050362 SCREW M 5X 36 2 2 2 2
16 3  XL135Y1810 LOCK, BEARING 1 1 1 1
17 3  XMV11305 CONTROL UNIT, FIELD 1 1 1 1
18 3 XMV11306 CRASSY 1 1 1 1
19 3  26557-050162 SCREW, M5X16 1 1 1 1
20 2 XL135Y1400 COVER ASSY, FRONT 1 1 1 1
21 3 XL135Y1401 RETAINER, BEARING 1 1 1 1
22 3  X6302BM BALL BEARING 1 1 1 1
23 3  26557-040122 SCREW, M4X12 3 3 3 3
24 2 XL135Y1531 PULLEY ASSY 1 1 1 1
25 2 XL135Y1801 BOLT, THROUGH 2 2 2 2
26 2 XL135Y1802 BOLT, THROUGH 1 1 1 1
27 2 XL135Y1820 COVER 1 1 1 1
28 2 XB444001A NUT SET, PULLEY 1 1 1 1
29 2 26557-050102 SCREW, M5X10 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.




0CR10-M41701

Fig.18. GENERATOR(LR120-15)(PREVIOUS)

Fig. 1 & GENERATOR (TYPE:LR120-15) (PREVIOUS)

20

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121400-77200 GENERATOR, 12V-20A 1 1 1 1 z
(A=E/#00490) (B=E/#00490) (C=E/#00490) (D=E/#00490)

2 2 XL12031001 ROTOR ASSY 1 1 1 1
3 3  X6201SD BALL BEARING 1 1 1 1
4 2 XL1209200 STATOR ASSY 1 1 1 1
5 2 XL12063001 COVER ASSY, REAR 1 1 1 1
6 3 XL12013011 COVER, REAR 1 1 1 1
7 3 XL12013173 REGULATOR 1 1 1 1
8 4 XL1208326 BRUSHASSY 1 1 1 1
9 4 XL12013262 BRUSH 2 2 2 2
10 4  XTR1Z44 IC REGULATOR 1 1 1 1
1 4 XL13513134 BOLT 2 2 2 2
12 3  XL13513203 DIODE 1 1 1 1
13 2 XL1202401 COVER ASSY, FRONT 1 1 1 1
14 3 XL13514041 RETAINER 1 1 1 1
15 3  X6202B BALL BEARING 1 1 1 1

15-1 3  X6202BM BALL BEARING 1 1 1 1 R

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

16 3 XL12010001 SCREW KIT 1 1 1 1
17 2 XL1201510 PULLEY 1 1 1 1
18 2 XL160M18021 BOLT, THROUGH 2 2 2 2
19 2 XL1602801Y BOLT, THROUGH 1 1 1 1
20 2 X495469B NUT SET 1 1 1 1

N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.19. GENERATOR(LR120-15C)

Fig. 1 9 GENERATOR(TYPE:LR120-15C)

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1 1 121400-77201 GENERATOR, LR120-15C 1 1 1 1 w
(A=E/#00491) (B=E/#00491) (C=E/#00491) (D=E/#00491)
2 2 XL12031001 ROTOR ASSY 1 1 1 1
3 3  X6201SD BALL BEARING 1 1 1 1
3-1 3 124080-77490 BALL BEARING 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
4 2 XL1209200 STATOR ASSY 1 1 1 1
5 2 XL13533002 COVER ASSY, REAR 1 1 1 1
5-1 2 124080-77330 COVERASSY 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
6 3 XL12033011 COVER, REAR 1 1 1 1
6-1 3 124080-77340 COVER, REAR 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
7 3  XL13513152 BRUSH ASSY,REGULATOR 1 1 1 1
7-1 3 124080-77350 BRUSH ASSY,REGULATOR 1 1 1 1 R
(A=E/#83658) (B=E/#83658) - (0=
8 4 XL1354326 BRUSHASSY 1 1 1 1
8-1 4 124080-77360 BRUSH ASSY 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
9 4 XL12013262 BRUSH 2 2 2 2
9-1 4 124080-77380 BRUSH 2 2 2 2 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
10 4  XTR1Z63 REGULATOR ASSY 1 1 1 1
10-1 4 124080-77390 REGULATOR ASSY 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
1 4 XL13513134 BOLTM5 2 2 2 2
11-1 4 124080-77520 BOLTM5 2 2 2 2 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
12 3 XL13513203 DIODE ASSY 1 1 1 1
12-1 3 124080-77400 DIODE ASSY 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
13 3  XL1356360 WIRE ASSY, LEAD 1 1 1 1
13-1 3 124080-77530 WIRE ASSY, LEAD 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
14 2 XL1202401 COVER ASSY, FRONT 1 1 1 1
14-1 2 124080-77420 COVER ASSY 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
15 3 XL13514041 RETAINER 1 1 1 1
15-1 3 124080-77430 RETAINER, BEARING 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (c= (0=
16 3  X6202BM BALL BEARING 1 1 1 1
16-1 3 124080-77480 BEARING, 6202DDU 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (c= (0=
17 3 XL12010001 SCREW KIT 1 1 1 1
17-1 3 124080-77500 SCREW KIT 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (c= (0=
18 2 XL1201510 PULLEY ASSY 1 1 1 1
18-1 2 124080-77440 PULLEY ASSY 1 1 1 1 R
(A=E/#83658) (B=E/#83658) (c= (0=
19 2 XL1254801 BOLT, THROUGH 2 2 2 2
19-1 2 124080-77450 BOLT, THROUGH 2 2 2 2 R

Yes

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.19. GENERATOR(LR120-15C) (e @rzro0LeTe
(C)=2T9OLE-TA (F)=
No. Lewv. Parts No. Description Qty 1
Fig. 1 9 GENERATOR(TYPE:LR120-15C) A B € ©® E

(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)

20 2 XL1255801 BOLT, THROUGH 1111

201 2 124080-77460  BOLT, THROUGH 1111 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)

21 2 XB495469B NUT ASSY, PULLEY 1111

211 2 124080-77470  NUTASSY, PULLEY 1111 R
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)

22 1 121250-77210  COVER, GENERATOR 1111

23 1 121400-77250  BRACKET, GENERATOR 1111

24 1 121400-77330  ADJUSTER 1 1 1 1

25 1 124250-77390  SHIM 1111 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

26 1 22137-080000  WASHER, 8 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

27 1 26116-080182 BOLT, M8X 18 PLATED 2 2 2 2

2741 1 26106-080182  BOLT, M8X 18 PLATED 2 2 2 2 N
(A=E/83658) (B-EH83658) (c- (=

28 1 26116-080302 BOLT, M8X 30 PLATED 3 3 3 3

281 1 26104-080352  BOLT M8X 35 3 3 3 3 N
(A=E/83658) (B=E83658) (c- (=

29 1 26716-080002  NUT, M8 2 2 2 2

291 1 26366-080002  NUT, M8 2 2 2 2 N
(A=E/83658) (B=E83658) (c- (=

30 1 26756-080002 NUT, LOCK M8 1 1 1 1

30-1 1 26366-080002  NUT, M8 1111 N
(A=E/#00490) (B=E/#00490) (C=E/#00490) (D=E/#00490)

31 1 26716-050002 NUT, M5 1 1 w
(A=E/#00490) (B=E/#00490)

32 1 22117-050000 WASHER, 5 2 2 w
(A=E/#00490) (B=E/#00490)

33 1 26116-050102  BOLT, M5X 10 PLATED 11 w
(A=E/#00490) (B=E/#00490)

34 1 121400-77930 HARNESS, WIRE 1 1 w
(A=EXXX) (B=EXXX)

35 1 121400-77940  HARNESS, WIRE 11 w
(A=EXXX) (B=EXXX)

\/ N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

H A)=2T90LE D)=2T90LE-TB
Fig.20. THERMOSTART [l or
(C)=2T90LE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)Q'UED) © © 1
Fig. 20 THERMOSTAT 1 1 12445077940 TANK, HEADER 1111
141 1 121750-77800  TANKASSY, HEADER 111 s
(A=EMG00504)  (B=EMG00504)  (C=E/G00504)  (D=E/#G00504)
3 2 10210355510 COVER 11 1 z
(A=E/#GO0504)  (B=EMGO0504)  (C=E/#G00504)  (D=E/#G00504)
4 2 10210355520 O-RING 111 z
(A=EMG00504)  (B=EMG00504)  (C=E/G00504)  (D=E/#G00504)
5 2 11025055610  RING, RETAINING 111 z
(A=E#G00504) (B=E#G00504) (C=E/#G00504) (D=E/#G00504)
6 2 12445077760 ELEMENT 111 z
(A=E/#GO0504)  (B=EMGO0504)  (C=E/#G00504)  (D=E/#G00504)
7 2 124450-77770  BOLT 1111 z
(A=EG00504)  (B=EAG00504)  (C=E/G00504)  (D=E/#G00504)
8 2 22117-080000 WASHER, 8 111 z
(A=E#G00504) (B=E#G00504) (C=E/#G00504) (D=E/#G00504)
9 2 23414080000  GASKET, 8X1.0 11 1
91 2 22217-080000 WASHER, SPRING 8 111 R
(A=*1978.01) (B=*1978.01) (C=*1978.01) (D=*1978.01)
92 2 22217-080000 WASHER, SPRING 8 11 1 z
(A=E/#GO0504)  (B=EAGO0504)  (C=E/#G00504)  (D=E/#G00504)
10 1 124460-77660  JOINT, PIPE 1111 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
M1 12473277670 JOINT 111 z
(A=E#G00504) (B=E#G00504) (C=E/#G00504) (D=E/#G00504)
12 1 124060-77680  CLIP, HOSE 10 2 2 2 2
13 1 12473677700  PIPE, FUEL 111
14 1 171010-77210  BRACKET 1111
141 1 12471077810  BRACKET 111 s
(A=E/#G60504) (B=E/#G60504) (C=E/#G60504) (D=E/#G60504)
142 1 12470177810 RETAINER 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
121016 15 15 1 124450-77910  PLUG, THERMOSTAT 111
151 1 12102377910 PLUG, THERMOSTAT 1111 F
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 1 124450-77980  RETAINER 111 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 1 23414-100000  GASKET, 10X1.0 111 Z
13 (A=E/4GO0504)  (B=EAGO0504)  (C=E/#G00504)  (D=E/#G00504)
18 1 26116-080142  BOLT M8X 14 PLATED 2 2 2 2
181 1 26106-080122  BOLT, M8X 12 PLATED 2 2 2 2 N
(A-EMBI65E) (B (c= o=
19 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2 z
(A=E/#GO0504)  (B=EAGO0504)  (C=E/#G00504)  (D=E/#G00504)
20 1 12446077820  RETAINER 111
(A=E#G00504) (B=E#G00504) (C=E/#G00504) (D=E/#G00504)
21 1 26557-060082  SCREW, M6X 8 2 2 2 2
(A=E/4GO0504)  (B=EAGO0504)  (C=E/#G00504)  (D=E/#G00504)
PREVIOUS

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.21. INSTRUMENT PANEL

Fig @] INSTRUMENT PANEL

131518-1

12-22-111 4
Ws

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121400-91000 PANEL ASSY 1 1 1 1
1-1 1 121400-91001 PANEL ASSY 1 1 1 1 F
0490)  (B=| ) (cH (D=E/#G00490)
2 2 121400-91010 PANEL, INSTRUMENT 1 1 1 1
2-1 2 121400-91011 BODY, PANEL 1 1 1 1 S
0490)  (B=| ) (cH (D=E/#G00490)

3 2 121400-91030

HARNESS, WIRE

PREVIOUS

3 6 9101417 811A 7

1

31 2 121400-91031 HARNESS, WIRE 1 1 1 1 S
0490)  (B= ) (cHl (D=E/#G00490)
4 2 124770-91040 LAMP, PILOT 12V 3.4W 3 3 3 3
5 3 46150-001110 BULB(12V3W/G11.BA9S) 3 3 3 3
6 2 121400-91250 SWITCH, STARTER 1 1 1 1
6-1 2 121400-91251 SWITCH, STARTER 1 1 1 1 S
(A=EMG00490)  (B=E/G00490)  (C=E/#G00490)  (D=E/#G00490)
7 3 121400-91270 KEY 1 1 1 1
71 3 121400-91271 KEY, SWITCH 1 1 1 1 S
(A=EMG00490)  (B=E/G00490)  (C=E/#G00490)  (D=E/#G00490)
8 2 124770-91260 CAP, SWITCH 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 2 121400-91520 ABSORBER 4 4 4 4
10 2 121400-91530 SPACER 4 4 4 4
1 2 124258-91101 TACHOMETER 1 1 1 1
1-1 2 171014-91101 TACHOMETER 1 1 1 1 N
(A=E/#83831) (B=E/#83831) (C=E/#83831) (D=E/#83831)
1A 2 121400-91600 LABEL 1 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 1 121400-91140 SHAFT 1 1 1 1
121 1 124701-91140 CABLE, L=985 1 1 1 1 N
(A=*1979.02) (B=*1979.02) (C="1979.02) (D=1979.02)
12A-2 1 194440-56900 CABLE, HOUR-METER 1 1 N
(A=E/#83658) (B=E/#83658)
12B-2 1 194145-56901 CABLE, HOUR-METER 1 1 N
(C=EXXX) (D=EXXX)
13 1 121400-91500 BRACKET 1 1 1 1
131 1 121400-91501 BRACKET 1 1 1 1 S
0490)  (B= ) (cHl (D=E/#G00490)
14 1 22117-060000 WASHER, 6 4 4 4 4 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 1 22117-080000 WASHER, 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 1 22117-100000 WASHER, 10 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4 4
171 1 26106-060142 BOLT, M6X 14 PLATED 4 4 4 4 N
(A=E/#83658) (B=E/#83658) (c=l (D=E/#83658)
18 1 26116-080122 BOLT, M8X 12 PLATED 2 2 2 2
18-1 1 26106-080102 BOLT, M8X 10 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (=l (D=E/#83658)
19 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2 2
191 1 26106-100182 BOLT, M10X 18 PLATED 2 2 2 2 N
(A=E/#83658) (B=E/#83658) (c=l (D=E/#83658)

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

H (A)=2T90LE (D)=2T90LE-TB
Fig.21. INSTRUMENT PANEL (e o
(C)=2T90LE-TA (F)=
No. Lev Parts No. Description ® ® (C;Q'W(D) © © 1
Fig.21 INSTRUMENT PANEL 20 1 121480-91090  BRACKET 11 1 1
21 1 26116-120252  BOLT, M12X 25 PLATED 2 2 2 2

4
S

PREVIOUS

Jes.

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.22. GASKET SET(OPTIONAL) & TOOL e e Ts
(C)=2TQOLE-TA (F=
' No. Lev Parts No. Description Qty 1
Fi 2 2 GASKET SET (OPTIONAL) & TOOL A B € O € &
|g. 1 1 724701-92600 GASKET SET 1 1 1 1
1-1 1 724701-92601 GASKET SET 1 1 1 1 N
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
12 1 72470192602  GASKET SET 11 1 1 N
(A= (B= (c= (D=
2 2 124450-01980 GASKET 1 1 1 1
3 2 121250-01990 GASKET 1 1 1 1
4 2 124160-34843 GASKET 1 1 1 1
4-1 2 124160-34844 GASKET 1 1 1 1 N
(A=*1981.08) (B="1981.08) (C=*1981.08) (D=*1981.08)
4-2 2 124610-34845 GASKET 1 1 1 1 N
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
5 2 43400-500410 SEAL WASHER 8 4 4 4 4
6 2 124550-01300 GASKET, LINER 4 4 4 4
6-1 2 124550-01300 GASKET, LINER 2 2 2 2 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 2 121420-01300 GASKET, LINER 2 2 2 2 w
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 2 43400-500490 SEAL WASHER 16 2 2 2 2
8-1 2 43400-500490 SEAL WASHER 16 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 2 124465-01750 GASKET, OIL SUMP 1 1 1 1
9-1 2 124465-01751 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10 2 124160-01862 GASKET 1 1 1 1
10-1 2 124160-01863 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1 2 124763-01330 GASKET, HEAD 1 1 1 1
? ? ? 12 2 124160-01531 GASKET 1 1 1 1
45 46 47 12-1 2 124160-01532 GASKET 1 1 1 1 N
- (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
48 PREVIOUS 13 2 124240-01881  GASKET 11 11
> 13-1 2 124240-01882 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
o 13-2 2 124240-01883 GASKET 1 1 1 1 N
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)
14 2 124450-01511 GASKET, GEAR CASE 1 1 1 1
14-1 2 124450-01512 GASKET, GEAR CASE 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 2 124460-02150  GASKET 11 1 1
16 2 124460-03662 GASKET 2 2 2 2
16-1 2 124460-03663 GASKET 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 2 124450-11681 GASKET 1 1 1 1
18 2 104900-11450 GASKET, CHAMBER 4 4 4 4
19 2 103854-11490 INSULATOR 2 2 2 2
20 2 103954-13200 GASKET, SILENCER 1 1 1 1
21 2 124701-11910 GASKET, SILENCER 2 2 2 2
&y 211 2 124701-11911 GASKET, SILENCER 2 2 2 2 N
54 53 52 51 50-1 g (A= (8= (c=l (0=
22 2 124450-32020 GASKET 1 1 1 1

Jes.

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.22. GASKET SET(OPTIONAL) & TOOL @moe O=zoe-Ts
(C)=2T90LE-TA (F)=
' No. Lev Parts No. Description Qty 1
Fi 22 GASKET SET (OPTIONAL) & TOOL A B € O € &
ig. 23 2 124770-34730  GASKET 2 2 2 2
24 2 121256-42050  GASKET 11 1 1
25 2 124450-44410  GASKET 11 11
26 2 124736-49540  GASKET 11 1 1
26-1 2 129350-49540  GASKET 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
262 2 129350-49541  GASKET 11 1 1 N
(A= (B= (C=l
27 2 174307-51270  GASKET 2 2 2 2
28 2 124550-51350  GASKET, DELIVERY 2 2 2 2
29 2 124550-51370  O-RING 2 2 2 2
30 2 172100-53200  GASKET 2 2 2 2
31 2 102103-55520  O-RING 2 2 2 2
32 2 104200-59170  GASKET, 12 2 2 2 2
33 2 43400-500390  SEAL WASHER 6 11 1 1
34 2 43400-500400  SEAL WASHER 6 2 2 2 2
35 2 124250-91411  GASKET 11 1 1
351 2 124250-91412  GASKET 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
36 2 24311000070  O-RING, 1AP7.0 2 2 2 2
37 2 24311000100  O-RING, 1AP10.0 11 1 1
38 2 24311000140  O-RING, 1AP14.0 2 2 2 2
T T ? Q 381 2 24311000140  O-RING, 1AP14.0 4 4 4 4 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
37 38 39 39 2 24311000320  O-RING, 1AP32.0 11 1 1
40 2 23414-080000  GASKET, 8X1.0 4 4 4 4
41 2 23414-080012  GASKET, 8X1.0 8 8 8 8
42 2 23414-100000  GASKET, 10X1.0 3 3 3 3
43 2 23414-160000  GASKET, 16X1.0 2 2 2 2
431 2 124465-44950  GASKET, 16 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
48 PREVIOUS 44 2 23414-270035  GASKET, 27X1.0 11 1 1
44-1 2 23414-250031  GASKET, 25X1.0 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
45 2 23414-060000  GASKET, 6X1.0 3 3 3 3
46 2 124450-35110  O-RING 1.1 1 1
47 2 124060-44520  GASKET 11 1 1
48 1 171001-93100  BOX, TOOL 11 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
49 2 104200-92350  DRIVER, SCREW 11 1 1
50 2 121400-92690  BAG, TOOL 11 1 1
50-1 2 104200-92600  BOX, TOOL 11 1 1 R
(A= (B= (C=l
51 2 28110-100130  SPANNER, 10X13 11 1 1
51-1 2 28110-100120  SPANNER, 10X12 11 1 1
52 2 28110120140  SPANNER, 12X14 11 1 1
521 2 28110-140170  SPANNER, 14X17 11 1 1
53 2 28110-170190  SPANNER, 17X19 11 1 1
531 2 28110190220  SPANNER, 19X22 11 1 1
50-1 54 2 28110-220240  SPANNER, 22X24 11 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

Jes.

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.22. GASKET SET(OPTIONAL) & TOOL

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
' No. Lev Parts No. Description Qty
io. @D GASKET SET (OPTIONAL) & TOOL @& 6 © 0 E 6
F|g. 55 2 28210-000140 OILER 1 1 1 1
56 2 127610-92750 WRENCH, FILTER 1 1 1 1 w
(A=E/#83898) (B=E/#83898) (C=E/#83898) (D=E/#83898)

S Oen 199 waee

32 3334 35 36 37 38 39 4041 42 43 M4

/4?\/ PREVIOUS

49 54 53 52 51

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.23. OIL GAUGE (OPTIONAL) e e Ts
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)Qlt}ED) © © 1
F|g23 OIL FEED FLANGE (UPTIUNAL) 1 1 121250-01522 FLANGE 1 1 1 1
2 1 124160-34843 GASKET 1 1 1 1
A-type Fla"uﬂ 2-1 1 124160-34844 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 1 124160-01750 COVER 1 1 1 1
3-1 1 124160-01751 COVER, FILLER 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 1 24321-000350 O-RING, 1AG35.0 1 1 1 1
5 1 26116-080382 BOLT M 8X 38 PLATED 2 2 2 2
5-1 1 26116-080352 BOLT, M8X 35 PLATED 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 1 22137-080000 WASHER, 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 1 124160-01521 FLANGE 1 1 1 1
8 1 124160-01531  GASKET 1111
8-1 1 124160-01532  GASKET 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 1 124160-01750 COVER 1 1 1 1
9-1 1 124160-01751 COVER, FILLER 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10 1 24321-000350 O-RING, 1AG35.0 1 1 1 1
1 1 26216-080202 STUD, M8X 20 4 4 4 4
111 1 26216-080202 STUD, M8X 20 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 1 26216-080222 STUD, M8X 22 4 4 4 4
13 1 22137-080000 WASHER, 8 4 4 4 4
14 1 26716-080002 NUT, M8 4 4 4 4

B-type Flange

14]3]2 9

Jes.

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M41701

Fig.24. OUTPUT SHAFT(OPTIONAL)

Fig. D4} OUTPUT SHAFT(OPTIONAL)

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 721400-21500 SHAFT ASSY, STUB 1 1 1 1
3 2 124258-21980 WASHER 1 1 1 1
4 2 22217-120000 WASHER, SPRING 12 5 5 5 5
5 2 22512-150800 KEY, 15X 80 1 1 1 1
6 2 26116-120352 BOLT, M12X 35 PLATED 5 5 5 5

N:Old 15 New, Q:0ld

45 New, ROId

Yes

e New, S:0ld ‘%New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.25. HYDRAULIC OIL PUMP(OPTIONAL) e rzrsoLeTs
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1

El

() (@) (E) (F)

*)
Fig 25 HYDRAULIC OIL PUMP (OPTIONAL) T 1 194990-20180 NUTMB [
- 2 1 124950-26021 GASKET 1 1 1 1
3 1 121250-26160 JOINT 1 1 1 1

4 1 121250-26201 GEAR, PUMP 1 1 1 1

5 1 121250-26210 SPACER 1 1 1 1

6 1 121250-26400 SHAFT 1 1 1 1

7 1 124450-26410  WASHER 1 1 1 1

8 1 194145-41120 PUMP ASSY, HYDRAULIC 1 1 1 1

9 2 194320-41150 COVER, CASE 1 1 1 1

10 2 194320-41160  SEAL, OIL 1 1 1 1

1" 2 22217-080000  WASHER, SPRING 8 6 6 6 6

12 2 22522-030130  KEY, WOODRUFF 3X13 1 1 1 1

13 2 24315-000200  O-RING, 1BP20.0 4 4 4 4

14 2 24341-000100 O-RING, 1AS10.0 1 1 1 1

15 2 24341-000480  O-RING, 1AS48.0 1 1 1 1

16 2 26450-080252 BOLT, M8X 25 6 6 6 6

17 1 194100-41670  WASHER 8.5X18X2 1 1 1 1

18 1 22137-080000  WASHER, 8 4 4 4 4

19 1 22217-080000  WASHER, SPRING 8 4 4 4 4

20 1 22217-080000  WASHER, SPRING 8 1 1 1 1

21 1 22252-000420  RING, 42 1 1 1 1

22 1 24101-060044 BEARING, BALL 6004 2 2 2 2

23 1 26116-120652 BOLT, M12X 65 PLATED 1 1 1 1

24 1 26216-080222  STUD, M8X 22 4 4 4 4

25 1 26716-080002 NUT, M8 4 4 4 4

4 N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.26. LUB.OIL EVACUATION PUMP(OPTION

(A)=2T90LE (D)=2T9OLE-TB

(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=

No. Lev Parts No. Description Qty

. (A) (B) (C) (D) (E) (F)

. 1 1 104264-39700 PUMP ASSY, WASTE 1 1 1 1

Flg.26 LUB,OIL EVACUATION PUMP (UPTIONAL) 2 1 104264-39710  PIPE 1111

3 1 23010-012000 CLAMP, 12 1 1 1 1

4 1 23061-081000 PIPE, 8X1000 1 1 1 1

(

v
s 2
b
I 4
J
J

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.27. WATER REPLENISH TANK(OPTIONAL) e rzrsoLeTs
(C)=2TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1

®) () ®) () (F)

124450-44510  TANKASSY, SUB
124450-44530 CAP
124450-44560 RETAINER

1

Fig. D WATER REPLENISH TANK (OPTIONAL)
< ' 20010702%  PIPE, 7X 2%

124450-44550 BAND
121250-44570 PIPE, 7X300
121250-44590 CLAMP

121480-44600  BRACKET, TANK
26116-080142  BOLT M 8X 14 PLATED
22137-080000  WASHER, 8

IS
>
Ao a alaa alann(dN

NI RN IR NI I~

[SYTCIE SN NN NN NN

[SYTCIE SN NN NN NN
[T SN N RN RN

22217-080000  WASHER, SPRING 8

I17E1111EAI T

LA

ILEI I I T4

/1

izsriitieiis,
JI1EIITIEI

Iy
AL

/4
herisrraisriassrsaiee

iy

99 171//,

7

IIETEEI LTI

re107001
I1111]

ySTI0IEEI1EERTIIIIIINY,

V1208011
V1721081700)
ITIIIIIL

%

IEEEETLIIIIII

Vs
V7148

Vrsi1740

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.28. FAN(OPTIONAL)

Fig.28 RADIATOR FAN for SUNCTION TYPE (OPTIONAL)

(A)=2T90LE

(D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F)=
No. Lev Description Qty
(A) (B) (©) (D) (E) (F)
1 1 FAN, COOLING 1 1 1 1
1-1 1 FAN, COOLING D=360 1 1 1 1
(A=E/#00744) (B=E/#00744) (C=E/#00744) (D=E/#00744)
2 1 WASHER 4 4 4 4
2-1 1 SPACER, FAN 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 1 BOLT, M6X 20 PLATED 4 4 4 a4
4 1

WASHER, SPRING 6

PREVIOUS

N:Old 15 New, Q:0ld

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.29. THERMOMETER SENDER(OPTIONAL) e e Ts
(C)=2T90LE-TA (F)=
No. Lev Parts No. Description ® ® (C)Qlt}ED) © © 1
Fig.29 THERMOMETER SENDER (OPTIONAL) 1 1 12147044900 SENSOR [
. 2 1 124465-44950 GASKET, 16 1 1 1 1
3 1 124732-77850 THERMOMETER, WATER 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.30. FUEL FEED PUMP(OPTIONAL) e e Ts
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)QIEED) © © I R
Fig. 30 FUEL FEED PUMP (OPTIONAL) 1 1 124790-52200 PUMP ASSY, FUEL FEED 1 1 1 1
1-1 1 124790-52201 PUMP ASSY, FUEL FEED 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
2 1 124702-59150 JOINT, PIPE 2 2 2 2
3 1 22137-060000 WASHER, 6 2 2 2 2
4 1 22217-060000 WASHER, SPRING 6 2 2 2 2
5 1 23414-080000 GASKET, 8X1.0 2 2 2 2
6 1 26116-060122 BOLT, M6X 12 PLATED 2 2 2 2
6-1 1 26116-060182 BOLT, M6X 18 PLATED 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 1 26716-060002 NUT, M6 2 2 2 2
8 1 124732-59090 PIPE, FUEL L=800 2 2 2 2
9 1 124766-59050 CLIP, HOSE 12 4 4 4 4
10 1 124702-52250 BRACKET, PUMP 1 1 1 1
1 1 26116-120252 BOLT, M12X 25 PLATED 2 2 2 2
12 1 22217-120000 WASHER, SPRING 12 2 2 2 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.31. FUEL TANK(OPTIONAL) B eorEct (yzTeLETe
(C)=2T90LE-TA (F)=
No. Lewv. Parts No. Description Qty I R
(A) _(B) (€) (O (E) (F)
Fig. 3 l FUEL TANK (OPTIONAL) 1 1 721400-55700  TANKASSY, FUEL 1111
141 1 72140055701  TANKASSY, FUEL 1111 F
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 2 12406001640  PLUG, M12 [
4 2 24311000140  O-RING, 1AP14.0 111
5 2 101168-55040  CAPASSY 1111
6 2 10150455051  GASKET [
7 2 10150455101  STRAINER, FUEL 111
8 2 121400-55150  PIPE, GAUGE 1111
81 2 23061050060 PIPE, 5X 60 [ s
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 2 12472259050  CLIP, HOSE 9 2 2 2 2
91 2 103854-55220  RETAINER 2 2 2 2 s
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10 2 12425855830  FELT, FUEL TANK 2 2 2 2
11 2 121400-55870  FELT, FUEL TANK 2 2 2 2

1-Tinc. 4-1)~ 1

Vine.()~11

PREVIOUS

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

= =
Copyright (C) YANMAR CO., LTD. Al RightsReserved.




0CR10-M41701

Fig.32. FUEL TANK BRACKET(OPTIONAL) e rzrsoLeTs
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)Qlt)ED) © © 1
Fig. 32 FUEL TANK BRACKET (OPTIONAL) 1 1 121400-55800  BRACKET, FUEL TANK 11 11
1-1 1 121400-55801 BRACKET, FUEL TANK 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
2 1 121400-55810 BRACKET 1 1 1 1
2-1 1 121400-55811 BRACKET 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 1 121400-55820 BAND, TANK 2 2 2 2
3-1 1 121400-55821 BAND, TANK 2 2 2 2 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 1 121400-55840 PAD 2 2 2 2
4-1 1 121400-55841 PAD 2 2 2 2 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5 1 22360-160000 PIN, SNAP 16 2 2 2 2
6 1 26116-080122 BOLT, M8X 12 PLATED 4 4 4 4
7 1 26116-120252 BOLT, M12X 25 PLATED 4 4 4 4
7-1 1 26116-120282 BOLT, M12X 28 PLATED 4 4 4 4 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 1 26716-080002 NUT, M8 2 2 2 2
9 1 26756-080002 NUT, LOCK M8 2 2 2 2
10 1 22117-120000 WASHER, 12 4 4 4 4

PREVIOUS

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.33. CONVERSION KIT(OPTIONAL)

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 ()=
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty
Fig. &< CONVERSION KIT (OPTIONAL) W ® © o e
Ig‘ 1 1 121250-01951 SHIM SET, ADJUSTING 1 1 1 1
2 1 121400-66610 SPRING, REGULATOR 1 1 1 1
3 1 121481-66800 LIMITER ASSY, FUEL 1 1 1 1
8 2 26756-050002 NUT, LOCK M5 2 2 2 2

REFER TO FIG.13

Yes.
N:Old #1555

New, Q:0ld £.25 New, R:Old £S5

Yes Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.34. ELECTRIC STARTING DEVICE(OPTIO

(A)=2T90LE (D)=2T90LE-TB

(B)=2T90LE-G1 (E)=
(C)=2T9OLE-TA (F)=

No. Lev Parts No. Description Qty

A) _(B) (C) D) (E) (F)

Fi 34 ELECTRIC STARTING DEVICE (OPTIONAL) 1 1 121400-77010  STARTER, 13-24ST 12V 1111

1g. : 2 1 124080-77200  GENERATOR 1111

3 1 123310-77640  SWITCH, BATTERY 1111

4 1 124080-77930  CABLE, BATTERY 1111

5 1 124080-77940  CABLE, BATTERY 1111

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.35. SPECIAL TOOL(OPTIONAL) e e Ts
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)Qlt)ED) © © 1
Fig. 3 5 SPECIAL TOOL (OPTIONAL) 1 1 121400-92050  TOOLASSY, LINER 11 1 1
1-1 1 124765-92000 TOOL ASSY, LINER 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
2 2 124060-92010 TOOL, LINER REMOVER 1 1 1 1
3 2 124765-92020 TOOL, LINER REMOVER 1 1 1 1
4 2 103338-92030 BOLT, LINER REMOVER 1 1 1 1
5 2 26716-160002 NUT, M16 2 2 2 2
6 2 26756-160002 NUT, LOCK M16 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 1 124460-92400 TOOL, MAIN METAL 1 1 1 1
8 1 103338-92100 WRENCH 1 1 1 1 z
(A=E/#G00350)  (B=EMGO0350)  (C=E/#G00350)  (D=E/#G00350)
9 1 724770-92220 TOOL ASSY, FLYWHEEL 1 1 1 1 z
(A=E/#GO0350)  (B=EMGO0350)  (C=E/#G00350)  (D=E/#G00350)
10 2 104200-92130 TOOL 2 2 2 2 z
(A=E/#GO0350)  (B=EMGO0350)  (C=E/#G00350)  (D=E/#G00350)
1 2 26716-120002 NUT, M12 2 2 2 2 z
(A=E/#G00350)  (B=EMGO0350)  (C=E/#G00350)  (D=E/#G00350)
12 1 124770-92690 TOOL, PULLEY REPLACE 1 1 1 1
13 1 101404-92140 TOOL, PISTON&RING 1 1 1 1
14 1 101104-92180 TOOL, NOZZLE REMOVER 1 1 1 1
15 1 28210-000031 TOOL, VALVE RAPPING 1 1 1 1
16 1 28210-000070 COMPOUND 1 1 1 1
17 1 28312-150750 GAUGE, 0.15X75 1 1 1 1
18 1 124550-35350 WRENCH, FILTER 1 1 1 1
19 1 121250-92400 TOOL, MAIN METAL 1 1 1 1

Jes.

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.36. GASKET SET(OPTIONAL)

Fig.36 REPAIR KIT (OPTIONAL)

1"

14

(A)=2T90LE (D)=2T9OLE-TB
(B)=2T90LE-G1 (E)=
(C)=2TQOLE-TA (F=
No. Lev Parts No. Description Qty
(A) (B) (©) (D) (E) (F)
1 1 724780-92500 REPAIR KIT 1 1 1 1
2 2 125763-01330 GASKET, HEAD 1 1 1 1
3 2 103954-13200 GASKET, SILENCER 1 1 1 1
4 2 124701-11910 GASKET, SILENCER 2 2 2 2
5 2 724763-22500 RING SET, PISTON 2 2 2 2
6 2 124550-35110 ELEMENT 1 1 1 1
7 2 121250-39450 SWITCH, 1.0KG 1 1 1 1
8 2 124732-42290 V-BELT, AX37 1 1 1 1
9 2 123482-43350 SEAL, MECHANICAL 1 1 1 1
10 2 121250-44901 SWITCH, 110 1 1 1 1
1 2 124790-49800 THERMOSTAT 1 1 1 1
12 2 124770-53000 VALVE ASSY,INJECTION 2 2 2 2
13 2 124550-55700 FILTER, FUEL L=90 1 1 1 1
14 2 124770-91040 LAMP, PILOT 12V 3.4W 3 3 3 3

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No Yes Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.37. CYLINDER BLOCK

Fig 7  CYLINDER BLOCK

PREVIOUS

PREVIOUS
2620 816

&
s 4
PREVIOUS
]9j RK -5 PREVIOUS
I-_—/m 23 43-5

7
4344

Up 10 Oct.1980

(A)=3T90LE (D)=3T90LE-TB
(B)=3T9OLE-G1 (E)=
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description Qty 1
(A) _(B) (€) (O (E) (F)
1 1 721400-01560 BLOCK ASSY, CYLINDER 1 1 1 1
1-1 1 721400-01561 BLOCK ASSY, CYLINDER 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 2 124060-01050 PLUG, PT1/8 2 2 2 2
4 2 124450-01210 BOLT, HEAD 6 6 6 6
4-1 2 124450-01211 BOLT, HEAD 6 6 6 6 N
(A=*1979.11) (B="1979.11) (C=*1979.11) (D="1979.11)
4-2 2 124450-01210 BOLT, HEAD 7 7 7 7 N
( ) ( ) (© ) (0 )
5 2 124450-01230 BOLT, HEAD 2 2 2 2
6 2 124450-01240 WASHER 8 8 8 8
6-1 2 124450-01240  WASHER 2 2 2 2 K
(A=*1979.11) (B="1979.11) (C=*1979.11) (D="1979.11)
6-2 2 124450-01240 WASHER 8 8 8 8 K
( ) ( ) (© ) (0 )
7 2 124450-01250 NUT, CYLINDER HEAD 8 8 8 8
71 2 124450-01250 NUT, CYLINDER HEAD 2 2 2 2 K
(A=*1979.11) (B="1979.11) (C="1979.11) (D="1979.11)
7-2 2 124450-01250 NUT, CYLINDER HEAD 8 8 8 8 K
( ) ( ) (© ) (D )
8 2 124772-01400 COVER, CRANK CASE 1 1 1 1
8-1 2 124160-34831 BRACKET 1 1 1 1 S
(A=EF#01077) (B=EF#01077) (C=E/#01077) (D=E/#01077)
9 2 121400-01860 COVER 1 1 1 1
9-1 2 121520-01860 COVER 1 1 1 1 N
( ) ( ) (© ) (D )
10 2 121400-01850 GASKET 1 1 1 1
10-1 2 121520-01851 GASKET 1 1 1 1 N
(A=E/#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
1 2 124550-01900 BUSH
1-1 2 124550-01901 BUSH N
( ) ( ) (G ) (D: )
12 2 124160-01910 PLUG, PT1/4 2 2 2 2
13 2 124732-01970 PLUG 1 1 1 1
14 2 124450-01980 GASKET 1 1 1 1
15 2 121250-01990 GASKET 3 3 3 3
16 2 124160-34843 GASKET 1 1 1 1
16-1 2 124160-34844 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 2 22137-060000 WASHER, 6 6 6 6 6
171 2 22117-060000 WASHER, 6 6 6 6 6 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
172 2 22117-060000 WASHER, 6 6 6 6 6 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 2 22217-060000  WASHER, SPRING 6 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
19 2 22217-080000 WASHER, SPRING 8 22 22 22 22
19-1 2 22217-080000  WASHER, SPRING 8 2 2 2 2 K
(A=EF#01077) (B=EF#01077) (C=E/#01077) (D=E/#01077)
19-2 2 22217-080000 WASHER, SPRING 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

Jes. Yes

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M41701

Fig.37. CYLINDER BLOCK

Fig 7  CYLINDER BLOCK

PREVIOUS

PREVIOUS
2620 816

&
s 4
PREVIOUS
]9j RK -5 PREVIOUS
I-_—/m 23 43-5

7
4344

Up 10 Oct.1980

++ CONTINUE ++

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
20 2 22137-080000 WASHER, 8 2 2 2 2 w
(A=E/#01077) (B=E#01077) (C=E/#01077) (D=E/#01077)
21 2 22312-040100 PARALLEL PIN 4X10 1 1 1 1
22 2 22312-080160 PIN, PARALLEL M8X16 2 2 2 2
23 2 22312-080200 PIN, PARALLEL M8X20 2 2 2 2
24 2 23883-100002 PLUG, 10 3 3 3 3
241 2 23887-100002 PLUG, 10 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
25 2 26116-060182 BOLT, M6X 18 PLATED 2 2 2 2
251 2 26015-060182 BOLTM6X 18 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 2 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2
26-1 2 26116-080252 BOLT, M8X 25 PLATED 2 2 2 2 S
(A=E/#01077) (B=E#01077) (C=E/#01077) (D=E/#01077)
26-2 2 26106-080222 BOLT, M8X 22 PLATED 2 2 2 2 N
( ) ( ) (C ) (D )
27 2 26216-080222 STUD, M8X 22 2 2 2 2
28 2 26716-080002 NUT, M8 2 2 2 2
28-1 2  26366-080002 NUT, M8 2 2 2 2 N
( ) ( ) (G ) (D: )
29 2 27233-400000 PLUG, 40 1 1 1 1
291 2 27231-400000 PLUG 40 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
30 2 27243-300000 PLUG, 30 2 2 2 2
30-1 2 27241-300000 PLUG 30 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
31 2 43400-500410 SEAL WASHER 8 2 2 2 2
32 2 721250-02500 HOUSING ASSY, METAL 1 1 1 1
321 2 724701-02500 HOUSING ASSY, METAL 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
32-2 2 724701-02501 HOUSING ASSY 1 1 1 1 S
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)
33 2 124460-02150 GASKET 1 1 1 1
34 2 26116-100252 BOLT, M10X 25 PLATED 5 5 5 5
34-1 2 26013-100252 BOLT, M10X 25 5 5 5 5 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
35 2 22217-100000 WASHER, SPRING 10 5 5 5 5 z
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)
36 2 121250-02100 BEARING, MAIN 1 1 1 1
37 1 724763-01900 LINER ASSY, CYLINDER 3 3 3 3
39 1 124550-01300 GASKET, LINER 3 3 3 3
40 1 124550-01300 GASKET, LINER 3 3 3 3
40-1 1 121420-01300 GASKET, LINER 3 3 3 3 N
(A=E/#83658) (&= (c= (=
41 1 721400-01540 SUMP ASSY, OIL 1 1 1 1
411 1 721400-01541 SUMP ASSY, OIL 1 1 1 1 N
(A=EMGO0711)  (B=EMGO0711)  (C=E/#GO0711)  (D=E/#G00711)
43 2 124060-01640 PLUG, M12 2 2 2 2
43-1 2 121400-01640 PLUG, 16 2 2 2 2 S
(A=EMGO0711)  (B=EMGO0711)  (C=E/#GO0711)  (D=E/#G00711)
43-2 2 121400-01640 PLUG, 16 3 3 3 3 K
N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.37. CYLINDER BLOCK

Fig 7  CYLINDER BLOCK

PREVIOUS

PREVIOUS
2620 816

&
s 4
PREVIOUS
]9j RK -5 PREVIOUS
I-_—/m 23 43-5

7
4344

Up 10 Oct.1980

(A)=3T90LE (D)=3T9OLE-TB
(B)=3T90LE-G1 E)=
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description Qty 1
(A) (B) (€) (O (E) (F)
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
43-3 2 105425-01690 PLUG, 16 3 3 3 3 S
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
43-4 2 105425-01690 PLUG, 16 4 4 4 4 K
(A=E/#01077) (B=E/#01077) (C=E/#01077) (D=E/#01077)
43-5 2 121400-01640 PLUG, 16 4 4 4 4 N
( ) ( ) (C ) (Ds )
44 2 24311-000140 O-RING, 1AP14.0 2 2 2 2
44-1 2 24311-000180 O-RING, 1AP18.0 2 2 2 2 S
(A=E/#G00711) (B=E#G00711) (C=E/#G00711) (D=E/#G00711)
44-2 2 24311-000180 O-RING, 1AP18.0 3 3 3 3 K
(A=E/#83658) (B=E/#83658) (C=E/#83658) (D=E/#83658)
44-3 2 43400-500490 SEAL WASHER 16 3 3 3 3 S
(A=*1980.10) (B="1980.10) (C=*1980.10) (D="1980.10)
44-4 2 43400-500490 SEAL WASHER 16 4 4 4 4 K
(A=E/#01077) (B=E/#01077) (C=E/#01077) (D=E/#01077)
44-5 2 24311-000180 O-RING, 1AP18.0 4 4 4 4 N
( ) ( ) (© ) (0 )
45 2 124160-01910 PLUG, PT1/4 1 1 1 1
46 1 121250-01750 GASKET, OIL SUMP 1 1 1 1
46-1 1 121250-01751 GASKET, OIL SUMP 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
47 1 22137-080000 WASHER, 8 20 20 20 20 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
48 1 26116-080302 BOLT, M8X 30 PLATED 20 20 20 20
48-1 1 26014-080302 BOLT, M8X 30 20 20 20 20 N
( ) ( ) (© ) (0 )
49 1 121400-01600 HOUSING, FLYWHEEL 1 1 1 1
50 1 26226-120252 STUD, M12X 25 2 2 2 2
50-1 1 26216-120252 STUD, M12X 25 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
51 1 26716-120002 NUT, M12 2 2 2 2
52 1 26116-100352 BOLT, M10X 35 PLATED 9 9 9 9
52-1 1 26206-100352 BOLT, M10X 35 PLATED 9 9 9 9 N
( ) ( ) (G ) (D: )
53 1 22137-100000  WASHER, 10 9 9 9 9
53-1 1 22117-100000 WASHER, 10 9 9 9 9 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
54 1 121250-51950 SHIM SET, ADJUSTING 1 1 1 1
54-1 1 121250-01951 SHIM SET, ADJUSTING 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
55 1 121250-01850 COVER 1 1 1 1
56 1 124160-01862 GASKET 1 1 1 1
56-1 1 124160-01863 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
57 1 26116-060142 BOLT, M6X 14 PLATED 4 4 4 4
57-1 1 26106-060122 BOLT, M6X 12 PLATED 4 4 4 4 N
( ) ( ) (© ) (0 )
58 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2
58-1 1 26106-060142 BOLT, M6X 14 PLATED 2 2 2 2 N
( ) ( ) (© ) (0 )
N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

H (A)=3T90LE D)=3T90LE-TB
Fig.37. CYLINDER BLOCK iai:mms-m EE)’:
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description ® ® (C)Qlt)ED) © © 1
Fig. 37 CYLINDER BLOCK 59 1 26116-080222  BOLT, M8X 22 PLATED 2 2 2 2
59-1 1 26013-080222  BOLT, M8X 22 2 2 2 2 N
[¢ ) ( ) (C: ) (D: )
PREVIOUS 60 1 124160-01650  CLAMP, PIPE 11 11
61 1 23065-090560  PIPE, 9X 560 1111
61-1 1 23065090500 PIPE, 9X 500 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
62 1 26226-100222  STUD, M10X 22 8 8 8 8
62-1 1 26226-100252  STUD, M10X 25 8 8 8 8 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
63 1 26716-100002  NUT, M10 8 8 8 8
63-1 1 26706-100002  NUT, M10 8 8 8 8 N
( ) ( ) (C ) (Ds )
64 1 22217-100000  WASHER, SPRING 10 8 8 8 8
PREVIOUS 65 1 121400-01330  GASKET, HEAD 1111

2620 816

Yy A
] 9 PREVIOUS
8

PREVIOUS @] ~

3343-5

7
4344

Up 10 Oct.1980

Jes. Yes

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.38. GEAR HOUSING

Fig. 38 GEAR HOUSING

Driving Gear d
for Hydrautic Oif Pump

Crankshaft Gear -

Driving Gear for Lub. Oil pump—

6 7

21 131220 10 19

REFER TO FIG. |

(A)=3T90LE (D)=3T9OLE-TB
(B)=3T90LE-G1 E)=
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description Qty 1
(A) _(B) (€) (O (E) (F)
1 1 724160-01612 CASE ASSY, GEAR 1 1 1 1
3 2 121250-01550 COVER 1 1 1 1
4 2 124160-01531 GASKET 1 1 1 1
4-1 2 124160-01532 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5 2 26116-080122 BOLT, M8X 12 PLATED 1 1 1 1
5-1 2 26116-080142 BOLT M 8X 14 PLATED 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5-2 2 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 N
[¢ ) ( (C: ) (D: )
6 2 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1
6-1 2 26116-080142 BOLT M 8X 14 PLATED 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6-2 2 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 N
( ) ( ) (© ) (0 )
7 2 23414-080000 GASKET, 8X1.0 5 5 5 5 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 2 121400-01950 BOLT, M8X15 2 2 2 2
9 2 23065-090560 PIPE, 9X 560 1 1 1 1
9-1 2 23065-090500 PIPE, 9X 500 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10 1 124240-01881 GASKET 1 1 1 1
10-1 1 124240-01882 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10-2 1 124240-01883 GASKET 1 1 1 1 N
(A=E/#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
1 1 22117-080000 WASHER, 8 9 9 9 9 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 1 22137-080000 WASHER, 8 4 4 4 4 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
13 1 22217-080000 WASHER, SPRING 8 4 4 4 4
14 1 124450-01511 GASKET, GEAR CASE 1 1 1 1
14-1 1 124450-01512 GASKET, GEAR CASE 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 1 26116-080502 BOLT, M8X 50 PLATED 2 2 2 2
15-1 1 26106-080502 BOLT, M8X 50 PLATED 2 2 2 2 N
( ) ( ) (C ) (Ds )
16 1 26116-080602 BOLT, M8X 60 PLATED 2 2 2 2
16-1 1 26106-080602 BOLT, M8X 60 PLATED 2 2 2 2 N
( ) ( ) (C ) (D )
17 1 26116-081002 BOLT, M8X100 PLATED 4 4 4 4
17-1 1 26106-081002 BOLT, M8X100 PLATED 4 4 4 4 N
( ) ( ) (C ) (D )
18 1 26116-081052 BOLT, M8X105 PLATED 1 1 1 1
18-1 1 26116-081002 BOLT, M8X100 PLATED 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18-2 1 26106-081002 BOLT, M8X100 PLATED 1 1 1 1 N
( ) ( ) (© ) (0 )
19 1 124450-01800 SEAL, HTC588012 1 1 1 1
20 1 124240-01870 COVER 1 1 1 1
20-1 1 124240-01871 COVER 1 1 1 1 F

N:Old #1€5 New, Q:01d 455 New, R:0ld

++ CONTINUE ++

Yes

45 New, S:01d 4125 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

; A)=3TOOLE D)=3T0LE-TB
Fig.38. GEAR HOUSING e o
(C)=3T90LE-TA (=
No. Lewv. Parts No. Description Qty 1
A B) (©) (O (E) (F)
Fig. 3 8 GEAR HOUSING (A="1979.06) (B="1979.06) (C="1979.06) (D="1979.06)
21 1 26116-080222 BOLT, M8X 22 PLATED 4 4 4 4
211 1 26116-080182 BOLT, M8X 18 PLATED 4 4 4 4 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
21-2 1 26104-080182 BOLT M 8X 18 4 4 4 4 N
[¢ ) ( ) (C: ) (D: )
Camshatt Goar 22 1 12425091400 GEAR 111
23 1 124250-91411 GASKET 1 1 1 1
231 1 124250-91412 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
'D(;rw:gdieua)'\c o Pump ] 24 1 23414-060000 GASKET, 6X1.0 3 3 3 3
V ump 25 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2
Crankshaft Gear 25-1 1 26106-060162 BOLT, M6X 16 PLATED 2 2 2 2 N
( ) ( ) (G ) (D: )
Driwing Gear for Lub. Oil pump— 26 1 26116-060322 BOLT, M6X 32 PLATED 1 1 1 1
26-1 1 26106-060322 BOLT, M6X 32 PLATED 1 1 1 1 N

( ) ( ) (© ) (D )

6 7

REFER TO FIG. |

21 131220 10

19

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.39. MAIN BEARING HOUSING e e
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
Fie. & MAIN BEARING HoUsING ® ® © O € ©
1 1 721250-02500 HOUSING ASSY, METAL 1 1 1 1
1-1 1 724701-02500 HOUSING ASSY, METAL 1 1 1 1 S
1ine. (N~ 4 (A=EMGO0351)  (B=EMGO0351)  (C=EMG00351)  (D=E/#G00351)
| 12 1 724701-02501 HOUSING ASSY 11 11 s
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)
3 2 121250-02110 BEARING, MAIN 1 1 1 1
3-1 2 121250-02111 BEARING, MAIN 1 1 1 1 S
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)
4 2 121250-02220 SEAL, OIL 1 1 1 1
5 1 721250-02610 HOUSING ASSY 1 1 1 1
5-1 1 721250-02611 HOUSING ASSY, METAL 1 1 1 1 N
(A=EMGO0746)  (B=EMGOO746)  (C=EMGO0746)  (D=E/HGOOT46)
7 2 121250-02120 BEARING, MAIN 1 1 1 1
7-1 2 121250-02121 BEARING, MAIN 2 2 2 2 S
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)
8 2 22312-060140 PIN, PARALLEL M6X14 2 2 2 2 z
(A=E/#G00746) (B=E/#G00746) (C=E/#G00746) (D=E/#G00746)
9 2 26112-100501 BOLT M10X 50 2 2 2 2
9-1 2 121250-02070 BOLT 2 2 2 2 S
(A=E/#GO0746)  (B=EMGO0746)  (C=E/4GO0746)  (D=E/#G00746)
10 1 721250-02620 HOUSING ASSY 1 1 1 1
10-1 1 721250-02621 HOUSING ASSY, METAL 1 1 1 1 N
(A=E/#GO0746)  (B=EMGO0746)  (C=E/4GO0746)  (D=E/#G00746)
12 2 121250-02130 BEARING, MAIN 1 1 1 1
12-1 2 121250-02131 BEARING, 2.00 US 2 2 2 2 S
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)
13 2 22312-060140 PIN, PARALLEL M6X14 2 2 2 2 y4
(A=EMGO0746)  (B=EMGO0746)  (C=EMGO0746)  (D=E/HGOO746)
14 2 26112-100501 BOLT M10X 50 2 2 2 2
14-1 2 121250-02070 BOLT 2 2 2 2 S
(A=EMGO0746)  (B=EMGO0746)  (C=EMGO0746)  (D=E/HGOO746)

15 1 121150-02300  BOLT 2 2 2 2
16 1 124460-02150 GASKET 1 1 1 1
17 1 26116-100252  BOLT, M10X 25 PLATED 5 5 5 5
17-1 1 26013-100252  BOLT, M10X 25 5 5 5 5 N
BREVIOUS (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 1 22217-100000 WASHER, SPRING 10 5 5 5 5 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
19 1 121250-02100 BEARING, MAIN 1 1 1 1
19-1 1 12125002101  BEARING, MAIN 11 1 1 N
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.40. CYLINDER HEAD & BONNET

Fig. Q) cYLINDER HEAD & BONNET

767080 78

@g,

PREVIQUS

7
59 inc.(59)~ 80

25

PREVIOUS)

‘1 inc.2 [(2) ~ 4~ 29

(A)=3T90LE (D)=3T9OLE-TB
(B)=3T90LE-G1 E)=
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
(A) _(B) (€) (O (E) (F)
1 1 721400-11700 HEAD ASSY, CYLINDER 1 1 1 1
1-1 1 721400-11701 HEAD ASSY, CYLINDER 1 1 1 1 N
( ) ( ) (© ) (0 )
2 2 121400-11000 HEAD ASSY, CYLINDER 1 1 1 1 w
( ) ( ) (© ) (D )
3 3 121400-11080 SEAT, INTAKE VALVE 3 3 3 3
4 3 124700-11090 SEAT, EXHAUST VALVE 3 3 3 3
4-1 3 124770-11090 SEAT, EXHAUST VALVE 3 3 3 3 N
( ) ( ) (© ) (0 )
5 3 124450-11160 GUIDE, VALVE 3 3 3 3
5-1 3 124450-11161 GUIDE, VALVE 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5-2 3 124450-11800 GUIDE, VALVE 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5-3 3 120130-11160 GUIDE, VALVE 3 3 3 3 N
( 1 ( 1) (C: 1) (o 1)
6 3 124450-11170 GUIDE, VALVE 3 3 3 3
6-1 3 124450-11171 GUIDE, VALVE 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6-2 3 124450-11810 GUIDE, VALVE 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6-3 3 129150-11170 GUIDE, VALVE 3 3 3 3 N
(A=E/#87974) (B=E/#87974) (C=E/#87974) (D=E/#87974)
7 2 121400-11120 SPRING, VALVE 6 6 6 6
71 2 121400-11121 SPRING, VALVE 6 6 6 6 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7-2 2 124772-11120 SPRING, VALVE 6 6 6 6 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 2 121400-11101 VALVE, INTAKE 3 3 3 3
9 2 121400-11110 VALVE, EXHAUST 3 3 3 3
10 2 103338-11180 RETAINER, SPRING 6 6 6 6
1 2 103338-11190 COTTER 6 6 6 6
12 2 124460-11270 NUT, M12 3 3 3 3
13 2 121400-11340 SEAL, VALVE STEM 6 6 6 6
14 2 104700-11350 STUD 3 3 3 3
15 2 121250-11550 BOLT 2 2 2 2
16 2 124450-11671 COVER, CYLINDER HEAD 1 1 1 1
17 2 124450-11681 GASKET 1 1 1 1
18 2 121250-13530 BOLT 6 6 6 6
19 2 22351-060014 PIN, SPRING 6.0X14 3 3 3 3
191 2 22351-060012 PIN, SPRING 6.0X12 3 3 3 3 N
( ) ( ) (© ) (0 )
20 2 23873-020000 PLUG, R02 3 3 3 3
20-1 2 23871-020000 PLUG, R02 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
21 2 23873-040000 PLUG, R04 2 2 2 2
211 2 23871-040000 PLUG, R04 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
22 2 26116-080142 BOLT M 8X 14 PLATED 3 3 3 3
2241 2 26106-080102 BOLT, M8X 10 PLATED 3 3 3 3 N
( ) ( ) (© ) (0 )

Jes.

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.40. CYLINDER HEAD & BONNET

Fig. Q) cYLINDER HEAD & BONNET

767080 78

@g,

PREVIQUS

7
59 inc.(59)~ 80

‘1 inc.2 [(2) ~ 4~ 29

25

PREVIOUS)

(A)=3T90LE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
(A) (B) (C) (D) (E) (F)
23 2 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1
231 2 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 N
(A=E/#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
24 2  26216-080502 STUD, M8X 50 6 6 6 6
25 2 26716-080002 NUT, M8 14 14 14 14
25-1 2 26716-080002 NUT, M8 8 8 8 8 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
25-2 2  26366-080002 NUT, M8 8 8 8 8 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 2 26756-080002 NUT, LOCK M8 6 6 6 6 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
27 1 124772-11250 SUPPORT 3 3 3 3
29 2 24190-060001 BALL, STEEL 3/16 3 3 3 3
291 2 24190-060002 BALL, STEEL 3/16 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
30 1 721250-11650 ARM ASSY, ROCKER 2 2 2 2
30-1 1 121250-11620 ARM, VALVE ROCKER 2 2 2 2 N
( ) ( ) (© ) (0 )
31 1 721250-11680 ARM ASSY, ROCKER 1 1 1 1
311 1 121250-11630 ARM, VALVE ROCKER 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
32 1 721250-11660 ARM ASSY, ROCKER 2 2 2 2
321 1 121250-11640 ARM, VALVE ROCKER 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
33 1 721250-11670 ARM ASSY, ROCKER 1 1 1 1
33-1 1 121250-11650 ARM, VALVE ROCKER 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
39 2 101158-11230 SCREW, VALVE ADJUST 6 6 6 6
39-1 2 111100-11230 SCREW, VALVE ADJUST 6 6 6 6 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
40 2 26756-080002 NUT, LOCK M8 6 6 6 6
40-1 2  26366-080002 NUT, M8 6 6 6 6 N
( ) ( ) (© ) (0 )
41 1 121400-11420 CHAMBER 3 3 3 3
43 2 103338-11430 PIN 3 3 3 3
44 1 104900-11410 CHAMBER 3 3 3 3
45 1 104900-11450 GASKET, CHAMBER 6 6 6 6
46 1 103854-11490 INSULATOR 3 3 3 3
47 1 124450-11290 RETAINER 3 3 3 3
48 1 104511-11370 CAP, VALVE 6 6 6 6
49 1 173400-11900 FLANGE 3 3 3 3
50 1 22137-080000 WASHER, 8 5 5 5 5
50-1 1 22137-080000 WASHER, 8 3 3 3 3 K
(A=*1980.08) (B=*1980.08) (C=1980.08) (D="1980.08)
50-2 1 22137-080000 WASHER, 8 3 3 3 3 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
51 1 22217-080000 WASHER, SPRING 8 12 12 12 12
511 1 22217-080000 WASHER, SPRING 8 10 10 10 10
51-2 1 22217-080000 WASHER, SPRING 8 6 6 6 6 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
52 1 26116-080222 BOLT, M8X 22 PLATED 2 2 2 2 z
N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

i A)=3T90LE D)=3T90LE-TB
Fig.40. CYLINDER HEAD & BONNET romoe o
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)Qlt}ED) © © 1
Fig. 40 CYLINDER HEAD & BONNET (A="1980.08) (B="1980.08) (C="1980.08) (D="1980.08)
53 1 24311-000140 O-RING, 1AP14.0 3 3 3 3
767080 78 54 1 24311-000320  O-RING, 1AP32.0 1111 z
(A=*1980.08) (B="1980.08) (C=*1980.08) (D=*1980.08)
55 1 124460-11360 CAP 3 3 3 3
N 56 1 121256-03660 GASKET 1 1 1 1
56-1 1 24321-000350 O-RING, 1AG35.0 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
56-2 1 121420-01760 O-RING 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
56-3 1 24311-000320 O-RING, 1AP32.0 1 1 1 1 N
(A=E/#88322) (B=E/#88322) (C=E/#88322) (D=E/#88322)
57 1 124722-11730 COVER 1 1 1 1
571 1 124160-01750 COVER 1 1 1 1 R
(A=E/#00816) (B=E/#00816) (C=E/#00816) (D=E/#00816)
57-2 1 124160-01751 COVER, FILLER 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
31 58 1 121400-11740 PIPE 1 1 1 1 z
PREVIOUS . (A=E/#01001) (B=E/#01001) (C=E/#01001) (D=E/#01001)
59 1 721400-11520 BONNET ASSY, HEAD 1 1 1 1
(_ 59-1 1 721400-11521 BONNET ASSY, HEAD 1 1 1 1 N
59 inc.(59)~80 (A= 0565) (8=l (c= (D=E/#G00565)
) 61 2 121250-03610 SHAFT, DECOMPRESSION 3 3 3 3
62 2 124250-03630 SCREW 3 3 3 3
62-1 2 120220-03660 SCREW 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
63 2 104200-03641 SPRING,DECOMPRESSION 3 3 3 3
64 2 124460-03650 COVER 2 2 2 2
65 2 124460-03662 GASKET 2 2 2 2
65-1 2 124460-03663 GASKET 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
66 2 121250-03740 LEVER, DECOMPRESSION 1 1 1 1
67 2 121250-03751 LEVER, DECOMPRESSION 2 2 2 2
67-1 2 121462-03740 LEVER, DECOMPRESSION 2 2 2 2 N
(A=E/#90249) (B=E/#90249) (C=E/#90249) (D=E/#90249)
68 2 121400-03760 CONNECTOR 1 1 1 1
69 2 121250-03770 COLLAR 3 3 3 3
70 2 121250-03782 RETAINER, WIRE 1 1 1 1
70-1 2 121250-03783 RETAINER, INNER WIRE 1 1 1 1 S
0/25 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 2 22117-050000 WASHER, 5 3 3 3 3 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
PREVIOUS] 72 2 22117-060000 WASHER, 6 3 3 3 3 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
73 2 22312-030250 PIN, PARALLEL M3X25 3 3 3 3
7341 2 124250-03640 SCREW 3 3 3 3 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
74 2 24311-000070 O-RING, 1AP7.0 3 3 3 3
\ 75 2 26116-060102 BOLT, M6X 10 PLATED 4 4 4 4
751 2 26106-060102 BOLT, M6X 10 PLATED 4 4 4 4 N
1 inc.2 [(2) ~ 4]" 29 ( ) ( ) © ) © )

Jes.

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.40. CYLINDER HEAD & BONNET

Fig. Q) cYLINDER HEAD & BONNET

767080 78

@g,

PREVIQUS

7
59 inc.(59)~ 80

25

PREVIOUS)

‘1 inc.2 [(2) ~ 4~ 29

(A)=3T90LE (D)=3T9OLE-TB
(B)=3T90LE-G1 E)=
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
(A) _(B) (€) (O (E) (F)
76 2 26117-050088 BOLT M 5X 8 PLATED 1 1 1 1
76-1 2 26116-050088 BOLT M 5X 8 PLATED 1 1 1 1 N
) ( ) (© ) (0 )
7 2 26557-050162 SCREW, M5X16 3 3 3 3
78 2 26716-060002 NUT, M6 4 4 4 4
78-1 2 26716-060002 NUT, M6 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
78-2 2 26366-060002 NUT, M6 3 3 3 3 N
( ) ( ) (© ) (0 )
79 2 26756-050002 NUT, LOCK M5 6 6 6 6
80 2 22117-060000 WASHER, 6 1 1 1 1
80-1 2 22272-000060 RING, E- 6 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
81 1 124736-07900 LIFTER 1 1 1 1
82 1 121400-07910 LIFTER 1 1 1 1
83 1 124450-44610 NUT, LOCK 1 1 1 1
84 1 26116-080182 BOLT, M8X 18 PLATED 2 2 2 2
84-1 1 26116-080122 BOLT, M8X 12 PLATED 2 2 2 2 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
84-2 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2 2 N
) ( ) (© ) (0 )
85 1 26716-080002 NUT, M8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

N:Old 15 New, Q:0ld

Yes

%5 New, ROId £

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.41. SUC.MANIFOLD & AIR CLEANER EoTeniz o1 i
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
Fic 4] SUCTION MANIFOLD & AR CLEANER OO CCNG!
1 1 121400-12501  CLEANERASSY, AIR 1111
2 2 121256-12510  ELEMENT 1111
3 2 121120-12560  BOLT 1111
4 2 121120-12570  WASHER, SEAL 11 11
5 2 121400-12610  INTAKE, AIR 1111
6 2 121400-12620  BAND 1111
7 1 121250-12580  BAND, AIR CLEANER 1111
7-1 1 121400-12530  BAND, AIR CLEANER 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 2 121400-12580  SEAT, RUBBER B 4 4 4 4
10 2 121400-12590  PAD 2 2 2 2
10-1 2 121400-12591  PAD 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1 1 121400-12540  BAND ASSY, CLEANER 1111
13 2 121400-12570  SEAT, RUBBER B 1111
14 1 121400-12700  MANIFOLD, AIR INTAKE 11 11
15 1 121250-12710  GASKET, MANIFOLD 1111
16 1 124450-44610  NUT, LOCK 1111
17 1 22137-060000 WASHER, 6 4 4 4 a4 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 1 23000-060000  CLAMP, 60 2 2 2 2
19 1 23873-100000 PLUG PT 1 11 11
191 1 23871-010000  PLUG, RO1 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
20 1 26116-060122  BOLT, M6X 12 PLATED 2 2 2 2
2717 1 2011 1 26106060142  BOLT, M6X 14 PLATED 2 2 2 2 N
(A=E483658) (B=£/83658) (c- (D=E/83658)
7 inc. 8~10 21 1 26637-060002  NUT, WING M6 4 4 4 4
y 2141 1 26366-060002  NUT, M6 4 4 4 4 N
[¢ ) ) (C: ) (D: )
22 1 121400-12210  HOSE, AIR CLEANER 1111

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

; A)=3T90LE D)=3T90LE-TB
Fig.42. EXH.MANIFOLD & SILENCER iai:srgouz-m EE))=
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)QIUED) © © 1
Flg'42 EXHAUST MAN'FOLD & SILENCER 1 1 124732-13510 SILENCER 1 1 1 1
1-1 1 171010-13510 SILENCER 1 1 S
(C=E/#86325) (D=E/#86325)
2 1 103954-13200 GASKET, SILENCER 1 1 1 1
2-1 1 23446-040000 GASKET 40 1 1 S
(C=E/#86325) (D=E/#86325)
3 1 124701-11910 GASKET, SILENCER 1 1 1 1
3-1 1 124701-11911 GASKET, SILENCER 1 1 1 1 N
(A=E#90311) (B=E#90311) (C=E/#90311) (D=E/#90311)
4 1 121250-13520 GASKET 3 3 3 3
5 1 721250-13500 MANIFOLD ASSY 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 2 27233-350000 PLUG, 35 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 1 124732-13550 PIPE 1 1 1 1
8-1 1 171010-13211 BEND, EXHAUST 1 1 S
(C=E/#86325) (D=E/#86325)
9 1 22217-080000 WASHER, SPRING 8 4 4 4 4 z
[¢ (B=E/# ) (C (D=E/# )
10 1 22217-100000 WASHER, SPRING 10 3 3 3 3
10-1 1 22217-100000 WASHER, SPRING 10 4 4 K
(C=E/#85325) (D=E/#85325)
1 1 26216-080252 STUD, M8X 25 4 4
11-1 1 26216-080222 STUD, M8X 22 4 4 R
(A=EXXX) (B=EXXX)
1-2 1 26216-080252 STUD, M8X 25 4 4 R
(A=EXXX) (B=EXXX)
12 1 26716-080002 NUT, M8 4 4 4 4 z
(C=E/#86325) (D=E/#86325)
13 1 26736-100002 NUT, M10 3 3 3 3
13-1 1 26736-100002 NUT, M10 4 4 K
(C=E/#86325) (D=E/#86325)
14 1 121420-13510 MANIFOLD, EXHAUST 1 1 1 1 w
(A=E/#87475) (B=E#87475) (C=E/#87475) (D=E/#87475)
3T90LE-GI 15 1 27231-350000 PLUG 35 1111 w
JTO0LE-TA (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 1 121400-13530 SUPPORT, SILENCER 1 1 w
(A=E/#85862) (B=E/#85862)
14 17 1 121400-13540 SUPPORT, SILENCER 1 1 w
REFER TO FiG.40 (A=E/#85862) (B=E/#85862)
18 1 26116-080452 BOLT, M8X 45 PLATED 2 2 w
15 (C=E/#83692) (D=E/#83692)
19 1 26116-080952 BOLT, M8X 95 PLATED 2 2 w
(C=E/#83692) (D=E/#83692)
20 1 22137-100000 WASHER, 10 4 4 w
0 (C=E/#83692) (D=E/#83692)
10-
ew i —® g9

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.43. CAMSHAFT e forsmone s
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)

1 1 721250-14580 CAMSHAFT ASSY 1 1 1 1

3 2 124450-14120 NUT 1 1 1 1

4 2 22512-070180 KEY, 7X 18 1 1 1 1

5 1 121250-14100 GEAR, CAMSHAFT 1 1 1 1

6 1 103338-14200 TAPPET 6 6 6 6

7 1 124450-14400 ROD, PUSH 6 6 6 6

8 1 24101-062064 BEARING, BALL 6206 1 1 1 1

8-1 1 172400-02410 BEARING, BALL 6206 1 1 1 1 N

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 1 121250-02450 RETAINER, BEARING 1 1 1 1
10 1 26587-080122 SCREW, M8X12 1 1 1 1

S\
Ay g

1ine. ()~ 4

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.44. PISTON & CRANKSHAFT

rig £} PISTON & CRANKSHAFT

(A)=3T90LE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty
(A) (B) (C) (D) (E) (F)
1 1 721250-21700 CRANKSHAFT ASSY 1 1 1 1
1-1 1 721250-21701 CRANKSHAFT ASSY 1 1 1 1
[¢ ) ) (C: ) (D: )
3 2 22512-070240 KEY, 7X 24 1 1 1 1
4 2 22512-070280 KEY, 7X 28 1 1 1 1
5 1 121250-21200 GEAR, CRANKSHAFT 1 1 1 1
6 1 121250-21650 V-PULLEY 1 1 1 1
7 1 121400-21591 FLYWHEEL ASSY 1 1 1 1
7-1 1 121400-21590 FLYWHEEL ASSY 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 2 124550-21600 GEAR, RING 1 1 1 1
10 1 124160-21700 DISC, OIL SHIELD 1 1 1 1
1" 1 124227-21920 PIN, PARALLEL 1 1 1 1
12 1 124220-21130 BOLT 6 6 6 6
13 1 26156-120302 BOLT, M12X 30 PLATED 1 1 1 1
14 1 22217-120000 WASHER, SPRING 12 1 1 1 1
15 1 124060-21660 WASHER 1 1 1 1
16 1 24107-060054 BEARING, BALL 600522 1 1 1 1
17 1 724768-22720 PISTON ASSY 3 3 3 3
17-1 1 724768-22721 PISTON ASSY, D90 3 3 3 3
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17-2 1 121400-22090 PISTON ASSY 3 3 3 3
(A=EG00608)  (B=E/#G00608)  (C=E/#G00608)  (D=E/#G00608)
19 2 724763-22500 RING SET, PISTON 3 3 3 3
23 1 104600-22300 PIN, PISTON 3 3 3 3
24 1 104600-22400 CIRCLIP 6 6 6 6
25 1 724450-23100 ROD ASSY, CONNECTING 3 3 3 3
27 2 124450-23100 BEARING, PISTON PIN 3 3 3 3
28 2 124450-23200 BOLT, CONNECTING ROD 6 6 6 6
29 2 124450-23300 BEARING, CRANK PIN 6 6 6 6
291 2 124450-23301 BEARING, CRANK PIN 6 6 6 6
(A=E/#87652) (B=E/#87652) (C=E/#87652) (D=E/#87652)

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes

Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

H A)=3T90LE D)=3T90LE-TB
Fig.45. LUBRICATING OIL SYSTEM wearone o
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)QIUED) © © 1
Fig. 4 5 LUB. OIL. SYSTEM 1 1 12125032000  PUMP ASSY, OIL 111
1-1 1 721390-32100  PUMP ASSY, OIL 1 1 1 1 N
(A=E/#G00322) (B=l ) (C=E/#G00322) (D=E/#G00322)
1-2 1 721252-32100  PUMP ASSY, OIL 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1-3 1 121423-32000  PUMP ASSY, OIL 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
2 2 121250-32201 GEAR, OIL PUMP 1 1 1 1
2-1 2 121390-32200  GEAR, OIL PUMP 1 1 1 1 S
(A=E#G00322) (B=I ) (C=E/#G00322) (D=E/#G00322)
2-2 2 121252-32200  GEAR, OIL PUMP 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 2 22322-030220  PIN, TAPER 3X22 1 1 1 1 z
(A=E#G00322) (B=E/#G00322) (C=E/#G00322) (D=E/#G00322)
4 2 22351-040008  PIN, SPRING 4.0X 8 1 1 1 1
5 2 22351-040012  PIN, SPRING 4.0X12 1 1 1 1
6 2 22522-030100  KEY, WOODRUFF 3X10 1 1 1 1
(A=E/#G00322) (B=l ) (C=E/#G00322) (D=E/#G00322)
7 2 26716-080002  NUT, M8 1 1 1 1
(A=E#G00322) (B=E/#G00322) (C=E/#G00322) (D=E/#G00322)
7-1 2 26756-080002  NUT, LOCK M8 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 2 22217-080000  WASHER, SPRING 8 1 1 1 1 w
(A=E/#G00322) (B=l ) (C=E/#G00322) (D=E/#G00322)
9 1 124450-32020  GASKET 1 1 1 1
10 1 26116-060222  BOLT, M6X 22 PLATED 3 3 3 3
10-1 1 26013-060222  BOLT, M6X 22 3 3 3 3 N
[¢ ) ( ) (C (D: )
11 1 121400-34710  GUIDE, DIPSTICK 1 1 1 1
12 1 121400-34720  BOLT, M16 1 1 1 1
13 1 124770-34730  GASKET 2 2 2 2
14 1 121400-34750  RETAINER 1 1 1 1
15 1 121400-34801 DIPSTICK, OIL 1 1 1 1
16 1 22217-080000  WASHER, SPRING 8 1 1 1 1
17 1 24311-000100  O-RING, 1AP10.0 1 1 1 1
18 1 26117-080149  BOLT M 8X 14 PLATED 1 1 1 1
19 1 121236-34800  DIPSTICK, OIL 1 1 1 1
20 1 124160-34831 BRACKET 1 1 1 1
21 1 124160-34844  GASKET 1 1 1 1
211 1 124160-34845  GASKET 1 1 1 1 N
(A=E#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
22 1 22137-080000  WASHER, 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
23 1 26116-080252  BOLT, M8X 25 PLATED 2 2 2 2
23-1 1 26106-080222  BOLT, M8X 22 PLATED 2 2 2 2 N
( ) ( ) (© ) (o )
24 1 121370-35061 PIPE, OIL INLET 1 1 1 1
27 1 121250-35300  VALVE ASSY, CONTROL 1 1 1 1
271 1 124085-35300  VALVE ASSY, CONTROL 1 1 1 1 N
( ) ( ) (C ) (o )
32 2 24190-100001 BALL, STEEL 5/16 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

H (A)=3T90LE D)=3T90LE-TB
Fig.45. LUBRICATING OIL SYSTEM B Teorect o
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description ® ® (C)Q'UED) © © 1
Fig. 4 5 LUB. OIL. SYSTEM 33 1 124450-35350  NUT, LOCK 1111
331 1 124085-35350  NUT, M20 1111 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
34 1 124450-35070  NUT, PF1/4 11 11
35 1 121370-35080  RETAINER, PIPE 1111
36 1 124550-35110  ELEMENT 1111
36-1 1 124085-35111  FILTER, OIL 111 N
(A=E/#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
37 2 124450-35110 _ O-RING 1111
38 1 22217-060000 WASHER, SPRING 6 111 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
39 1 26116-060142  BOLT, M6X 14 PLATED 1111
39-1 1 26106-060142  BOLT, M6X 14 PLATED [ N
( ) ( ) (C ) (D )
40 1 121250-39200  PIPE, OIL 1111
401 1 12125239200  PIPE ASSY, OIL 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
47 1 124160-39140  BOLT, PIPE JOINT M10 1111
48 1 121400-39240  RETAINER 1111
49 1 121250-20450 SENSOR 1111
491 1 121252-39450  SWITCH, 0.5KG 1111 N
[¢ ) ( ) (C: ) (D: )
50 1 124550-59820  BOLT, PIPE JOINT M8 3 3 3 3
51 1 23414-080000  GASKET, 8X1.0 6 6 6 6
52 1 23414-100000  GASKET, 10X1.0 2 2 2 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.46. COOLING WATER SYSTEM EoTeniz o1 i
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
. A B) (©) (O (E) (F)
Flg.46 COOLING WATER SYSTEM 1 1 121400-42100  PUMP ASSY, WATER 1111
7o RADIATOR 1-1 1 121400-42101  PUMP ASSY, WATER 1111 N
65, ¢ ) ( ) (% ) (D )
e 58 ) 12 1 12140042102 PUMP ASSY, WATER 1111 R
46 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
g 3 2 121256-42170  CIRCLIP 1111
20 29‘? 4 2 121256-42240  SHAFT 1111
36 L 5 2 121400-42261  FLANGE, V-PULLEY 1111
i 8 51 2 121400-42262  FLANGE, V-PULLEY 1111 s
N (A=E#G00730) (B=E#G00730) (C=E/#G00730) (D=E/#G00730)
—————
—Z— 52 2 121400-42263  FLANGE, V-PULLEY 1111 N
— (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
o] 6 2 12348243350  SEAL, MECHANICAL 11 11
g S 7 2 121256-42200  IMPELLER 1111
< 8 2 23873-020000  PLUG, R02 1111 w
PREVIOUS ( ) ( ) (c ) (D )
3, 81 2 23871020000 PLUG, R02 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
N 3 9 1 121256-42050  GASKET 1111
3z g{ 5 10 1 121400-42121  BRACKET, PUMP 1111
e N8P r@ Fow e ; M 1 12140042251  V-PULLEY 1111
14 < 111 1 12140042252  V-PULLEY 11 11 s
\ <\]9 15 %2 (A=EHG00730) (B=EHG00730) (C=E/#G00730) (D=E/#G00730)
= W, 29 2456 35 12 1 124732-42290  V-BELT,AX37 1111
12 13 1 124450-44410  GASKET 11
. 14 1 22137-080000 WASHER, 8 6 6 6 6 z
53 35 \ (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
56 47)} - 15 1 22217-080000 WASHER, SPRING 8 8 8 8 8
23inc. (23)~26 15-1 1 22217-080000 WASHER, SPRING 8 2 2 2 2 K
/\‘ - (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
TO CW. PUMP 16 1 23414-160000  GASKET, 16X1.0 1111
16-1 1 12446544950  GASKET, 16 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 1 23873-040000 PLUG, R04 1111
17-1 1 23871-040000  PLUG, R04 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 1 23883-160002  PLUG, 16 11 11
181 1 121450-42450  PLUG, M16 1111 N
(A=E/#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
19 1 26116-080452  BOLT, M8X 45 PLATED 4 4 4 a4
191 1 26106-080402  BOLT, M8X 40 PLATED 4 4 4 4 N
¢ ) ( ) (% ) (D )
20 1 26116-080502  BOLT, M8X 50 PLATED 2 2 2 2
201 1 26106080502  BOLT, M8X 50 PLATED 2 2 2 2 N
¢ ) ( ) (% ) (D )
21 1 26116-080852  BOLT, M8X 85 PLATED 1111
2141 1 26106-080822  BOLT M 8X 82 PLATED 1111 N
¢ ) ( ) (% ) (D )
22 1 26116-080902  BOLT, M8X 90 PLATED 11 11
2241 1 26106080872  BOLT M 8X 87 PLATED 1111 N
¢ ) ( ) (% ) (D )

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.46. COOLING WATER SYSTEM

rig 4@ COOLING WATER sysTEM

1
4

PREVIOUS
a4

064
317
85

T= W
!

53 o
R ~

56
2inc. (23)~26
s

No. Lev. Parts No.

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F)=

Description Qty 1

(A)_(B) (C) D) (E) (F)

TO CW. PUMP

23A 1 121400-44501 RADIATOR 1 1
23B 1 171011-44501 RADIATOR 1 1
24 2 124450-44590 CAP, RADIATOR 1 1 1 1
24-1 2 123682-44210 CAP, RADIATOR 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
25 2 124550-44690 COCK, WATER 1 1 1 1
25-1 2 124060-44510  COCK, DRAIN 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 2 124060-44520 GASKET 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
27 1 121400-44510 NET, WIRE 1 1 1 1
28 1 121400-44621  SUPPORT, RADIATOR 1 1
29 1 121400-44630  SPACER 2 2
30 1 121400-44640 ABSORBER 2 2
31 1 121400-44650  ABSORBER 2 2
32 1 121400-44740 FAN, COOLING 1 1 1 1
33 1 121400-44952 BRACKET, RADIATOR 1 1
34 1 121400-44961 FOOT 2 2
34-1 1 121400-44962 BRACKET, RADIATOR 2 2 R
(A=EXXX) (B=EXXX)
35 1 22137-080000  WASHER, 8 8 8 z
(A=EXXX) (B=EXXX)
36 1 22137-100000 WASHER, 10 2 2 z
(A=EXXX) (B=EXXX)
37 1 22157-080000 WASHER, 8 2 2
38 1 22217-060000 WASHER, SPRING 6 4 4 z
(A=EXXX) (B=EXXX)
39 1 22217-080000 WASHER, SPRING 8 8 8
39-1 1 22217-080000 WASHER, SPRING 8 4 4 K
(A=E/#88841) (B=E/#88841)
40 1 26116-060182 BOLT, M6X 18 PLATED 4 4 4 4
40-1 1 26014-060182 BOLT, M6X 18 4 4 4 4 N
(A=E/#87358) (B=E/#87358) (C=E/#87358) (D=E/#87358)
41 1 26116-080162 BOLT, M8X 16 PLATED 12 12
41-1 1 26106-080162 BOLT, M8X 16 PLATED 8 8 N
(A=E/#85862) (B=E/#85862)
42 1 26116-080252  BOLT, M8X 25 PLATED 8 8
42-1 1 26013-080252 BOLT, M8X 25 8 8 N
(A=E/#85862) (B=E/#85862)
43 1 26716-080002 NUT, M8 4 4
43-1 1 26366-080002 NUT, M8 4 4 N
(A=E/#85862) (B=E/#85862)
44 1 26716-100002  NUT, M10 2 2 2 2
441 1 26706-100002  NUT, M10 2 2 2 2 N
( ) ( ) (C ) (Ds )
45 1 26756-100002  NUT, LOCK M10 2 2 2 2
45-1 1 26796-100002  NUT, LOCK M10 2 2 2 2 N
( ) ( ) (© ) (0 )
46 1 121400-44610 PAD 1 1 w
(A=EXXX) (B=EXXX)
46-1 1 121400-44660  PAD 1 1 N

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.46. COOLING WATER SYSTEM EoTeniz o1 i
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
. A B) (©) (O (E) (F)
rig 4@ COOLING WATER sysTEM e
T0 RADIATOR ) 47 1 26106-080142  BOLT, M8X 14 PLATED 4 4 w
65 (A=E/#85862) (B=E/#85862)
,/ 58 . 48 1 26366-080002  NUT, M8 4 4 w
46 SN (A=E/#85862) (B=E/#85862)
3 g > 49 1 121400-44900  LABEL 11 1 1 w
29‘? (N (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
0 17 60 7o 50 1 121400-44910  LABEL 11 11 w
36 §
zi4 H N - (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 C 51 1 121250-44900  SWITCH 11 11
———
—Z— 511 1 121250-44901  SWITCH, 110 11 11 N
— (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
o] - 52 1 121400-49011  PIPE, WATER 11 11
g S 53 1 121400-49021  PIPE, WATER 11 11
s 54 1 121400-49030  HOSE, RUBBER 11 11
PREVIOUS 55 1 124160-49480  JOINT, PIPE 11 11
44, 56 1 23010-038000  CLAMP, 38 6 6 6 6
57 1 23414-160000  GASKET, 16X1.0 11 11
N g 57-1 1 12446544950  GASKET, 16 11 11 N
§,,—, E{ Yo (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
sl \@) @ F 3 : 58 1 121400-49250  PIPE, WATER 11 11
59 1 124732-49260  JOINT 11 11
1
\ <\] 0 15 %‘)\ 59-1 1 12112049261  CONNECTOR 11 11 N
AN 22 5456 55 ¢ 1 ( 1) © o) © 1)
~. 12 60 1 124732-49530  COVER, THERMOSTAT 11 11
N 60-1 1 124732-49531  COVER, THERMOSTAT 11 11 N
53 - (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
56 33 ﬂk \ 61 1 124736-49540  GASKET 1 1 1 1
23inc. (23)~26 61-1 1 129350-49540  GASKET 1111 N
Pt - (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
TO CW. PUMP 612 1 129350-49541  GASKET 11 11 N
(A=E#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
62 1 124790-49800  THERMOSTAT 11 11
63 1 23000-019000  CLAMP, 19 2 2 2 2
64 1 23414-270035  GASKET, 27X1.0 11 11
64-1 1 23414-250031  GASKET, 25X1.0 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
65 1 26226-080482  BOLT M 8X 48 2 2 2 2
65-1 1 26106-080452  BOLT, M8X 45 PLATED 2 2 2 2 N
( ) ( ) (G ) (D: )
66A 1 121400-08101  FOOT 11
66B 1 171010-08100 FOOT 11
67A 1 121400-08111  FOOT 11
678 1 171010-08110  FOOT 11
68 1 121400-08120  FOOT 2 2 2 2
69 1 22217-120000  WASHER, SPRING 12 8 8 8 8
70 1 26116-120302  BOLT, M12X 30 PLATED 8 8 8 8

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

H (A)=3T90LE D)=3T90LE-TB
Fig.47. FUEL INJECTION DEVICE B Teorect o
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description Qty 1
Fig 47 FUEL INJECTION DEVICE @ _® © © € @
- 1A 1 72140051700  PUMP ASSY, INJECTION 1 11
1B 1 72148151700  PUMP ASSY, INJECTION 1
3 2 124560-51100 PLUNGER ASSY 3 3 3 3
6 2 124550-51301  VALVE ASSY, DELIVERY 3 3 3 3
9 2 17430751170  RETAINER, SPRING A 3 3 3 3
10 2 174307-51180  RETAINER, SPRING 3 3 3 3
10-1 2 17430751181  RETAINER, SPRING B 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1 2 17430751190 SPRING, PLUNGER 3 3 3 3
12 2 724550-51520  GUIDE, PLUNGER 3 3 3 3
14 3 174100-54120  PIN 3 3 3 3
15 3 711100-51540  ROLLERASSY 3 3 3 3
18 2 174307-51270  GASKET 3 3 3 3
4 19 2 124550-51320  SPRING, DELIVERY 3 3 3 3
20 2 124550-51341  HOLDER, DELIVERY L43 3 3 3 3
To FUEL TANK 21 2 124550-51350  GASKET, DELIVERY 3 3 3 3
22 2 124550-51370  O-RING 3 3 3 3
23 2 17430751450  PIECE 3 3 3 3
24 2 12115051460  PIN, GUIDE 11 11
25 2 72115051530  RACKASSY, CONTROL 111
251 2 724060-51530  RACKASSY, CONTROL 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
29 2 17430751510  SLEEVE 111
30 2 17430751550  SLEEVE, PINION 2 2 2 2
31 2 12211751560  SCREW 2 2 2 2
32 2 17430751560  PINION 2 2 2 2
33 2 17430751700 SHIM SET 3 3 3 3
36 2 22624-230030  RIVET 2.3X 3 2 2 2 2
361 2 12422051890  RIVET 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
37 2 10385451251  PIN, PLUNGER 3 3 3 3
e 371 2 12495051910  PIN, PLUNGER 3 3 3 3 N
From FUEL TANK (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
38 1 72477053100  VALVE ASSY,INJECTION 3 3 3 3
39 2 124770-53000  VALVE ASSY,INJECTION 3 3 3 3
42 2 104900-53080  NUT,NOZZLE 3 3 3 3
44 2 11320053110  SPINDLE, INTER 3 3 3 3
45 2 10385453120  SPRING, NOZZLE 3 3 3 3
46 2 113200-53120  RETAINER, SPRING 3 3 3 3
47 2 110250-53150  PLATE ASSY, ADJUST 3 3 3 3
48 2 103854-53180  RETAINER, SPRING 3 3 3 3
49 2 172100-53200  GASKET 3 3 3 3
50 1 121250-59830  PIPE ASSY, INJECTION 11 11
51 1 121250-59820  PIPE ASSY, INJECTION 111
52 1 121250-59810  PIPE ASSY, INJECTION 1111
53 1 12332559100 RETAINER, PIPE 2 2 2 2
54 1 12332559110 COVER 2 2 2 2
55 1 121250-59850  RETAINER 1111
/d/ v/;x o 5220 56 1 12125059860  BRACKET 1111
) @G 57 1 26116-060102  BOLT, M6X 10 PLATED 2 2 2 2
2324 37 ( 57-1 1 26106-060102  BOLT, M6X 10 PLATED 2 2 2 2 N
ey

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.47. FUEL INJECTION DEVICE

rig 47 FUEL INJECTION DEVICE

To FUEL TANK

2l K 2f g™
2324 3736 (1) bl

(D)=3T90LE-TB

(A)=3T90LE
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=

No. Lev Parts No. Description Qty I R

(A) (B) () (D) (E) (F)
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
58 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4 4
58-1 1 121465-59950 BOLT, M6X16 4 4 4 4 N
( ) ( ) (© ) (D )

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.48. FUEL OIL LINE

Fig. 4 8 FUEL LINE

10-Tinc. 10-1)~17 2

4 (10-9

A\ /
/\\/Io FUEL TA K23

From FUEL TANK

To FUEL TANK

From FUEL TANK

PREVIOUS 5 1

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
1A 1 124732-59090 PIPE, FUEL L=800 1 1
1B 1 121236-59090 PIPE, FUEL D12X800 1 1
2 1 121250-59010 PIPE ASSY, FUEL 1 1 1 1
2-1 1 121250-59011 PIPE ASSY, FUEL 1 1 1 1 N
( ) ( ) (© ) (D )
3 2 124460-59050 BAND 1 1 1 1
3-1 2 124766-59050 CLIP, HOSE 12 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 2 124250-59260 JOINT, PIPE 12 1 1 1 1
4-1 2 101304-59020 JOINT, PIPE 12 1 1 1 1 N
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
5 1 124460-59060 BAND 3 3 3 3
5-1 1 124766-59050 CLIP, HOSE 12 3 3 3 3 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 1 104200-59170 GASKET, 12 2 2 2 2
7 1 103854-59191 BOLT ASSY, JOINT M12 1 1 1 1 w
( ) ( ) (© ) (D )
7A 2 124060-59391 BOLT, PIPE JOINT M12 1 1 1 1
9 2 43400-500390 SEAL WASHER 6 1 1 1 1
10 1 121236-59500 PIPE ASSY, RETURN 1 1 1 1
10-1 1 121137-59500 PIPE ASSY, RETURN 1 1 1 1 S
(A=E/#00839) (B=E/#00839) (C=E/#00839) (D=E/#00839)
13 2 124550-59030 JOINT, PIPE 8 2 2 2 2
13-1 2 124550-59030 JOINT, PIPE 8 1 1 1 1 K
(A=E/#00839) (B=E/#00839) (C=E/#00839) (D=E/#00839)
14 2 124550-59090 JOINT, PIPE 8 2 2 2 2
14-1 2 124550-59090 JOINT, PIPE 8 1 1 1 1 K
(A=E/#00839) (B=E/#00839) (C=E/#00839) (D=E/#00839)
15 2 124066-59100 CLIP, HOSE 8 6 6 6 6
15-1 2 124066-59100 CLIP, HOSE 8 4 4 4 4 K
(A=E/#00839) (B=E/#00839) (C=E/#00839) (D=E/#00839)
16 2 121750-59090 JOINT, PIPE 8 1 1 1 1
(A=E/#00839) (B=E/#00839) (C=E/#00839) (D=E/#00839)
17 2 124060-77680 CLIP, HOSE 10 1 1 1 1
(A=E/#00839) (B= (C=E/#00839) (D=E/#00839)
18 1 101147-59810 BOLT, PIPE JOINT M8 5 5 5 5
18-1 1 101147-59810 BOLT, PIPE JOINT M8 3 3 3 3 K
(A=E/#00839) (B= (C=E/#00839) ©
19 1 23414-080000 GASKET, 8X1.0 10 10 10 10
19-1 1 23414-080012 GASKET, 8X1.0 6 6 6 6 N
(A=E/#00839) (B= (C=E/#00839) ©
20 1 124701-59510 PIPE ASSY, RETURN 1 1
20-1 1 124936-59570 PIPE, FUEL D11X1150 1 1 S
(A=E/#00839) (B=E/#00839)
20A 1 121750-59570 PIPE, FUEL RETURN 1 1
21 2 124550-59030 JOINT, PIPE 8 1 1 z
(A=E/#00839) (B=E/#00839)
22 2 124066-59100 CLIP, HOSE 8 1 1 z
(A=E/#00839) (B=E/#00839)
23 1 124722-59050 CLIP, HOSE 9 1 1
231 1 124060-77680 CLIP, HOSE 10 3 3 S

JYes

Yes

N:Old *575 New, Q:0ld ‘* New, R:0ld 4755 New, S:0ld ‘*New W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

i A)=3T90LE D)=3T90LE-TB
Fig.48. FUEL OIL LINE wearone o
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1
A B) (©) (O (E) (F)
Fig. 4 8 FUEL LINE (A=E/#00839) (B=E/#00839)
24 1 121250-55600  STRAINERASSY, FUEL 11 1 1
24-1 1 121254-55600  STRAINERASSY, FUEL 11 11 N
23 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 2 124550-55510  COVER 11 1 1
10-Tinc. 10-1)~17 2 26-1 2 121254-55510  COVER 1 1 1 1 N
(10-1) (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 10-1 27 2 102103-55520  O-RING 11 1 1
A~ 7 A 28 2 110250-55610  RING, RETAINING 11 11
TN / 29 2 124550-55700 FILTER, FUEL L=90 1 1 1 1
T 0 FUEL TARK o4 30 2 101720-55750  PLUG, 6 2 2 2 2
C 4. 131 31 2 23418-060000 GASKET, 6X1.0 2 2 2 2
32 2 104200-55320 VALVE, TAPER 1 1 1 1
321 2 104200-55321  VALVE, TAPER 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 431 30 33 2 104200-55340  HANDLE 11 1 1
331 2 104200-55341  HANDLE 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
39 40 4]\ 34 2 104200-55750  SCREW, M4 11 1 1
35 2 104200-55330  SPRING, VALVE 11 1 1
36 2 24311-240100 O-RING, 1AP10A 1 1 1 1
37 2 121250-55620  SPRING 11 1 1
38 1 121250-55610  BRACKET, STRAINER 11 1 1
39 1 22117-080000 WASHER, 8 1 1 1 1 z
From FUEL TANK (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
40 1 22217-080000  WASHER, SPRING 8 11 1 1
41 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1 1
5 41-1 1 26106-080602  BOLT, M8X 60 PLATED 11 1 1 N
( ) ( ) (© ) (D )

To FUEL TANK

From FUEL TANK

PREVIOUS 5 1.5 Yo ves

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. Al RightsReserved.




0CR10-M41701

Fig.49. GOVERNOR

Fig.49 GOVERNOR

65 49 48 54

(A)=3T90LE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty
(A) (B) () (D) (E) (F)
1A 1 124768-66800 LIMITER ASSY, FUEL 1 1 1
1B 1 121481-66800 LIMITER ASSY, FUEL 1
6 2 26756-050002 NUT, LOCK M5 2 2 2 2
7 1 124460-66611 LEVER ASSY, GOVERNOR 1 1 1 1
9 2 24190-100001 BALL, STEEL 5/16 2 2 2 2
10 1 135210-61090 LEAD 1 1 1 1
1 1 121400-66010 SPRING, REGULATOR 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
11A 1 124701-66620 SPRING, REGULATOR 1 1 1 1
11B 1 121481-66010 SPRING, REGULATOR 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
11C 1 121400-66610 SPRING, REGULATOR 1 1 1 1
12 1 721400-66530 HANDLE ASSY 1 1 1 1
12-1 1 121400-66000 HANDLE ASSY 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 2 22322-030160 PIN, TAPER 3X16 1 1 1 1
16-1 2 22322-030180 PIN, TAPER 3X18 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16-2 2 22322-030180 PIN, TAPER 3X18 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 2 22322-030180 PIN, TAPER 3X18 1 1 1 1
18 2 24311-000070 O-RING, 1AP7.0 1 1 1 1
19 1 103854-66420 SCREW 1 1 1 1
19-1 1 124550-66420 SCREW 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
19-2 1 103854-66420 SCREW 1 1 1 1
1) 1) (C: 1) (D: 1)
20 1 124550-66370 NUT, M6 1 1 1 1
21 1 22451-100000 WIRE, 1.0 1 1 1 1
211 1 22451-060000 WIRE, 0.6 1 1 1 1
) ) (% ) (D )
22 1 121250-66400 LINK, GOVERNOR 1 1 1 1
23 1 124450-66411 SCREW 1 1 1 1
24 1 124450-66420 RETAINER 1 1 1 1
25 1 124450-66430 SPACER 1 1 1 1
26 1 124460-66440 WASHER 1 1 1 1
27 1 121120-66100 HOOK ASSY 1 1 1 1
) ( ) (G ) (D: )
28 2 121400-66460 RETAINER 1 1 1 1
29 1 124450-66510 SUPPORT 1 1 1 1
30 1 124450-66550 PIN 1 1 1 1
31 1 22360-060000 PIN, SNAP 6 1 1 1 1
32 1 22417-200200 PIN, COTTER 2.0X20 2 2 2 2
321 1 22417-200100 COTTER PIN 2.0X10 2 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
33 1 26557-060082 SCREW, M6X 8 1 1 1 1
34 1 26657-060002 NUT, CAP M6 2 2 2 2
35 1 26667-080002 NUT, CAP M8 1 1 1 1
35-1 1 26666-080002 NUT, CAP M8 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
36 1 26756-050002 NUT, LOCK M5 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.49. GOVERNOR [ (DysTeoLET
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description ® ® (C)QIEED) © © I R
F ig.49 GOVERNOR 37 1 26756-080002  NUT, LOCK M8 11 11
38 1 43400-500400 SEAL WASHER 6 2 2 2 2
46 39 1 43400-500410  SEAL WASHER 8 2 2 2 2
40 1 72445061520  SUPPORT ASSY, WEIGHT 111
65 49 48 54 42 2 12445061200  WEIGHT, GOVERNOR 2 2 2 2
43 2 12445061220 PIN, GOVERNOR WEIGHT 2 2 2 2
44 2 22411200200 COTTER PIN 2.0X20 4 4 4 a4
441 2 22417-200200  PIN, COTTER 2.0X20 4 4 4 4 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
442 2 22417-200100  COTTER PIN 2.0X10 4 4 4 a4 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
45 1 121250-61600  SLEEVE 1111
46 1 12140066190  BRACKET ASSY 11
48 2 12140066130  LABEL, INDICATION 111
49 2 22625-140040  RIVET 1.4X4 2 2 2
50 1 12140066090 HANDLE 111
51 1 12140066120  PIVOT 111
52 1 12140066140 ROD 111
55 1 12140066170  WASHER 11
54 1 101204-66211  KNOB 111
55 1 12475667510  RETAINER 111
56 1 22117050000 WASHER, 5 11
57 1 22117060000 WASHER, 6 111 z
(A=EXXX) (B=EXXX) (C=EXXX)
58 1 22117-100000  WASHER, 10 11
59 1 22137-080000 WASHER, 8 111
60 1 22242-000100  RING, 10 111
61 1  22272.000070 RING, E-7 2 2 2
62 1 22417-120100  PIN, COTTER 1.2X10 111
63 1 22417-200120 COTTER PIN 2.0X12 111
64 1 26117040088  BOLT M4X 8 PLATED 11
64-1 1 26116-040088  BOLT, MAX 8 PLATED 111 N
(A=EXXX) (B=EXXX) (C=EXXX)
65 1 26116080122  BOLT, M8X 12 PLATED 2 2 2
651 1 26106-080122  BOLT, M8X 12 PLATED 2 2 2 N
) ) (% )
66 1 26756-050002  NUT,LOCK M5 2 2 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.50. STARTING MOTOR(S13-24) e rsTeTs
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)QI o © © 1
Flg 50 STARTING MOTOR 1 1 121400-77010 STARTER, 13-24ST 12V 1 1 1 1
2 2 X21307100 ARMATURE ASSY 1 1 1 1
3 2 X21201115 WASHER SET, THRUST 1 1 1 1
4 2 X21301119 STOPPER SET, PINION 1 1 1 1
5 2 X21304220 COILASSY, FIELD 1 1 1 1
6 3 X21304311 BRUSH (+) 1 1 1 1
7 2 X21307300 COVER ASSY, REAR 1 1 1 1
8 3 X21301310 METAL, COVER BEARING 1 1 1 1
9 2 X21304305 HOLDER ASSY, BRUSH 1 1 1 1
10 3 X21304312 BRUSH (-) 2 2 2 2
1 3 X21304313 SPRING, BRUSH 4 4 4 4
12 2 26557-040082 SCREW, M4X 8 6 6 6 6
13 2 X21303400 BEARING ASSY 1 1 1 1
14 3 X21204401 METAL,CENTER BEARING 1 1 1 1
15 2 X21308500 PINION ASSY 1 1 1 1
16 2 X21302610 COVER SET, DUST 1 1 1 1
17 2 X21302605 LEVER SET 1 1 1 1
18 2 X21309600 HOUSING ASSY, GEARS 1 1 1 1
19 3 X21302601 METAL, CASE BEARING 1 1 1 1
20 2 X21306700 SWITCH ASSY, MAGNETO 1 1 1 1
21 2 X21201742 COVER, RUBBER 1 1 1 1
22 2 X21201744 COVER, RUBBER 1 1 1 1
23 2 X21303820 THROUGH BOLT 2 2 2 2
24 2 X21201836 COVER, RUBBER 1 1 1 1
25 2 X21301827 WASHER 2 2 2 2
26 1 103884-03160 SUPPORT 1 1 1 1
27 1 124550-77030 COVER, TERMINAL 1 1 1 1
28 1 121400-77920 HARNESS, WIRE 1 1 1 1
28-1 1 121400-77921 HARNESS, WIRE 1 1 1 1 S
(A=E/#00793) (B=E/#00793) (C=E/#00793) (D=E/#00793)
29 1 26116-080102 BOLT, M8X 10 PLATED 1 1
291 1 26106-080102 BOLT, M8X 10 PLATED 1 1 N
(A=E/#85862) (B=E/#85862)

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.51. GENERATOR(LR135-31)(PREVIOUS) arsrone rsTeTs
(C)=3T9OLE-TA (F=
REV 10U S) No. Lewv. Parts No. Description ® ® (C)QIt)ED) © © I R
F'g's l GENERATUR (TYPE ) LRl 35 3 1) (P 1 1 121370-77200 GENERATOR, LR135-31 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1 2 2 XLR135Y1100 ROTOR ASSY 1 1 1 1
4 3  X6201SD BALL BEARING 1 1 1 1
5 2 XL135Y1200 STATOR ASSY 1 1 1 1
6 2 XL135Y1300 COVER ASSY, REAR 1 1 1 1
7 3 XL135Y1301 COVER, REAR 1 1 1 1
8 3 XL135Y1302 SR HOLDER (+) 1 1 1 1
9 3 XL135Y1303 SR HOLDER (-) 1 1 1 1
10 3 XL135Y1310 TERMINAL ASSY 2 2 2 2
1 3  XL135Y1311 TERMINAL ASSY 1 1 1 1
12 3 XL135Y13200 BRUSH ASSY. 1 1 1 1
13 3 XTR1Z28 REGULATOR 1 1 1 1
14 3  XL135Y1803 SCREW SET 2 2 2 2
15 4 26557-050362 SCREW M 5X 36 2 2 2 2
16 3  XL135Y1810 LOCK, BEARING 1 1 1 1
17 3  XMV11305 CONTROL UNIT, FIELD 1 1 1 1
18 3 XMV11306 CRASSY 1 1 1 1
19 3  26557-050162 SCREW, M5X16 1 1 1 1
20 2 XL135Y1400 COVER ASSY, FRONT 1 1 1 1
21 3 XL135Y1401 RETAINER, BEARING 1 1 1 1
22 3  X6302BM BALL BEARING 1 1 1 1
23 3  26557-040122 SCREW, M4X12 3 3 3 3
24 2 XL135Y1531 PULLEY ASSY 1 1 1 1
25 2 XL135Y1801 BOLT, THROUGH 2 2 2 2
26 2 XL135Y1802 BOLT, THROUGH 1 1 1 1
27 2 XL135Y1820 COVER 1 1 1 1
28 2 XB444001A NUT SET, PULLEY 1 1 1 1
29 2 26557-050102 SCREW, M5X10 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.52. GENERATOR(LR120-15)(PREVIOUS) B Teorect (yeTeoLETe
(C)=3T90LE-TA (F)=
No. Lewv. Parts No. Description Qty I R
5 2 0-15) (PREVIOUS) 1 1 121400-77200  GENERATOR, 12V-20A (/:) (?) ((1:) (?) &0 z
Flg' G ENERAT 0 R (T Y P E: L R 1 2 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

2 2 XL12031001 _ ROTORASSY 1111
3 3 X6201SD BALL BEARING T
4 2 XL1209200 STATOR ASSY (I I
5 2 XL12063001 __ COVERASSY,REAR 1111
6 3 XL12013011  COVER, REAR [T
7 3 XL12013173  REGULATOR S T T
8 4 XL1208326 BRUSHASSY 1111
9 4 XL12013262  BRUSH 2 2 2 2

10 4 XTR1Z44 IC REGULATOR (I R I

11 4 XL13513134  BOLT 2 2 2 2

12 3 XL13513208  DIODE [T

13 2 XL1202401 COVER ASSY, FRONT 111

14 3 XL13514041  RETAINER 111

15 3 X6202B BALL BEARING T

151 3 X6202BM BALL BEARING 111 R

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

16 3 XL12010001  SCREWKIT T

17 2 XL1201510 PULLEY I T

18 2 XL160M18021  BOLT, THROUGH 2 2 2 2

19 2 XL1602801Y  BOLT, THROUGH T

20 2 X4954698 NUT SET (I I

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.53. GENERATOR(LR120-15C)

Fig B GENERATOR (TYPE:LR120-15C)

No. Lev. Parts No.

(A)=3T9OLE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=

Qty 1

Description

A) _(B) (C) D) (E) (F)

1 1 12140077201  GENERATOR, LR120-15C 11 1 1
2 2 XL12031001 ROTOR ASSY 11 1 1
3 3 X6201SD BALL BEARING 11 1 1
3-1 3 124080-77490  BALL BEARING 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 2 XL1209200 STATORASSY 11 1 1
5 2 XL13533002 COVER ASSY, REAR 1 1 1 1
5-1 2 124080-77330  COVERASSY 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 3 XL12033011 COVER, REAR 1 1 1 1
6-1 3 124080-77340  COVER, REAR 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 3 XL13513152 BRUSH ASSY,REGULATOR 1 1 1 1
7-1 3 124080-77350  BRUSH ASSY,REGULATOR 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 4 XL1354326 BRUSHASSY 11 1 1
8-1 4 124080-77360  BRUSHASSY 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 4 XL12013262 BRUSH 2 2 2 2
9-1 4 124080-77380  BRUSH 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10 4 XTR1Z63 REGULATOR ASSY 11 1 1
10-1 4 124080-77390 REGULATORASSY 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1 4 XL13513134 BOLTM5 2 2 2 2
11-1 4 124080-77520 BOLTM5 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 3 XL13513203 DIODE 11 1 1
12-1 3 120480-77400  DIODE 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
13 3 XL1356360 WIRE ASSY, LEAD 11 1 1
131 3 124080-77530  WIRE ASSY, LEAD 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
14 2 XL1202401 COVER ASSY, FRONT 11 1 1
14-1 2 124080-77420 COVERASSY 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 3 XL13514041 RETAINER 1 1 1 1
15-1 3 124080-77430  RETAINER, BEARING 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 3 X6202BM BALL BEARING 11 1 1
16-1 3 124080-77480  BEARING, 6202DDU 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 3 XL12010001 SCREW KIT 11 1 1
17-1 3 124080-77500  SCREW KIT 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 2 XL1201510 PULLEY ASSY 11 1 1
18-1 2 124080-77440  PULLEYASSY 11 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
19 2 XL1254801 BOLT, THROUGH 2 2 2 2
19-1 2 124080-77450  BOLT, THROUGH 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

N:Old #1255 New, Q:Old 425 New, R:Old £res5 New, S:0ld 4125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.53. GENERATOR(LR120-15C) B Teorect (yeTeoLETe
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
. (A) _(B) (€) (O (E) (F)
Fig.53 GENERATOR (TYPE:LR120-15C) 20 2 XL1255801 BOLT, THROUGH 11
2041 2 124080-77460  BOLT, THROUGH I I R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
21 2 XB495469B  NUTASSY, PULLEY 11
2141 2 124080-77470  NUTASSY, PULLEY I I R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
22 1 12125077210  COVER, GENERATOR [
23 1 121400-77250 BRACKET, GENERATOR I I
24 1 121400-77330  ADJUSTER I N
25 1 12425077330  SHIM 111 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
26 1 22137-080000 WASHER, 8 N N z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
27 1 26116080182  BOLT, M8X 18 PLATED 2 2 2 2
27-1 1 26106-080182  BOLT, M8X 18 PLATED 2 2 2 2 N
( ) ( ) (C ) (o )
28 1 26116080302  BOLT, M8X 30 PLATED 3 3 3 3 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
29 1 26716-080002 NUT, M8 2 2 2 2
2041 1 26366-080002 NUT,M8 2 2 2 2 N
( ) ) (© ) (0 )
30A 1 26756-080002  NUT,LOCK M8 1 [
308 1 26366-080002  NUT, M8 1 N
(A=E/#85862) (B=EH#85862)
31 1 26716:050002 NUT, M5 T w
(A=E/#00793) (B=E/#00793)
32 1 22117050000 WASHER, 6 2 2 w
(A=E/#00793) (B=E/#00793)
3 1 26116050102  BOLT, M5X 10 PLATED 1 w
(A=E/#00793) (B=E#00793)
34 1 12140077930  HARNESS, WIRE [ w
(A=E/#00793) (B=E/#00793)
341 1 121400-77921  HARNESS, WIRE 11 N
(A=EXXX) (B=EXXX)
3 1 121400-77940  HARNESS, WIRE 1 w
(A=E/#00793) (B=E/#00793)
36A 1 26106-080302  BOLT, MBX 30 PLATED T
(A=E/#85862) (B=E/#85862)
36B 1 26014-080302  BOLT, M8X 30 11
37A 1 26014-080352  BOLT, M8X 35 2 2 w
(A=E/#85862) (B=E#85862)
37B 1 26106-080302  BOLT, MBX 30 PLATED 2 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.54. THERMOSTART B Teorect (yeTeoLETe
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
Fig B4 THERMOSTAT @ _® (© O € @
1 T 124450-77940  TANK, HEADER 1111
141 1 121750-77800  TANKASSY, HEADER 111 s
(A<E/#G00839)  (B=E/#G00839)  (C=E/#G00839)  (D=E/#G00839)
3 2 10210355510 COVER 111 z
(A=E#G00839) | (c= ©
4 2 10210355520 O-RING 1111 z
(A<E/#G00839)  (B=E/#G00839)  (C=E/#G00839)  (D=E/#G00839)
5 2 110250-55610  RING, RETAINING 111 z
(A=E#G00839) (B=E/#G00839) (C=E/#G00839) (D=E/#G00839)
6 2 12445077760  ELEMENT ] z
(A=EHG00839) (c= ©
7 2 12445077770 BOLT 1111 z
(A<E/#G00839)  (B=E/#G00839)  (C=E/#G00839)  (D=E/#G00839)
8 2 22117080000 WASHER, 8 111 z
(A<E/#G00839)  (B=E/#G00839)  (C=E/#G00839)  (D=E/#G00839)
9 2 23414-080000 GASKET, 8X1.0 111
91 2 22217080000 WASHER, SPRING 8 111 R
(A="1978.01) (B=1978.01) (C=*1978.01) (D="1978.01)
92 2 22217080000 WASHER, SPRING 8 111 z
(A=EHG00839) (c= ©
10 1 124460-77660 _ JOINT, PIPE 1111 z
(A="1979.05) (B=*1979.05) (C=*1979.05) (D="1979.05)
M 1 12473277670  JOINT 111 z
(A=E#G00839) (B=E/#G00839) (C=E/#G00839) (D=E/#G00839)
12 1 124060-77680  CLIP, HOSE 10 2 2 2 2
13 1 12140077701  PIPE, FUEL D11X280 111
14 1 12123677780 STAY I
141 1 12125077812  RETAINER 111 B
(A=E/#G00839) ( (C=l (D
13121117 ES)s 15 1 124450-77910  PLUG, THERMOSTAT 1111
S 151 1 121023-77910  PLUG, THERMOSTAT 111 F
(A=*1979.05) (B=*1979.05) (C=*1979.05) (D=1979.05)
o 16 1 124450-77980  RETAINER 1111 z
(A="1979.05) (B=*1979.05) (C=*1979.05) (D="1979.05)
17 1 23414-100000  GASKET, 10X1.0 111 z
(A<E#G00839)  (B=E/#G00839)  (C=E/#G00839)  (D=E/#G00839)
18 1 26116:080122  BOLT, M8X 12 PLATED 2 2 2 2
19 1 26116-080162  BOLT, M8X 16 PLATED 2 2 2 2 z
(A<E/#G00839)  (B=E/#G00839)  (C=E/#G00839)  (D=E/#G00839)
20 1 124460-77820 RETAINER 111
(A=E#G00839) (c= ©
21 1 26557-060082  SCREW, M6X 8 2 2 2 2 w
(A=E#G00839) | (c= ©
PREVIOUS = S = m — ¥
N:0Id 45 New, Q:01d #25 New, R:0Id .5 New, S:01d 125 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.55. INSTRUMENT PANEL

! L
Fig. 5 5 INSTRUMENT PANE

Lev.

R

(A=E#G00793)

1
1

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=

Parts No. Description Qty 1
(A) (B) (©) (D) (E) (F)
121400-91000 PANEL ASSY 1 1 1 1
121400-91001 PANEL ASSY 1 1 1 1 F
(B=E/GO0793)  (C=E/#G00793)  (D=E/#G00793)

PREVIOUS
C)

-
%

21
L

2 2 121400-91010 PANEL, INSTRUMENT 1 1 1 1
21 2 121400-91011 BODY, PANEL 1 1 1 1 S
(A=E#G00793) (B=E#G00793) (C=E/#G00793) (D=E/#G00793)
3 2 121400-91030 HARNESS, WIRE
31 2 121400-91031 HARNESS, WIRE 1 1 1 1 S
(A=E#G00793) (B=E#G00793) (C=E/#G00793) (D=E/#G00793)
4 2 124770-91040 LAMP, PILOT 12V 3.4W 3 3 3 3
5 3 46150-001110 BULB(12V3W/G11.BA9S) 3 3 3 3
6 2 121400-91250 SWITCH, STARTER 1 1 1 1
6-1 2 121400-91251 SWITCH, STARTER 1 1 1 1 S
(A=EHG00793) (B=EHG00793) (C=E/#G00793) (D=E/#G00793)
7 3 121400-91270 KEY 1 1 1 1
71 3 121400-91271 KEY, SWITCH 1 1 1 1 S
(A=E#G00793) (B=E/#G00793) (C=E/#G00793) (D=E/#G00793)
8 2 124770-91260 CAP, SWITCH 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 2 121400-91520 ABSORBER 4 4 4 4
10 2 121400-91530 SPACER 4 4 4 4
10A 2 121400-91600 LABEL 1 1 w
(A=EXXX) (B=EXXX)
1 1 124258-91101 TACHOMETER 1 1 1
1-1 1 171014-91101 TACHOMETER 1 1 N
(A=EH87475) (B=E/#87475)
12 1 121400-91140 SHAFT 1 1
12A 1 42130-502220 CABLE, TACHOMETER 1
12B 1 194145-56901 CABLE, HOUR-METER 1
13 1 121400-91500 BRACKET 1 1 1 1
131 1 121400-91501 BRACKET 1 1 1 1 S
(A=EHG00793) (B=EHG00793) (C=E/#G00793) (D=E/#G00793)
14 1 22117-060000 WASHER, 6 4 4 4 4 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
15 1 22117-080000 WASHER, 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 1 22117-100000 WASHER, 10 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
17 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4 4
171 1 26106-060142 BOLT, M6X 14 PLATED 4 4 4 4 N
( ) ( ) (© ) (D )
18 1 26116-080122 BOLT, M8X 12 PLATED 2 2 2 2
18-1 1 26106-080102 BOLT, M8X 10 PLATED 2 2 2 2 N
( ) ( ) (© ) (D )
19 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2 2
191 1 26106-100182 BOLT, M10X 18 PLATED 2 2 2 2 N
( ) ( ) (© ) (D )
20 1 121480-91090 BRACKET 1 1 1 1
21 1 26116-120252 BOLT, M12X 25 PLATED 2 2 2 2

N:0ld 25 New, Q:0ld #5 New, R:0ld 5

No

Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.56. GASKET SET(OPTIONAL) & TOOL e rsTeTs
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)Qlt)ED) © © 1
F'g 5 6 GASKET SET (OPT|ONAL) & TooL 1 1 721400-92600 GASKET SET 1 1 1 1
1-1 1 721400-92601 GASKET SET 1 1 1 1 N
1 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1-2 1 721400-92602 GASKET SET 1 1 1 1 N
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
2 2 121400-01850 GASKET 1 1 1 1
2-1 2 121520-01851 GASKET 1 1 1 1 N
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
3 2 124450-01980 GASKET 1 1 1 1
4 2 121250-01990 GASKET 1 1 1 1
4-1 2 121250-01990 GASKET 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
5 2 124160-34843 GASKET 1 1 1 1
5-1 2 124160-34844 GASKET 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 2 43400-500410 SEAL WASHER 8 4 4 4 4
7 2 124550-01300 GASKET, LINER 6 6 6 6
7-1 2 124550-01300 GASKET, LINER 3 3 3 3 K
s (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
22 23 2% @? /\ 8 2 121420-01300 GASKET, LINER 3 3 3 3 w
5‘:3) 28 29 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
25 26 27 9 2 43400-500490 SEAL WASHER 16 2 2 2 2
9-1 2 43400-500490 SEAL WASHER 16 4 4 4 4 K
@ ’ @ q , Q )@ /® f (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3132 3334 35 36 3738 39 40 92 2 24311000180  O-RING, 1AP18.0 4 4 4 a4 N
( ) ( ) (© ) (D )
? P Q ’ ’ /@ C{ 10 2 121250-01750 GASKET, OIL SUMP 1 1 1 1
10-1 2  121250-01751 GASKET, OIL SUMP 1 1 1 1 N
2 4 4445 46 47 48 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
1 2 124160-01862 GASKET 1 1 1 1
11 2 124160-01863 GASKET 1 1 1 1 N
PREVIOUS (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 2 121400-01330 GASKET, HEAD 1 1 1 1
13 2 124160-01531  GASKET 11 1 1
134 2 124160-01532  GASKET 11 1 1 N
59 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
14 2 124240-01881 GASKET 1 1 1 1
14-1 2 124240-01882 GASKET 1 1 1 1 N
53 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
14-2 2 124240-01883 GASKET 1 1 1 1 N
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
15 2 124450-01511 GASKET, GEAR CASE 1 1 1 1
15-1 2 124450-01512 GASKET, GEAR CASE 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
16 2 124460-02150 GASKET 1 1 1 1
17 2 124460-03662 GASKET 2 2 2 2
17-1 2 124460-03363 GASKET 2 2 2 2 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
18 2 124450-11681 GASKET 1 1 1 1
19 2 104900-11450 GASKET, CHAMBER 6 6 6 6
57 56 55 54 20 2 103854-11490 INSULATOR 3 3 3 3
ves, ves

N:Old 125 New, Q:01d 4525 New, R:0ld #2555 New, S:0ld 125 New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.56. GASKET SET(OPTIONAL) & TOOL

Fig. @) GASKET SET (OPTIONAL) & TOOL

Lol DD o [

31 32 33 34 35 36 3738 39

T’PQ PP}@‘(

42 43 4445 46 47 48

PREVIOUS

59

53

Syl

57 56 55 54

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description Qty
(A) (B) (©) (D) (E) (F)
21 2 121256-03660 GASKET 1 1 1 1
211 2 24321-000350 O-RING, 1AG35.0 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
21-2 2 121420-01760 O-RING 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
22 2 121250-12710 GASKET, MANIFOLD 1 1 1 1
23 2 103954-13200 GASKET, SILENCER 1 1 1 1
24 2 124701-11910 GASKET, SILENCER 1 1 1 1
241 2 124701-11911 GASKET, SILENCER 1 1 1 1
(A=E/#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
25 2 121250-13520 GASKET 3 3 3 3
26 2 124450-32020 GASKET 1 1 1 1
27 2 124770-34730 GASKET 2 2 2 2
28 2 121256-42050 GASKET 1 1 1 1
29 2 124450-44410 GASKET 1 1 1 1
30 2 124736-49540 GASKET 1 1 1 1
30-1 2 129350-49540 GASKET 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
30-2 2 129350-49541 GASKET 1 1 1 1
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
31 2 174307-51270 GASKET 3 3 3 3
32 2 124550-51350 GASKET, DELIVERY 3 3 3 3
33 2 124550-51370 O-RING 3 3 3 3
34 2 172100-53200 GASKET 3 3 3 3
35 2 102103-55520 O-RING 2 2 2 2
36 2 104200-59170 GASKET, 12 2 2 2 2
37 2 43400-500390 SEAL WASHER 6 1 1 1 1
38 2 43400-500400 SEAL WASHER 6 2 2 2 2
39 2 124250-91411 GASKET 1 1 1 1
39-1 2 124250-91412 GASKET 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
40 2 24311-000070 O-RING, 1AP7.0 4 4 4 4
41 2 24311-000100 O-RING, 1AP10.0 1 1 1 1
42 2 24311-000140 O-RING, 1AP14.0 3 3 3 3
421 2 24311-000140 O-RING, 1AP14.0 5 5 5 5
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
43 2 24311-000320 O-RING, 1AP32.0 1 1 1 1
44 2 23414-080000 GASKET, 8X1.0 6 6 6 6
45 2 23414-080012 GASKET, 8X1.0 10 10 10 10
46 2 23414-100000 GASKET, 10X1.0 3 3 3 3
47 2 23414-160000 GASKET, 16X1.0 2 2 2 2
471 2 124465-44950 GASKET, 16 2 2 2 2
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
48 2 23414-270035 GASKET, 27X1.0 1 1 1 1
48-1 2 23414-250031 GASKET, 25X1.0 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
49 2 23414-060000 GASKET, 6X1.0 3 3 3 3
50 2 124450-35110 O-RING 1 1 1 1
51 2 124060-44520 GASKET 1 1 1 1
52 1 104200-92350 DRIVER, SCREW 1 1 1 1
53 1 121400-92690 BAG, TOOL 1 1 1 1

Jes.

N:Old *575 New, Q:0ld ‘:> New, R:0ld 4755 New, S:0ld ‘:New W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.56. GASKET SET(OPTIONAL) & TOOL oo rsTsoLeTs
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description ® ® (C)Qlt}ED) © © 1
F'g 5 6 GASKET SET (OPT|ONAL) & TooL 53-1 1 104200-92600 BOX, TOOL 1 1 1 1 R
( ) ( ) (G ) (D: )
1 54 1 28110-100130 SPANNER, 10X13 1 1 1 1
54-1 1 28110-100120 SPANNER, 10X12 1 1 1 1 S
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
55 1 28110-120140 SPANNER, 12X14 1 1 1 1
55-1 1 28110-140170 SPANNER, 14X17 1 1 1 1 S
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
56 1 28110-170190 SPANNER, 17X19 1 1 1 1
56-1 1 28110-190220 SPANNER, 19X22 1 1 1 1 S
(A=EF#90311) (B=E/#90311) (C=E/#90311) (D=E/#90311)
57 1 28110-220240 SPANNER, 22X24 1 1 1 1 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
58 1 28210-000140 OILER 1 1 1 1
59 1 127610-92750 WRENCH, FILTER 1 1 1 1 w
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

oA PP eas

30 31323334 35 3 373

Tromree » 4

42 43 4445 46 47 48

PREVIOUS

59

53

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.57. OIL GAUGE (OPTIONAL) @t eroneTe
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
Fig 7 OIL FEED FLANGE (OPTIONAL) ® B © 0 E @
1 1 121250-01522 FLANGE 1 1 1 1
2 1 124160-34843 GASKET 1 1 1 1
A-type Flange 21 1 124160-34844  GASKET 1111 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 1 124160-01750 COVER 1 1 1 1
3-1 1 124160-01751 COVER, FILLER 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 1 24321-000350 O-RING, 1AG35.0 1 1 1 1
5 1 26116-080382 BOLT M 8X 38 PLATED 2 2 2 2
5-1 1 26116-080352 BOLT, M8X 35 PLATED 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 1 22137-080000  WASHER, 8 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
7 1 124160-01521 FLANGE 1 1 1 1
8 1 124160-01531  GASKET 11 11
8-1 1 124160-01532  GASKET 11 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 1 124160-01750 COVER 1 1 1 1
9-1 1 124160-01751 COVER, FILLER 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
10 1 24321-000350 O-RING, 1AG35.0 1 1 1 1
1 1 26216-080202 STUD, M8X 20 4 4 4 4
1-1 1 26216-080202 STUD, M8X 20 5 5 5 5 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
12 1 26216-080222 STUD, M8X 22 4 4 4 4
13 1 22137-080000 WASHER, 8 4 4 4 4
14 1 26716-080002 NUT, M8 4 4 4 4

B-type Flange

Jes.

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.58. MOUNTING FLANGE(OPTIONAL)

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F)=
No. Lev Parts No. Description Qty
(A) (B) (©) (D) (E) (F)
. 1 1 121480-01600 HOUSING, FLYWHEEL 1 1 1 1
Fig. MOUNTING FLANGE (OPTIONAL) 31 aoitroo000 WASHER 10 o o 5 o
3 1 26116-100352 BOLT, M10X 35 PLATED 9 9 9 9
4 1 26216-120252 STUD, M12X 25 2 2 2 2
5 1 26716-120002 NUT, M12 2 2 2 2

Jes.

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



OCR1

Fig.59. AIR CLEANER(OPTIONAL)

Fig. 59 AIR CLEANER (OPTIONAL)

0-M41701

5

WASHER (Refer

PREVIOUS

No. 37-5)
-1

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121250-12500 CLEANER, AIR 1 1 1 1
1-1 1 121250-12501 CLEANER, AIR 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
4 2 121250-12510 ELEMENT 1 1 1 1
5 2 124450-12570 WASHER 1 1 1 1
5-1 2 124450-12571 WASHER 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
6 2 101147-12550 NUT 1 1 1 1
7 2 121250-12580 BAND, AIR CLEANER 1 1 1 1
8 1 121250-12540 RETAINER 2 2 2 2
9 1 26557-060102 SCREW, M6X10 4 4 4 4
10 1 194990-22140 NUT, M8 2 2 2 2
1" 1 121250-12700 MANIFOLD, AIR INTAKE 1 1 1 1
12 1 121250-12710 GASKET, MANIFOLD 1 1 1 1
N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.60. OUTPUT SHAFT(OPTIONAL)

rig @) ouTPUT sHAFT(OPTIONAL)

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 721400-21500 SHAFT ASSY, STUB 1 1 1 1
3 2 124258-21980 WASHER 1 1 1 1
4 2 22217-120000 WASHER, SPRING 12 5 5 5 5
5 2 22512-150800 KEY, 15X 80 1 1 1 1
6 2 26116-120352 BOLT, M12X 35 PLATED 5 5 5 5

N:Old 15 New, Q:0ld

45 New, ROId

Yes

e New, S:0ld ‘%New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Ves'

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.61. FLYWHEEL FOR(OPTIONAL)

Fie @] FLYWHEEL (OPTIONAL)

(A)=3T90LE (D)=3TOLE-TB

(B)=3T90LE-G1 (E)=

(C)=3TQOLE-TA (F=
No. Lev Parts No. Description Qty
(A) (B) (©) (D) (E) (F)

1 1 121480-21590 FLYWHEEL ASSY 1 1 1 1
3 2 124550-21600 GEAR, RING 1 1 1 1
4 1 124220-21130 BOLT 6 6 6 6

N:Old 15 New, Q:0ld

o ves
425 New, ROId 455

Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.62. HYDRAULIC OIL PUMP(OPTIONAL) oo rsTsoLeTs
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1

El

() (@) (E) (F)

Fig. €@ HYDRAULIC OIL PUMP (OPTIONAL)

194990-20180 NUTM 8
124950-26021 GASKET
121250-26160 JOINT

1

121250-26201 GEAR, PUMP
121250-26210 SPACER
121250-26400 SHAFT

124450-26410  WASHER
194145-41120 PUMP ASSY, HYDRAULIC
194320-41150 COVER, CASE

194320-41160  SEAL, OIL
22217-080000  WASHER, SPRING 8
22522-030130  KEY, WOODRUFF 3X13

ey 9

24315-000200  O-RING, 1BP20.0
24341-000100  O-RING, 1AS10.0
24341-000480  O-RING, 1AS48.0

26450-080252 BOLT, M8X 25
194100-41670  WASHER 8.5X18X2
22137-080000  WASHER, 8

22217-080000  WASHER, SPRING 8
22217-080000  WASHER, SPRING 8
22252-000420 RING, 42

24101-060044 BEARING, BALL 6004
26116-120652 BOLT, M12X 65 PLATED
26216-080222 STUD, M8X 22

N —
w
.
@—=
©
Q‘g/
-
(o]
)
\ -0
w
523
I I A R VRN RN R A

N N B N N N I BN e R

N PRSI FNENYCN N - N N NSNS (NN

1
1
1
1
1
1
1
1
1
6
1
4
1
1
6
1
4
4
1
1
2
1
4
4

N PRSI FNENYC N N [Ey- N [N NN (NN

26716-080002 NUT, M8

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.63. LUB.OIL EVACUATION PUMP(OPTION

(A)=3T9OLE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T9OLE-TA (F)=
No. Lev Parts No. Description Qty

(A)_(B) (C) (D) (E) (F)

;.—;g_63 LUB,OIL EVACUATION PUMP (OPTIONAL) 21 doeasero RRE oo IRERE
3 1 23010-012000 CLAMP, 12 1 1 1 1
4 1 23061-081000 PIPE, 8X1000 1 1 1 1

¢

T

N:Old £1€5 New, Q:01d 455 New, R:0ld £2e55

Yes Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.64. WATER REPLENISH TANK(OPTIONAL) oo rsTsoLeTs
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description ® ® (C)Q'UED) © © 1
Flg_64 WATER REPLENISH TANK (UPTIUNAL) 1 1 124450-44510 TANK ASSY, SUB 1 1 1 1
2 2 124450-44530 CAP 1 1 1 1
3 2 124450-44560 RETAINER 1 1 1 1
4 2 23060-070230 PIPE 7X 230 1 1 1 1
4A 2 23061-070230 PIPE, 7X 230 1 1 1 1
5 1 124764-44810 LABEL, SUB-TANK 1 1 1 1
6 1 124450-44550 BAND 1 1 1 1
7 1 121250-44570 PIPE, 7X300 1 1 1 1
8 1 121250-44590 CLAMP 2 2 2 2
9 1 121480-44600 BRACKET, TANK 1 1 1 1
10 1 26116-080142 BOLT M 8X 14 PLATED 2 2 2 2
1 1 22137-080000 WASHER, 8 2 2 2 2
12 1 22217-080000 WASHER, SPRING 8 2 2 2 2

g

I1IIIEIIIIIIITILNS

17

/4
14101112015001ES

iy

2011801 8IE S

7y
14444

%

44,
'I
174

EETELL 11 RTEET IS

4
144

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.65. FAN(OPTIONAL)

Fig.65 RADIATOR ,FAN for

PREVIOUS

PREVIOUS
!
|
<=
9286
| 2]

SUNCTION TYPE (OPTIONAL)

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F)=
No. Lev Parts No. Description Qty
(A) (B) (©) (D) (E) (F)
1 1 121402-44740 FAN, COOLING 1 1 1 1
1-1 1 121850-44740 FAN, COOLING D=360 1 1 1 1
(A=E/#01130) (B=E/#01130) (C=E/#01130) (D=E/#01130)
2 1 121402-44750 WASHER 4 4 4 4
2-1 1 121402-44751 SPACER, FAN 1 1 1 1
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 1 26116-060202 BOLT, M6X 20 PLATED 4 4 4 4
4 1 22217-060000 WASHER, SPRING 6 4 4 4 4

r
jiasuj #2856

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.66. THERMOMETER SENDER(OPTIONAL)

(A)=3T90LE (D)=3T20LE-TB
momce) E
No. Lev Parts No. Description ® ® (C)Qlt}ED) ©
ric. @@ THERMOMETER SENDER (OPTIONAL) T e seos IR
. 2 1 124465-44950 GASKET, 16 1 1 1 1
3 1 124732-77850 THERMOMETER, WATER 1 1 1 1

Yes. No Yes
N:Old #1255 New, Q:Old 425 New, R:Old e

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.67. FUEL FEED PUMP(OPTIONAL) @eTone @-Ton.e-re
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty I R
(A) (B (€) © (€ F)
Fig FUEL FEED PUMP (OPT|ONAL) 1 1 124790-52200  PUMP ASSY, FUEL FEED [
. 141 1 124790-52201  PUMP ASSY, FUEL FEED (I B N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

2 1 124702-59150  JOINT, PIPE 2 2 2 2

3 1 22137-060000  WASHER, 6 2 2 2 2

4 1 22217-080000  WASHER, SPRING 6 2 2 2 2

5 1 23414-080000  GASKET, 8X1.0 2 2 2 2

6 1 26116-060122  BOLT, M6X 12 PLATED 2 2 2 2

61 1 26116-060182  BOLT, M6X 18 PLATED 2 2 2 2 R

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

7 1 26716-060002  NUT, M6 2 2 2 2

8 1 124732-59090  PIPE, FUEL L=800 2 2 2 2

9 1 124766-59050  CLIP, HOSE 12 4 4 4 4

10 1 12470252250  BRACKET, PUMP (B

1 1 26116-120252  BOLT, M12X 25 PLATED 2 2 2 2

12 1 22217-120000 WASHER, SPRING 12 2 2 2 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.68. FUEL FEED PUMP(OPTIONAL)

Fig.68 FUEL FEED PUMP (OPTIONAL)

{

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)
1 1 121256-52020 PUMP ASSY, FUEL FEED 1 1 1 1
2 1 121400-01850 GASKET 1 1 1 1
2-1 1 121520-01850 GASKET 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 1 26116-060182 BOLT, M6X 18 PLATED 2 2 2 2
4 1 22137-060000 WASHER, 6 2 2 2 2
5 1 22217-060000 WASHER, SPRING 6 2 2 2 2
6 1 121480-59021 PIPE, FUEL 1 1 1 1
8 2 104264-59030 JOINT, PIPE 8 1 1 1 1
9 2 124766-59050 CLIP, HOSE 12 1 1 1 1
10 1 121480-59030 PIPE ASSY, FUEL 1 1 1 1
12 2 104264-59030 JOINT, PIPE 8 1 1 1 1
13 2 124766-59050 CLIP, HOSE 12 1 1 1 1
14 1 23414-080000 GASKET, 8X1.0 4 4 4 4
15 1 105582-59150 BOLT, PIPE JOINT 2 2 2 2
16 1 124766-59050 CLIP, HOSE 12 2 2 2 2
N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.69. FUEL TANK(OPTIONAL)

Fig.69 FUEL TANK (OPTIONAL)

1-Tine. (1-1)~ 11

PREVIOUS

1inc(1)~11

(A)=3T90LE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 721400-55700 TANK ASSY, FUEL 1 1 1 1
1-1 1 721400-55701 TANK ASSY, FUEL 1 1 1 1 F
( ) ( ) (© ) (0 )
3 2 124060-01640 PLUG, M12 1 1 1 1
4 2 24311-000140 O-RING, 1AP14.0 1 1 1 1
5 2 101168-55040 CAP ASSY 1 1 1 1
6 2 101504-55051 GASKET 1 1 1 1
7 2 101504-55101 STRAINER, FUEL 1 1 1 1
8 2 121400-55150 PIPE, GAUGE 1 1 1 1
8-1 2 23061-050060 PIPE, 5X 60 1 1 1 1 S
( ) ( ) (© ) (D )
9 2 124722-59050 CLIP, HOSE 9 2 2 2 2
9-1 2 103854-55220 RETAINER 2 2 2 2 S
( ) ( ) (© ) (D )
10 2 124258-55830 FELT, FUEL TANK 2 2 2 2
1 2 121400-55870 FELT, FUEL TANK 2 2 2 2
N:Old #2255 New, Q:0ld €125 New, R:Old #2%5 New, S:01d *425 New, W:Add, ZDiscontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.70. FUEL TANK BRACKET(OPTIONAL)

Fig. # Q) FUEL TANK BRACKET (OPTIONAL)

No. Lev. Parts No.

(A)=3T90LE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=

Qty |

Description

A) _(B) (C) D) (E) (F)

PREVIOUS

1 1 121400-55800 BRACKET, FUEL TANK 1 1 1 1
1-1 1 121400-55801 BRACKET, FUEL TANK 1 1 1 1 S
( ) ( ) (C ) (Ds )
2 1 121400-55810  BRACKET 1 1 1 1
21 1 121400-55811 BRACKET 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
3 1 121400-55820 BAND, TANK 2 2 2 2
31 1 121400-55821 BAND, TANK 2 2 2 2 S
( ) ( ) (© ) (0 )
4 1 121400-55840 PAD 2 2 2 2
4-1 1 121400-55841 PAD 2 2 2 2 S
( ) ( ) (© ) (0 )
5 1 22360-160000 PIN, SNAP 16 2 2 2 2
6 1 26116-080122 BOLT, M8X 12 PLATED 4 4 4 4
7 1 26116-120252 BOLT, M12X 25 PLATED 4 4 4 4
71 1 26116-120282 BOLT, M12X 28 PLATED 4 4 4 4 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
8 1 26716-080002 NUT, M8 2 2 2 2
9 1 26756-080002 NUT, LOCK M8 2 2 2 2

10 1 22117-120000

WASHER, 12

N:Old £1€5 New, Q:01d 455 New, R:0ld £2e55

Yes

Ves'

New, S:0ld 45y New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.71. CONVERSION KIT(OPTIONAL)

(A)=3T90LE (D)=3T90LE-TB
(B)=3T90LE-G1 (E)=
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty
Fi 7 'l CONVERSION KIT (OPTIONAL) * _® (© © F
Ig‘ 1 1 121250-01951 SHIM SET, ADJUSTING 1 1 1 1
2 1 121400-66610 SPRING, REGULATOR 1 1 1 1
3 1 121481-66800 LIMITER ASSY, FUEL 1 1 1 1
8 2 26756-050002 NUT, LOCK M5 2 2 2 2

REFER TO FIG.49

Yes.
N:Old #1555

New, Q:0ld £.25 New, R:Old £S5

Yes Ves'

New, S:01d 425 New, W:Add, Z:Discontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.72. ELECTRIC STARTING DEVICE(OPTIO

(A)=3T90LE (D)=3TOLE-TB
(B)=3T90LE-G1 (E)=
(C)=3TQOLE-TA (F=
No. Lev Parts No. Description Qty I R
(A) (B) (©) (D) (E) (F)

. 7 1 1 121254-77010 STARTER, S13-41 1 1 1 1

Flg. 2 ELECTRIC STARTING DEVICE (OPTIONAL) 2 1 124080-77200 GENERATOR 1 1 1 1

3 1 123310-77640 SWITCH, BATTERY 1 1 1 1

4 1 124080-77930 CABLE, BATTERY 1 1 1 1

5 1 124080-77940 CABLE, BATTERY 1 1 1 1

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.73. STARTING MOTOR(S13-41) e rsTeTs
(C)=3TQOLE-TA (F=
No. Lewv. Parts No. Description Qty 1

() (@) (E) (F)

Fig.73 STARTING MOTOR(OPTIONAL)

(A)_(B)
1 1 121254-77010  STARTER, S$13-41 11 1 1
2 2 X213011001 ARMATURE ASSY 11 1 1
3 3 X21302302 BALL BEARING 11 11
4 3 X21303302 BALL BEARING 11 1 1
5 2 X21301110 SHAFT ASSY, GEAR 11 1 1
1 6 2 X21302115 WASHER SET, THRUST 11 1 1
7 2 X21301119 STOPPER SET, PINION 11 1 1
8 3 X21308220 COILASSY, FIELD 11 1 1
9 4 X21308311 BRUSH (+) 2 2 2 2
10 2 X213043011 COVER ASSY, REAR 11 1 1
11 2 X21307305 HOLDER ASSY, BRUSH 11 1 1
12 3 X21305312 BRUSH (-) 2 2 2 2
13 3 X21305313 SPRING, BRUSH 4 4 4 4
14 2 X21304400 BEARING ASSY, CENTER 11 1 1
15 3 X21301402 SEAL, OIL 11 1 1
16 3 X21302402 O-RING 11 1 1
17 2 X213045001 PINION ASSY 11 1 1
18 2 X213076001 CASE ASSY, GEAR 11 1 1
19 3 X21302601 METAL, CASE BEARING 11 1 1
27 20 2 X21302605 LEVER SET 11 1 1
21 2 X21303610 COVER SET, DUST 11 1 1
22 2 X213017001 SWITCH ASSY, MAGNET. 11 1 1
23 2 X21304820 BOLT, THROUGH 2 2 2 2
24 2 26557-040152  SCREW M 4X 15 2 2 2 2
25 2 26116-050122  BOLT, M5X 12 PLATED 2 2 2 2
\ 26 2 26116-060302  BOLT, M6X 30 PLATED 3 3 3 3
23 27 2 26116-060352  BOLT, M6X 35 PLATED 2 2 2 2

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change

=
Copyright (C) YANMAR CO., LTD. Al RightsReserved.



0CR10-M41701

Fig.74. SPECIAL TOOL(OPTIONAL) e rsTeTs
(C)=3TQOLE-TA (F=

No. Lev Parts No. Description ® ® (C)Qlt)ED) © © 1

Fig 7 4 SPECIAL TOOL (OPTIONAL) T 1 121400-92050 TOOLASSY, LINER 1 1 1
* 1-1 1 124765-92000 TOOLASSY, LINER 1 1 1 1 N

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

2 2 124060-92010 TOOL, LINER REMOVER 1 1 1 1

3 2 124765-92020 TOOL, LINER REMOVER 1 1 1 1

4 2 103338-92030 BOLT, LINER REMOVER 1 1 1 1

5 2 26716-160002 NUT, M16 2 2 2 2
6 2 26756-160002 NUT, LOCK M16 1 1 1 1 z

(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)

7 1 124460-92400 TOOL, MAIN METAL 1 1 1 1

8 1 101404-92140 TOOL, PISTON&RING 1 1 1 1

9 1 101104-92180 TOOL, NOZZLE REMOVER 1 1 1 1

10 1 28210-000031 TOOL, VALVE RAPPING 1 1 1 1

1 1 28210-000070 COMPOUND 1 1 1 1

12 1 28312-150750 GAUGE, 0.15X75 1 1 1 1

13 1 124550-35350 WRENCH, FILTER 1 1 1 1

14 1 121250-92400 TOOL, MAIN METAL 1 1 1 1

PREVIQUS

10

Jes. Yes

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M41701

Fig.75. GASKET SET(OPTIONAL) wearone oeaTs0LeTo
(C)=3T90LE-TA (F)=
No. Lev Parts No. Description Qty 1
(A) _(B) (©) D) () (F)
Fig. 7 5 REPAIR KIT (OPTIONAL) 1 1 721480-92500  REPAIRKIT 1111
2 2 121400-01330  GASKET, HEAD (I I
3 2 103954-13200  GASKET, SILENCER 1111
4 2 124701-11910  GASKET, SILENCER T
5 2 121250-13520  GASKET 3 3 3 3
6 2 724763-22500 _ RING SET, PISTON 3 3 3 3
7 2 124550-35110  ELEMENT [T
8 2 121250-39450  SWITCH, 1.0KG S T T
9 2 124732-42290  V-BELT,AX37 1111
10 2 123482-43350  SEAL, MECHANICAL [T
M 2 121250-44901  SWITCH, 110 111
12 2 124790-49800  THERMOSTAT 111
13 2 124770-53000  VALVE ASSY,NJECTION 3 3 3 3
14 2 124550-55700  FILTER, FUEL L=90 (I R I
15 2 124770-91040  LAMP, PILOT 12V 3.4W 3 3 3 3

N:Old #1255 New, Q:Old 425 New, R:Old €res5 New, S:0ld 44125 New, W:Add, Z:Discontinued, Fnterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No Parts No. Fig. No.  Ref. No.
101104-92180 35 14 103854-53180 1 47 104600-22400 8 24 121250-01522 23 1
74 9 47 48 44 24 57 1
101147-12550 5 4 103854-55220 31 9 -1 104700-11350 4 14 121250-01550 2 3
59 6 69 9 -1 40 14 38 3
101147-59810 12 18 103854-59191 12 7 104900-11410 4 39 121250-01750 37 46
18 -1 48 7 40 44 56 10
48 18 103854-59201 12 7 A1 104900-11450 4 40 121250-01751 37 46 -1
18 -1 103854-66420 13 20 -1 22 18 56 10 -1
101158-11230 4 34 49 19 40 45 121250-01850 1 51
40 39 19 -2 56 19 37 55
101168-55040 31 5 103884-03160 16 26 104900-53080 1" 41 121250-01951 33 1
69 5 50 26 47 42 37 54 -1
101204-66211 13 49 103954-13200 6 4 105425-01690 1 39 -2 71 1
49 54 22 20 39 -3 121250-01990 1 14
101304-59020 12 4 -1 36 3 37 43 -3 22 3
48 4 -1 42 2 43 -4 37 15
101404-92140 35 13 56 23 105582-59150 68 15 56 4
74 8 75 3 110250-53150 1" 46 4 1
101504-55051 31 6 104200-03641 40 63 47 47 121250-02070 39 9 -1
69 6 104200-55320 12 32 110250-55610 12 28 14 -1
101504-55101 31 7 48 32 20 5 121250-02100 1 32
69 7 104200-55321 12 32 -1 48 28 3 3
101720-55750 12 30 48 32 -1 54 5 8
48 30 104200-55330 12 35 111100-11230 4 34 -1 37 36
102103-55510 20 3 48 35 40 39 -1 39 19
54 3 104200-55340 12 33 113200-53110 1 43 121250-02101 1 32 -1
102103-55520 12 27 48 33 47 44 3 8 -1
20 4 104200-55341 12 33 -1 113200-53120 1" 45 39 19 -1
22 31 48 33 -1 47 46 121250-02110 3 3 -1
48 27 104200-55750 12 34 120130-11160 40 5-3 39 3
54 4 48 34 120130-11860 4 5-3 121250-02111 3 3 -2
56 35 104200-59170 12 6 120220-03660 4 57 -1 39 3 -1
103338-11180 4 10 22 32 40 62 -1 121250-02120 39 7
40 10 48 6 120480-77400 53 12 1 121250-02121 39 71
103338-11190 4 1" 56 36 121023-77910 20 15 -1 121250-02130 39 12
40 1 104200-92130 35 10 54 15 -1 121250-02131 39 12 1
103338-11430 4 38 104200-92350 22 49 121120-12560 41 3 121250-02220 3 4 -1
40 43 56 52 121120-12570 41 4 39 4
103338-14200 7 6 104200-92600 22 50 -1 121120-49261 10 62 -1 121250-02450 7 9
43 6 56 53 -1 46 59 -1 43 9
103338-92030 35 4 104264-39700 26 1 121120-66100 49 27 121250-03610 40 61
74 4 63 1 121137-59500 48 10 -1 121250-03740 40 66
103338-92100 35 8 104264-39710 26 2 121150-02300 39 15 121250-03751 40 67
103854-11490 4 41 63 2 121150-51460 47 24 121250-03770 40 69
22 19 104264-59030 68 8 121236-34800 9 19 121250-03782 40 70
40 46 12 45 19 121250-03783 40 70 -1
56 20 104511-11370 4 43 121236-59090 12 11 121250-11550 40 15
103854-51251 47 37 40 48 48 1B 121250-11620 40 30 -1
103854-53120 1 44 104600-22300 8 23 121236-59500 48 10 121250-11630 40 31 -1
47 45 44 23 121236-77780 54 14 121250-11640 40 32 -1




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.
121250-11650 40 33 -1 121250-55600 48 24 121390-32200 45 21 121400-12610 41 5
121250-12500 59 1 121250-55610 48 38 121400-01330 37 65 121400-12620 41 6
121250-12501 59 11 121250-55620 12 37 56 12 121400-12700 41 14
121250-12510 59 4 48 37 75 2 121400-13530 42 16
121250-12540 59 8 121250-59010 12 2 121400-01600 1 45 121400-13540 42 17
121250-12580 41 7 48 2 37 49 121400-21590 44 71
59 7 121250-59011 12 21 121400-01640 1 39 -1 121400-21591 44 7
121250-12700 59 1 48 2 1 39 -4 121400-22090 8 17 -2
121250-12710 41 15 121250-59810 47 52 37 43 -1 44 17 -2
56 22 121250-59820 47 51 43 -2 121400-34710 9 1"
59 12 121250-59830 47 50 43 -5 45 1"
121250-13520 42 4 121250-59850 47 55 121400-01850 37 10 121400-34720 9 12
56 25 121250-59860 47 56 56 2 45 12
75 5 121250-61600 13 67 68 2 121400-34750 9 14
121250-13530 40 18 49 45 121400-01860 37 9 45 14
121250-14100 7 5 121250-66400 49 22 121400-01950 2 8 121400-34801 9 15
43 5 121250-77210 19 22 38 8 45 15
121250-21200 8 6 53 22 121400-03760 40 68 121400-39240 45 48
44 5 121250-77812 54 14 -1 121400-07910 4 67 121400-42100 10 1
121250-21650 44 6 121250-92400 35 19 40 82 46 1
121250-26160 25 3 74 14 121400-08101 10 70 A 121400-42101 10 11
62 3 121252-32200 45 2 -2 46 66 A 46 11
121250-26201 25 4 121252-39200 45 40 -1 121400-08111 10 71 A 121400-42102 10 1-2
62 4 121252-39450 9 46 -1 46 67 A 46 1-2
121250-26210 25 5 45 49 -1 121400-08120 10 72 121400-42121 10 10
62 5 121254-55510 12 26 -1 46 68 46 10
121250-26400 25 6 48 26 -1 121400-11000 40 2 121400-42251 10 1
62 6 121254-55600 12 24 -1 121400-11080 4 3 46 1"
121250-29450 9 46 48 24 -1 40 3 121400-42252 10 11 -1
45 49 121254-77010 72 1 121400-11101 4 8 46 1 -1
121250-32000 45 1 73 1 40 8 121400-42261 10 5
121250-32201 9 2 121256-03660 40 56 121400-11110 4 9 46 5
45 2 56 21 40 9 121400-42262 10 5 -1
121250-35300 9 27 -1 121256-12510 41 2 121400-11120 4 7 46 5 -1
45 27 121256-42050 10 9 40 7 121400-42263 10 5 -2
121250-39200 45 40 22 24 121400-11121 4 7 -1 46 5 -2
121250-39450 36 7 46 9 40 71 121400-44501 46 23 A
75 8 56 28 121400-11340 4 13 121400-44510 10 28
121250-44570 27 7 121256-42170 10 3 40 13 46 27
64 7 46 3 121400-11420 4 36 121400-44610 10 49
121250-44590 27 8 121256-42200 10 7 40 41 46 46
64 8 46 7 121400-11740 40 58 121400-44621 10 29
121250-44900 10 54 121256-42240 10 4 121400-12210 41 22 46 28
46 51 46 4 121400-12501 41 1 121400-44630 10 30
121250-44901 10 54 -1 121256-52020 68 1 121400-12530 41 71 46 29
36 10 121370-35061 45 24 121400-12540 41 1 121400-44640 10 31
46 51 -1 121370-35080 45 35 121400-12570 41 13 46 30
75 1 121370-77200 17 1 121400-12580 41 9 121400-44650 10 32
121250-51950 37 54 51 1 121400-12590 41 10 46 31
121250-55600 12 24 121390-32200 9 2 1 121400-12591 41 10 -1 121400-44660 10 49 -1




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.
121400-44660 46 46 -1 121400-66140 13 47 121400-91251 21 6 -1 121481-66010 49 1 B
121400-44740 10 33 49 52 55 6 -1 121481-66800 13 1B
46 32 121400-66170 13 48 121400-91270 21 7 33 3
121400-44900 10 52 49 53 55 7 49 1B
46 49 121400-66190 13 41 121400-91271 21 71 71 3
121400-44910 10 53 49 46 55 71 121520-01850 68 21
46 50 121400-66460 13 28 121400-91500 21 13 121520-01851 37 10 -1
121400-44952 10 34 49 28 55 13 56 21
46 33 121400-66480 13 29 121400-91501 21 13 -1 121520-01860 37 9 -1
121400-44961 10 35 29 -1 55 13 -1 121750-59090 12 16
46 34 121400-66610 13 1 121400-91520 21 9 48 16
121400-44962 10 35 -1 33 2 55 9 121750-59570 12 20 B
46 34 -1 49 1 C 121400-91530 21 10 48 20 A
121400-49011 10 55 71 2 55 10 121750-77800 20 11
46 52 121400-77010 34 1 121400-91600 21 1A 54 11
121400-49021 10 56 50 1 55 10 A 121850-44740 28 11
46 53 121400-77200 18 1 121400-92050 35 1 65 11
121400-49030 46 54 52 1 74 1 122117-51560 1 31
121400-49250 10 61 -1 121400-77201 19 1 121400-92690 22 50 47 31
46 58 53 1 56 53 123310-77640 34 3
121400-55150 31 8 121400-77250 19 23 121402-44740 28 1 72 3
69 8 53 23 65 1 123325-59100 47 53
121400-55800 32 1 121400-77330 19 24 121402-44750 28 2 123325-59110 47 54
70 1 53 24 65 2 123482-43350 10 6
121400-55801 32 11 121400-77701 54 13 121402-44751 28 2 -1 36 9
70 1 -1 121400-77920 16 27 65 21 46 6
121400-55810 32 2 50 28 121420-01300 1 36 -1 75 10
70 2 121400-77921 16 27 -1 22 7 123682-44210 10 25 -1
121400-55811 32 21 50 28 -1 37 40 -1 46 24 -1
70 21 53 34 -1 56 8 124060-01050 1 3
121400-55820 32 3 121400-77930 19 34 121420-01760 40 56 -2 37 3
70 3 53 34 56 21 -2 124060-01640 1 39
121400-55821 32 3 -1 121400-77940 19 35 121420-13510 6 2 31 3
70 3 -1 53 35 42 14 37 43
121400-55840 32 4 121400-91000 21 1 121423-32000 45 1-3 69 3
70 4 55 1 121450-42450 10 18 -1 124060-21660 44 15
121400-55841 32 4 -1 121400-91001 21 11 46 18 -1 124060-44510 10 26 -1
70 4 -1 55 11 121462-03740 40 67 -1 46 25 -1
121400-55870 31 1 121400-91010 21 2 121465-59950 47 58 -1 124060-44520 10 27
69 1" 55 2 121470-44900 29 1 22 47
121400-66000 13 12 1 121400-91011 21 2 1 66 1 46 26
49 12 1 55 2 1 121480-01600 58 1 56 51
121400-66010 13 1" 121400-91030 21 3 121480-21590 61 1 124060-59380 12 8
49 1" 55 3 121480-44600 27 9 124060-59391 12 7 A
121400-66090 13 45 121400-91031 21 3 -1 64 9 48 7A
49 50 55 3 -1 121480-59021 68 6 124060-77680 12 17
121400-66120 13 46 121400-91140 21 12 121480-59030 68 10 23 -1
49 51 55 12 121480-91090 21 20 20 12
121400-66130 13 43 121400-91250 21 6 55 20 48 17
49 48 55 6 121481-66010 13 1B 23 -1




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
124060-77680 54 12 124085-35111 9 36 -1 124160-34831 9 20 124250-03630 40 62
124060-92010 35 2 45 36 -1 37 8 -1 124250-03640 4 58
74 2 124085-35300 9 27 -2 45 20 40 73 -1
124066-59100 12 15 45 27 -1 124160-34843 1 15 124250-59260 12 4
15 -1 124085-35350 9 34 -1 22 4 48 4
22 45 33 -1 23 2 124250-77010 14 1
48 15 124160-01521 23 7 37 16 124250-77011 15 1
15 -1 57 7 56 5 124250-77012 16 1
22 124160-01531 2 4 57 2 124250-77070 16 3 -1
124080-77200 34 2 22 12 124160-34844 1 15 -1 124250-77110 16 5 -1
72 2 23 8 9 21 124250-77120 16 6 -1
124080-77330 19 5 -1 38 4 22 4 1 124250-77130 16 71
53 5 -1 56 13 23 21 124250-77140 16 1 -1
124080-77340 19 6 -1 57 8 37 16 -1 124250-77150 16 12 1
53 6 -1 124160-01532 2 4 -1 45 21 124250-77160 16 8 -1
124080-77350 19 7 -1 22 12 1 56 5 -1 124250-77170 16 9 -1
53 7 -1 23 8 -1 57 2 -1 124250-77180 16 10 -1
124080-77360 19 8 -1 38 4 -1 124160-34845 1 15 -2 124250-77190 16 13 -1
53 8 -1 56 13 -1 9 21 -1 124250-77210 16 15 -1
124080-77380 19 9 -1 57 8 -1 45 21 -1 124250-77220 16 16 -1
53 9 -1 124160-01650 1 56 124160-39140 9 44 124250-77230 16 17 1
124080-77390 19 10 -1 37 60 45 47 124250-77240 16 18 -1
53 10 -1 124160-01750 4 50 -1 124160-49480 10 58 124250-77270 16 19 -1
124080-77400 19 12 1 23 3 46 55 124250-77290 16 20 -1
124080-77420 19 14 1 9 124220-21130 8 15 124250-77310 16 21 -1
53 14 1 40 57 -1 44 12 124250-77320 16 22 -1
124080-77430 19 15 -1 57 3 61 4 124250-77390 19 25
53 15 -1 9 124220-51890 1" 35 -1 53 25
124080-77440 19 18 -1 124160-01751 4 50 -2 47 36 -1 124250-77500 16 2 -1
53 18 -1 23 3 -1 124227-21920 8 14 124250-77510 16 4 -1
124080-77450 19 19 -1 9 -1 44 1 124250-77520 16 14 -1
53 19 -1 40 57 -2 124240-01870 2 20 124250-91400 2 22
124080-77460 19 20 -1 57 3 -1 38 20 38 22
53 20 -1 9 -1 124240-01871 2 20 -1 124250-91411 2 23
124080-77470 19 21 -1 124160-01862 1 52 38 20 -1 22 35
53 21 -1 22 10 124240-01881 2 10 38 23
124080-77480 19 16 -1 37 56 22 13 56 39
53 16 -1 56 11 38 10 124250-91412 2 23 -1
124080-77490 19 3 -1 124160-01863 1 52 -1 56 14 22 35 -1
53 3 -1 22 10 -1 124240-01882 2 10 -1 38 23 -1
124080-77500 19 17 1 37 56 -1 22 13 -1 56 39 -1
53 17 1 56 1 -1 38 10 -1 124258-21980 24 3
124080-77520 19 1 -1 124160-01910 1 " 56 14 -1 60 3
53 1 -1 41 124240-01883 2 10 -2 124258-55830 31 10
124080-77530 19 13 -1 37 12 22 13 -2 69 10
53 13 -1 45 38 10 -2 124258-91101 21 1
124080-77930 34 4 124160-21670 8 7 56 14 -2 55 1
72 4 124160-21700 8 13 124250-03611 4 55 124450-01210 1 4
124080-77940 34 5 44 10 124250-03621 4 56 4 -2
72 5 124160-34831 1 9 -1 124250-03630 4 57 37 4




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
124450-01210 37 4 -2 124450-11681 4 16 124450-44530 64 2 124460-03663 40 65 -1
124450-01211 1 4 -1 22 17 124450-44550 27 6 124460-11270 4 12
37 4 -1 40 17 64 6 40 12
124450-01220 1 5 56 18 124450-44560 27 3 124460-11360 4 49
124450-01230 1 6 124450-11800 4 5 -2 64 3 40 55
37 5 40 5 -2 124450-44590 10 25 124460-21651 8 8
124450-01240 1 7 124450-11810 4 6 -2 46 24 124460-59050 12 3
7 -1 40 6 -2 124450-44610 4 68 48 3
7 -2 124450-12510 5 3 40 83 124460-59060 12 5
37 6 124450-12520 5 7 41 16 48 5
6 -1 124450-12560 5 4 -1 124450-59860 " 52 124460-66440 13 27
6 -2 124450-12570 5 5 124450-61200 13 64 49 26
124450-01250 1 8 59 5 49 42 124460-66611 13 7
8 -1 124450-12571 5 5 -1 124450-61220 13 65 49 7
8 -2 59 5 -1 49 43 124460-77660 20 10
37 7 124450-14120 7 3 124450-66411 13 24 54 10
7 -1 43 3 49 23 124460-77820 20 20
7 -2 124450-14400 7 7 124450-66420 13 25 54 20
124450-01511 2 14 43 7 49 24 124460-92400 35 7
22 14 124450-23100 8 27 124450-66430 13 26 74 7
38 14 44 27 49 25 124465-01750 1 42
56 15 124450-23200 8 28 124450-66510 13 30 22 9
124450-01512 2 14 -1 44 28 49 29 124465-01751 1 42 1
22 14 -1 124450-23300 8 29 124450-66550 13 31 22 9 -1
38 14 1 44 29 49 30 124465-32000 9 1
56 15 -1 124450-23301 8 29 -1 124450-77760 20 6 124465-39200 9 38
124450-01800 2 19 44 29 -1 54 6 124465-44950 10 16 -1
38 19 124450-26410 25 7 124450-77770 20 7 60 -1
124450-01980 1 13 62 7 54 7 22 43 -1
22 2 124450-32020 9 9 124450-77910 20 15 29 2
37 14 22 22 54 15 46 16 -1
56 3 45 9 124450-77940 20 1 57 -1
124450-02110 3 9 56 26 54 1 56 47 1
10 124450-35070 9 35 124450-77980 20 16 66 2
124450-02220 3 4 45 34 54 16 124465-59800 1" 50
124450-03600 4 54 124450-35110 9 37 124460-02150 1 29 124465-59810 1" 49
124450-11160 4 5 22 46 3 5 124465-66400 13 23
40 5 45 37 22 15 124550-01300 1 35
124450-11161 4 5 -1 56 50 37 33 36
40 5 -1 124450-35301 9 27 39 16 22 6
124450-11170 4 6 124450-35350 9 34 56 16 6 -1
40 6 45 33 124460-03363 56 17 1 37 39
124450-11171 4 6 -1 124450-39240 9 45 124460-03650 4 59 40
40 6 -1 124450-44410 10 13 40 64 56 7
124450-11290 4 42 22 25 124460-03662 4 60 71
40 47 46 13 22 16 124550-01900 1 10
124450-11380 4 29 -1 56 29 40 65 37 il
124450-11390 4 30 -1 124450-44510 27 1 56 17 124550-01901 1 10 -1
124450-11671 4 15 64 1 124460-03663 4 60 -1 37 1 -1
40 16 124450-44530 27 2 22 16 -1 124550-21530 8 12




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
124550-21600 8 1 124550-77030 50 27 124732-35090 9 24 124768-66800 13
44 9 124560-51100 1 3 124732-42290 10 12 49

61 3 47 3 36 8 124770-11090 4

124550-35110 9 36 124610-34845 22 4 -2 46 12 40
36 6 124700-11090 40 4 75 9 124770-34730 9

45 36 124701-02110 3 10 -1 124732-49260 10 62 22

75 7 124701-11000 4 2 46 59 45

124550-35350 35 18 124701-11910 6 5 124732-49530 10 63 56
74 13 22 21 46 60 124770-53000 1

124550-44690 10 26 36 4 124732-49531 10 63 -1 36
46 25 42 3 46 60 -1 47

124550-51011 1 2 56 24 124732-59090 12 1 75
124550-51301 1 6 75 4 30 8 124770-91040 21
47 6 124701-11911 6 5 -1 48 1A 36

124550-51320 1 19 22 21 -1 67 8 55
47 19 42 3 -1 124732-77670 20 1 75

124550-51341 1" 20 56 24 -1 54 1 124770-91260 21
47 20 124701-21591 8 9 124732-77850 29 3 55

124550-51350 1 21 124701-21592 8 9 -1 66 3 124770-92690 35
22 28 124701-44501 10 24 A 124736-07900 4 66 124772-01400 1

47 21 124701-44971 10 36 40 81 37

56 32 124701-44980 10 37 124736-49540 10 64 124772-11120 4

124550-51370 1 22 124701-49030 10 57 22 26 40
22 29 124701-49250 10 61 46 61 124772-11250 4

47 22 124701-55610 12 38 56 30 40

56 33 124701-59500 12 10 -1 124736-77700 20 13 124790-32001 9

124550-51950 1 50 124701-59510 12 20 A 124737-59500 12 10 124790-32010 9
124550-51951 1 50 -1 48 20 124756-59850 1" 51 124790-49800 10
124550-55510 12 26 124701-66620 13 1A 124756-67510 13 50 36
48 26 49 1A 49 55 46

124550-55700 12 29 124701-77810 20 14 -2 124763-01330 1 61 75
36 13 124701-91140 21 12 1 22 1 124790-52200 30

48 29 124702-52250 30 10 124763-12500 5 1 67

75 14 67 10 124763-12501 5 11 124790-52201 30

124550-59030 12 13 124702-59150 30 2 124763-12510 5 3 -1 67
13 -1 67 2 124764-44810 27 5 124936-59570 12

21 124710-77810 20 14 -1 64 5 48

48 13 124722-11730 4 50 124765-92000 35 11 124950-26021 25

13 -1 40 57 74 11 62

21 124722-11740 4 51 124765-92020 35 3 124950-51910 47

124550-59090 12 14 124722-59050 12 23 74 3 125763-01330 36
48 14 31 9 124766-59050 12 3 -1 127610-92750 22

14 1 48 23 5 -1 56

124550-59820 9 47 69 9 30 9 129136-12600 5
45 50 124732-01970 1 12 48 3 -1 129150-11170 40

124550-66370 13 21 37 13 5 -1 129150-11810 4
49 20 124732-13510 6 1 67 9 129350-49540 10

124550-66420 13 20 42 1 68 9 22
49 19 -1 124732-13550 6 6 13 46

124550-77030 16 25 42 8 16 56




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
129350-49541 10 64 -2 174307-51550 1 30 22117-100000 58 2 22217-060000 37 18
22 26 -2 47 30 22117-120000 32 10 45 38
46 61 -2 174307-51560 1" 32 70 10 46 38
56 30 -2 47 32 22137-060000 1 16 65 4
135210-61090 13 10 174307-51700 1 33 30 3 67 4
49 10 47 33 37 17 68 5
171001-44501 10 24 B 194100-41670 25 17 41 17 22217-080000 1 17
171001-93100 22 48 62 17 67 3 17 1
171010-08100 10 70 B 194145-41120 25 8 68 4 2 13
46 66 B 62 8 22137-080000 1 18 4 46
171010-08110 10 71 B 194145-56901 21 12 B-2 18 -1 5 9
46 67 B 55 12 B 43 6 7
171010-13211 6 6 -1 194320-41150 25 9 2 12 9 8
42 8 -1 62 9 4 45 16
171010-13510 6 1 -1 194320-41160 25 10 5 8 10 15
42 1 -1 62 10 9 22 15 -1
171010-77210 20 14 194440-56900 21 12 A2 10 14 42
171011-44501 46 23 B 194990-20180 25 1 38 42 1
171014-91101 21 1 -1 62 1 13 54 12 40
55 1 -1 194990-22140 59 10 19 26 20 9 -1
171051-01921 1 1A 22117-050000 13 51 23 6 9 -2
172100-53200 1 48 19 32 13 25 il
22 30 40 71 25 18 19
47 49 49 56 27 1 20
56 34 53 32 37 20 27 12
172400-02410 7 8 -1 22117-060000 1 16 -1 47 37 19
43 8 -1 16 -2 38 12 19 -1
173400-11900 4 44 13 52 40 50 19 -2
40 49 21 14 50 -1 38 13
174100-54120 1 14 37 17 1 50 -2 40 51
47 14 17 -2 45 22 51 -1
174307-51170 1 9 40 72 46 14 51 -2
47 9 80 35 42 9
174307-51180 1 10 49 57 49 59 45 8
47 10 55 14 53 26 16
174307-51181 1" 10 -1 22117-080000 2 " 57 6 46 15
47 10 -1 12 1 13 15 -1
174307-51190 1 1 12 39 62 18 39
47 1 20 8 64 1" 39 -1
174307-51250 1" 36 21 15 22137-100000 1 49 48 40
174307-51270 1 18 38 1 6 14 54 9 -1
22 27 48 39 10 39 9 -2
47 18 54 8 37 53 62 1"
56 31 55 15 42 20 19
174307-51450 1 23 22117-100000 1 49 -1 46 36 20
47 23 13 53 22157-080000 10 40 64 12
174307-51460 1 24 21 16 46 37 22217-100000 1 31
24 -1 37 53 -1 22217-060000 10 41 60
174307-51510 1 29 49 58 28 4 3 7
47 29 55 16 30 4 6 8




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No.
22217-100000 6 8 -1 22360-160000 32 5 23061-050060 31 8 -1 23414-250031 56 48 -1
37 35 70 5 69 8 -1 23414-270035 10 68
64 22411-200200 13 66 23061-070230 27 4 A 22 44
39 18 49 44 64 4 A 46 64
42 10 22417-120100 13 57 23061-081000 26 4 56 48
10 -1 49 62 63 4 23418-060000 12 31
22217-120000 10 73 22417-200100 13 33 -1 23065-090500 1 57 -1 48 31
24 4 66 -2 2 9 -1 23446-040000 6 4 -1
30 12 49 32 -1 37 61 -1 42 21
44 14 44 -2 38 9 -1 23871-010000 41 19 -1
46 69 22417-200120 13 58 23065-090560 1 57 23871-020000 4 19 -1
60 4 49 63 2 9 10 8 -1
67 12 22417-200200 13 33 37 61 40 20 -1
22242-000100 13 55 66 -1 38 9 46 8 -1
49 60 14 25 23414-060000 2 24 23871-040000 4 20 -1
22252-000100 9 32 16 20 22 45 10 17 1
22252-000420 25 21 49 32 38 24 40 21 -1
62 21 44 1 56 49 46 17 1
22272-000060 40 80 -1 22451-060000 13 22 -1 23414-080000 2 7 23873-020000 4 19
22272-000070 13 56 49 21 -1 9 48 10 8
49 61 22451-100000 13 22 12 19 40 20
22312-030250 40 73 49 21 20 9 46 8
22312-040100 37 21 22512-070180 7 4 22 40 23873-040000 4 20
22312-060140 39 8 43 4 30 5 10 17
13 22512-070240 8 3 38 7 40 21
22312-080160 1 19 44 3 45 51 46 17
37 22 22512-070242 8 3 -1 48 19 23873-100000 41 19
22312-080200 1 20 22512-070280 8 4 54 9 23883-100002 1 21
37 23 44 4 56 44 37 24
22322-030140 4 61 22512-070282 8 4 -1 67 5 23883-160002 10 18
22322-030160 13 17 22512-100360 8 5 68 14 46 18
49 16 22512-150800 24 5 23414-080012 12 19 -1 23887-100002 1 21 -1
22322-030180 4 62 60 5 22 41 37 24 1
13 17 1 22522-030100 9 6 48 19 -1 24101-060044 25 22
18 45 6 56 45 62 22
49 16 -1 22522-030130 25 12 23414-100000 9 49 24101-062064 7 8
16 -2 62 12 20 17 43 8
17 22624-230030 1 35 22 42 24107-060054 8 16
22322-030220 9 3 47 36 45 52 44 16
45 3 22625-140040 13 44 54 17 24190-060001 4 28
22351-040008 9 4 49 49 56 46 40 29
45 4 23000-019000 10 67 23414-160000 10 16 24190-060002 4 28 -1
22351-040012 9 5 46 63 60 40 29 -1
45 5 23000-060000 41 18 22 43 24190-100001 9 33
22351-060012 4 18 -1 23010-012000 26 3 46 16 13 9
40 19 -1 63 3 57 45 32
22351-060014 4 18 23010-038000 10 59 56 47 49 9
40 19 46 56 23414-250031 10 68 -1 24311-000070 4 63
22360-060000 13 32 23060-070230 27 4 22 44 1 13 19
49 31 64 4 46 64 -1 22 36




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
24311-000070 40 74 26014-080302 37 48 -1 26106-080222 37 26 -2 26116-060162 2 25
49 18 53 36 B 45 23 -1 21 17
56 40 26014-080352 53 37 A 26106-080252 1 44 1 37 58
24311-000100 9 17 26015-060182 37 25 -1 10 51 38 25
22 37 26104-060182 10 23 -2 26106-080302 53 36 A 47 58
45 17 26104-080182 38 21 -2 37 B 55 17
56 41 26104-080352 19 28 -1 26106-080402 10 19 -1 26116-060182 10 23
24311-000140 1 40 26106-060102 4 64 -1 46 19 -1 43
4 47 40 75 -1 26106-080452 10 69 -1 30 6 -1
22 38 47 57 -1 46 65 -1 37 25
38 -1 26106-060122 1 53 -1 26106-080502 2 15 -1 46 40
31 4 37 57 -1 10 20 -1 67 6 -1
37 44 26106-060142 21 17 1 38 15 -1 68 3
40 53 37 58 -1 46 20 -1 26116-060202 28 3
56 42 41 20 -1 26106-080602 2 16 -1 65 3
42 1 45 39 -1 12 41 1 26116-060222 9 10
69 4 55 17 1 38 16 -1 45 10
24311-000180 1 40 -1 26106-060162 2 25 -1 48 41 1 26116-060302 73 26
40 -4 38 25 -1 26106-080822 10 21 -1 26116-060322 2 26
37 44 -1 26106-060322 2 26 -1 22 -1 38 26
44 -2 16 23 -1 46 21 -1 26116-060352 73 27
44 -5 38 26 -1 26106-080872 46 22 -1 26116-080102 16 28
56 9 -2 26106-080102 16 28 -1 26106-081002 2 17 1 50 29
24311-000320 4 48 21 18 -1 18 -2 26116-080122 2 5
22 39 40 22 -1 38 17 1 4 69 -1
40 54 50 29 -1 18 -2 13 60
56 -3 55 18 -1 26106-100182 21 19 -1 21 18
56 43 26106-080122 4 21 -1 55 19 -1 32 6
24311-240100 12 36 69 -2 26106-100252 1 30 -1 38 5
48 36 13 60 -1 3 6 -1 40 84 -1
24315-000200 25 13 20 18 -1 26112-100501 39 9 49 65
62 13 40 84 -2 14 54 18
24321-000350 23 4 49 65 -1 26116-040088 13 61 -1 55 18
10 26106-080142 1 54 -1 49 64 -1 70 6
40 56 -1 2 5-2 26116-050088 40 76 -1 26116-080142 2 5 -1
56 21 -1 6 -2 26116-050102 19 33 6 -1
57 4 4 22 -1 53 33 4 21
10 5 10 -1 26116-050122 73 25 5 10
24341-000100 25 14 10 44 1 26116-060102 4 64 20 18
62 14 38 5-2 1" 53 27 10
24341-000480 25 15 6 -2 40 75 38 5 -1
62 15 40 23 -1 47 57 6 -1
26013-060222 9 10 -1 46 47 26116-060122 10 23 -1 40 22
45 10 -1 26106-080162 10 50 30 6 64 10
26013-080222 37 59 -1 46 41 1 41 20 26116-080162 1 22
26013-080252 46 42 1 26106-080182 19 27 -1 67 6 2 6
26013-100252 37 34 -1 53 27 -1 26116-060142 1 53 4 22
39 17 1 26106-080222 1 22 -2 37 57 10 44
26014-060182 10 43 -1 55 -1 45 39 20 19
46 40 -1 9 23 -1 26116-060162 1 54 37 26




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.

26116-080162 38 6 26116-081002 38 17 26216-080602 4 23 26557-060082 49 33
40 23 18 -1 26216-080752 4 17 54 21
46 41 26116-081052 2 18 26216-080822 4 17 1 26557-060102 59 9
54 19 38 18 26216-120252 1 46 -1 26587-080122 7 10
26116-080182 2 21 -1 26116-100202 21 19 37 50 -1 43 10
4 69 55 19 58 4 26637-060002 41 21
19 27 26116-100252 1 30 26226-080482 10 69 26657-060002 13 35
38 21 -1 3 6 46 65 49 34
40 84 37 34 26226-100222 1 58 26657-080002 4 25

53 27 39 17 37 62 26666-080002 13 36 -1

26116-080222 1 55 26116-100352 1 48 26226-100252 1 58 -1 49 35 -1
2 21 37 52 37 62 -1 26667-080002 13 36
37 59 58 3 26226-120252 1 46 49 35

38 21 26116-120252 21 21 37 50 26706-100002 1 59 -1

40 52 30 1 26366-060002 40 78 -2 10 47 1

26116-080252 1 22 -1 32 7 41 21 -1 37 63 -1

9 23 55 21 26366-080002 1 24 -1 46 44 1
10 45 67 1" 4 24 -1 26716-050002 19 31
45 -1 70 7 35 -1 53 31
37 26 -1 26116-120282 32 7 1 5 1 -1 26716-060002 30 7
45 23 70 7 1 10 46 -1 40 78

46 42 26116-120302 10 66 19 29 -1 78 -1
26116-080302 1 44 46 70 30 -1 67 7
19 28 26116-120352 24 6 37 28 -1 26716-080002 1 24
37 48 60 6 40 25 -2 4 24

53 28 26116-120652 25 23 40 -1 25 -1
26116-080352 23 5 -1 62 23 46 43 -1 70
57 5 -1 26117-040088 13 59 48 5 1"
26116-080382 23 5 49 64 53 29 -1 6 10
57 5 26117-050088 40 76 30 B 9 7
26116-080452 6 12 26117-080149 9 18 26450-080252 25 16 10 46
10 19 45 18 62 16 19 29
42 18 26156-120302 44 13 26557-040082 14 35 23 14
46 19 26206-100352 1 48 -1 15 25 25 25
26116-080502 2 15 37 52 -1 50 12 32 8
10 20 26216-080202 23 1" 26557-040122 16 24 37 28
38 15 1 -1 24 1 40 25

46 20 57 1 17 23 25 -1
26116-080602 2 16 1 -1 51 23 85
38 16 26216-080222 1 23 26557-040152 73 24 42 12
26116-080652 12 41 23 12 26557-050102 17 29 45 7
48 41 25 24 51 29 46 43
26116-080852 10 21 37 27 26557-050162 17 19 53 29
46 21 42 11 -1 40 77 57 14
26116-080902 10 22 57 12 51 19 62 25
46 22 62 24 26557-050362 17 15 70 8
26116-080952 6 13 26216-080252 6 9 51 15 26716-100002 1 59
42 19 42 1 26557-060082 1 54 10 47
26116-081002 2 17 1 -2 13 34 37 63
18 -1 26216-080502 40 24 20 21 46 44




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No.
26716-120002 1 47 28110-100120 56 54 -1 721250-02500 39 1 724465-02500 3 1
35 1 28110-100130 22 51 721250-02610 39 5 724465-14580 7 1
37 51 56 54 721250-02611 39 5 -1 724550-51520 1" 12
58 5 28110-120140 22 52 721250-02620 39 10 47 12
26716-160002 35 5 56 55 721250-02621 39 10 -1 724701-01540 1 37
74 5 28110-140170 22 52 -1 721250-11650 40 30 724701-01541 1 37 -1
26736-100002 6 1" 56 55 -1 721250-11660 40 32 724701-01560 1 11
1 -1 28110-170190 22 53 721250-11670 40 33 724701-01561 1 1-2
42 13 56 56 721250-11680 40 31 724701-02500 1 28 -1
13 -1 28110-190220 22 53 -1 721250-13500 42 5 3 11
26756-050002 4 65 56 56 -1 721250-14580 43 1 37 32 -1
13 6 28110-220240 22 54 721250-21700 44 1 39 11
37 56 57 721250-21701 44 11 724701-02501 37 32 -2
61 28210-000031 35 15 721252-32100 45 1-2 39 1-2
33 8 74 10 721390-32100 45 11 724701-11520 4 52
40 79 28210-000070 35 16 721400-01540 37 41 724701-11700 4 1
49 6 74 1 721400-01541 37 41 1 724701-11701 4 11
36 28210-000140 22 55 721400-01560 37 1 724701-21700 8 11
66 56 58 721400-01561 37 11 724701-21701 8 1-2
71 8 28312-150750 35 17 721400-11520 40 59 724701-51700 1 1A
26756-080002 4 25 -2 74 12 721400-11521 40 59 -1 724701-92600 22 1
35 42130-502220 55 12 A 721400-11700 40 1 724701-92601 22 11
13 38 43400-500390 12 9 721400-11701 40 11 724701-92602 22 1-2
19 30 22 33 721400-21500 24 1 724722-11520 4 52 -1
32 9 48 9 60 1 724763-01900 1 33
40 26 56 37 721400-51700 47 1A 37 37
40 43400-500400 13 39 721400-55700 31 1 724763-22500 8 19
45 7 -1 22 34 69 1 36 5
49 37 49 38 721400-55701 31 11 44 19
53 30 A 56 38 69 11 75 6
70 9 43400-500410 1 27 721400-66530 13 12 724768-22720 8 17
26756-100002 10 48 13 40 49 12 44 17
46 45 22 5 721400-92600 56 1 724768-22721 8 17 1
26756-160002 35 6 37 31 721400-92601 56 11 44 17 1
74 6 49 39 721400-92602 56 1-2 724770-53100 1" 37
26796-100002 10 48 -1 56 6 721480-92500 75 1 47 38
46 45 -1 43400-500490 1 40 -2 721481-51700 47 1B 724770-92220 35 9
27231-350000 6 3 -1 40 -3 724060-51530 47 25 -1 724780-92500 36 1
42 15 22 8 724160-01612 2 1 724781-51700 1 1B
27231-400000 1 25 -1 8 -1 38 1 724790-32100 9 11
37 29 -1 37 44 -3 724240-51530 1 25 774307-51490 1 32 -1
27233-350000 6 3 44 -4 724450-11650 4 29 X21142215 14 12
42 7 56 9 724450-11660 4 30 16 6
27233-400000 1 25 9 -1 724450-21701 8 1 X21143155 14 7
37 29 46150-001110 21 5 724450-23100 8 25 X21145866 16 23
27241-300000 1 26 -1 55 5 44 25 X21201110 16 3
37 30 -1 711100-51540 1 15 724450-61520 13 62 X21201115 14 3
27243-300000 1 26 47 15 49 40 15 3
37 30 721150-51530 47 25 724465-01561 1 1 16 4
28110-100120 22 51 -1 721250-02500 37 32 724465-02500 1 28 50 3




Parts No. Index
Parts No. Fig. No.  Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
X21201313 14 18 X21209311 16 7 X21308500 50 15 XL 12063001 18 5
16 10 X2120M6700Y 14 29 X21309600 50 18 52 5
X21201605 14 22 X213011001 73 2 X22501300 16 1 XL1208326 18 8
16 19 X21301110 73 5 X22506105 15 4 52 8
X21201742 14 30 X21301119 50 4 X495469B 18 20 XL 1209200 18 4
50 21 73 7 52 20 19 4
X21201744 14 31 X21301310 15 9 X6201SD 17 4 52 4
50 22 17 18 3 53 4
X21201815Y 14 33 50 8 19 3 XL1254801 19 19
X21201836 14 34 X21301402 73 15 51 4 53 19
50 24 X213017001 73 22 52 3 XL1255801 19 20
X21202259 14 1 X21301827 15 26 53 3 53 20
X21202350 14 13 50 25 X6202B 18 15 XL13513134 18 1
X21202601 14 27 X21302115 73 6 52 15 19 1"
16 17 X21302302 73 3 X6202BM 18 15 -1 52 1
X21202602 16 18 X21302402 73 16 19 16 53 1
X21202803 15 21 X21302601 50 19 52 15 -1 XL13513152 19 7
X21202815 15 24 73 19 53 16 53 7
X21203305Y 14 15 X21302605 50 17 X6302BM 17 22 XL13513203 18 12
X212037002 16 21 73 20 51 22 19 12
X21204150 15 2 X21302610 15 19 XB444001A 17 28 52 12
X21204220 15 6 50 16 51 28 53 12
X21204259 16 5 X21303302 73 4 XB495469B 19 21 XL13514041 18 14
X21204302 14 14 X21303400 15 13 53 21 19 15
16 12 50 13 XL12010001 18 16 52 14
X21204401 14 20 X21303610 73 21 19 17 53 15
15 14 X21303820 50 23 52 16 XL13533002 19 5
16 14 X21304220 50 5 53 17 53 5
50 14 X213043011 73 10 XL12013011 18 6 XL1354326 19 8
X212045001 15 15 X21304305 50 9 52 6 53 8
16 15 X21304311 50 6 XL12013173 18 7 XL 1356360 19 13
X21204610 14 28 X21304312 50 10 52 7 53 13
X21204810 14 32 X21304313 15 1 XL12013262 18 9 XL135Y1200 17 5
16 22 50 1 19 9 51 5
X21205305 15 10 X21304400 73 14 52 9 XL135Y1300 17 6
X21205310 16 8 X213045001 73 17 53 9 51 6
X21205312 14 17 X21304820 73 23 XL1201510 18 17 XL135Y1301 17 7
X21205400 14 19 X21305312 73 12 19 18 51 7
16 13 X21305313 73 13 52 17 XL135Y1302 17 8
X21205550 14 21 X21306610 15 19 -1 53 18 51 8
X21205650 14 26 X21306700 15 20 XL1202401 18 13 XL135Y1303 17 9
16 16 50 20 19 14 51 9
X21206312 15 12 X21307100 50 2 52 13 XL135Y1310 17 10
X21206810 15 23 X21307300 15 8 53 14 51 10
X21207100 14 2 50 7 XL12031001 18 2 XL135Y1311 17 1
16 2 X21307305 73 1" 19 2 51 1
X21207311 14 16 X213076001 73 18 52 2 XL135Y13200 17 12
X21207312 16 9 X21307605 15 18 53 2 51 12
X21208311 15 7 X21308220 73 8 XL12033011 19 6 XL135Y1400 17 20
X212086002 15 16 X21308311 73 9 53 6 51 20




Parts No. Index

Parts No.
XL135Y1401

XL135Y1531
XL135Y1801
XL135Y1802
XL135Y1803
XL135Y1810
XL135Y1820
XL1602801Y
XL160M18021
XLR135Y1100
XMV11305
XMV11306
XTR1Z28
XTR1Z44
XTR1Z63

Fig. No.

17
51
17
51
17

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




